0000000000000

PARTS LIST

RUBBER CRAWLER CARRIER

MST-600VD

Serial No. 60501 and up

M OMNOOK].



PARTS LIST

RUBBER CRAWLER CARRIER

MST-600VD

Serial No. 60501 and up



FOREWORD

Thank you for purchasing this Morooka Rubber Crawler Carrier.
When ordering a part, please specify the model serial number, the engine serial number and the
reading of the hourmeter.

READING FOR PARTS LIST

For complete understanding, the parts list is written as follows.

Fig. Number

Description

Quantity

Serial number

Codes

Figure numbers are not continuous.

@ "
[l

is put in front of the name of an assembly component and the item is entered next
to the assembly. If part marked with “-” is an assembly, its component is part marked

with “= =",

The number of pieces per set used for assembly is specified.
For assembly or part group components, the number of pieces per assembly is specified.

The engine or machine serial number in which the part is used.

The codes and part number specified in the “Part No.” and “Part name” columns represent the
following:

[ The part specified in the line above is applicable instead of this part.

Y¢  Supplied as a set rather than singly.

A-2



CONTENTS

[tem FIG. No.| PAGE
FORWARD — A-2
CONTENTS — 0-1
ENGINE RELATED PARTS (ENGINE MOUNTING PARTS AND RADIATOR) 101 1-9
(SERIAL NO. 60501-60650)
ENGINE RELATED PARTS (ENGINE MOUNTING PARTS AND RADIATOR) 101A 1-6
(SERIAL NO. 60651-)
ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS) 105 1-10
(SERIAL NO. 60501-60576)
ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS) 105A 1-12
(SERIAL NO. 60577-60650)
ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS) 105B 1-14
(SERIAL NO. 60651-)
ENGINE RELATED PARTS (AIR INTAKE SYSTEM) (SERIAL NO. 60501-60650) 111 1-16
ENGINE RELATED PARTS (AIR INTAKE SYSTEM) (SERIAL NO. 60651-) 111A 1-18
ENGINE RELATED PARTS (EXHAUST SYSTEM) 115 1-90
(SERIAL NO. 60501-60583, 60585)
ENGINE RELATED PARTS (EXHAUST SYSTEM) (SERIAL NO. 60584, 60586-) 115A 1-24
FUEL TANK AND FUEL PIPING (SERIAL NO. 60501-60650) 121 1-28
FUEL TANK AND FUEL PIPING (SERIAL NO. 60651-) 121A 1-32
FRAME RELATED PARTS (1/5) (ENGINE BONNET AND FRONT BUMPER) 201 1-36
(SERIAL NO. 60501-60650)
FRAME RELATED PARTS (1/5) (ENGINE BONNET AND FRONT BUMPER) 201A 1-38
(SERIAL NO. 60651-)
FRAME RELATED PARTS (2/5) (UNDER COVER AND SAFETY BAR) 209 1 -40
(SERIAL NO. 60501-60650)
FRAME RELATED PARTS (2/5) (UNDER COVER AND SAFETY BAR) 209A 1 -49
(SERIAL NO. 60651-)
FRAME RELATED PARTS (3/5) (ENGINE CONPARTMENT COVER) 203 1 -44
(SERIAL NO. 60501-60650)
FRAME RELATED PARTS (3/5) (ENGINE CONPARTMENT COVER) 203A 1 -46
(SERIAL NO. 60651-)
FRAME RELATED PARTS (4/5) (MONITOR PANEL SUPPORT) 204 1-48
FRAME RELATED PARTS (5/5) (OPERATOR’'S SEAT AND FOOT REST) 205 1 -50
CANOPY RELATED PARTS 21 1-52
UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER) 301 1-54
UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER) 311 1-56
UNDER CARRIAGE RELATED PARTS (TRACK ROLLER) 321 1-58
STEERING CONTROL SYSTEM (1/2) (SERIAL NO. 60501-60650) 401 1 -60
STEERING CONTROL SYSTEM (1/2) (SERIAL NO. 60651-) 401A 1-62
STEERING CONTROL SYSTEM (2/2) (SERIAL NO. 60501-60576) 402 1-64
STEERING CONTROL SYSTEM (2/2) (SERIAL NO. 60577-60650) 402A 1-66
STEERING CONTROL SYSTEM (2/2) (SERIAL NO. 60651-) 402B 1-68
ENGINE CONTROL SYSTEM 411 1-70

0-1




[tem FIG. No.| PAGE
DUMP CONTROL SYSTEM (SERIAL NO. 60501-60650) 421 1-72
DUMP CONTROL SYSTEM (SERIAL NO. 60651-) 421A 1-74
HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE) 501 1-76
(SERIAL NO. 60501-60576)
HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE) 501A 1-78
(SERIAL NO. 60577-60650)
HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE) 501B 1-80
(SERIAL NO. 60651-)
HYDRAULIC PIPING (MAIN PUMP CHARGE LINE) (SERIAL NO. 60501-60576) 502 1-82
HYDRAULIC PIPING (MAIN PUMP CHARGE LINE) (SERIAL NO. 60577-60650) 502A 1-84
HYDRAULIC PIPING (MAIN PUMP CHARGE LINE) (SERIAL NO. 60651-) 502B 1-86
HYDRAULIC PIPING (HST MAIN LINE) (SERIAL NO. 60501-60576) 503 1-88
HYDRAULIC PIPING (HST MAIN LINE) (SERIAL NO. 60577-) 503A 1-90
HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED SELECTOR 504 1-99
VALVE LINE) (SERIAL NO. 60501-60576)
HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED SELECTOR 504A 1 -94
VALVE LINE) (SERIAL NO. 60577-60650)
HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED SELECTOR 504B 1 -96
VALVE LINE) (SERIAL NO. 60651-)
HYDRAULIC PIPING (OIL COOLER AND RETURN LINE) 505 1-98
(SERIAL NO. 60501-60576)
HYDRAULIC PIPING (OIL COOLER AND RETURN LINE) 505A 1 -100
(SERIAL NO. 60577-60650)
HYDRAULIC PIPING (OIL COOLER AND RETURN LINE) (SERIAL NO. 60651-) 505B 1-104
HYDRAULIC PIPING (MAIN PUMP RETURN LINE) (SERIAL NO. 60577-60650) 506 1-108
HYDRAULIC OIL TANK 551 1-110
HYDRAULIC OIL FILTER (SERIAL NO. 60501-60576) 555 1-112
HYDRAULIC OIL FILTER (SERIAL NO. 60577-) 555A | 1-114
DUMP BODY RELATED PARTS 601 1-116
ELECTRICAL SYSTEM (INSTRUMENT PANEL AND CONTROL BOX) 701 1-118
(SERIAL NO. 60501-60576)
ELECTRICAL SYSTEM (INSTRUMENT PANEL AND CONTROL BOX) 701A 1-120
(SERIAL NO. 60577-60650)
ELECTRICAL SYSTEM (INSTRUMENT PANEL AND CONTROL BOX) 701B 1 -129
(SERIAL NO. 60651-)
ELECTRICAL SYSTEM (RELAYS AND FUSE BOX) (SERIAL NO. 60501-60650) 705 1-124
ELECTRICAL SYSTEM (RELAYS AND FUSE BOX) (SERIAL NO. 60651-) 705A 1-126
ELECTRICAL SYSTEM (1/4) (WIRING HARNESS AND LAMPS) 711 1-128
(SERIAL NO. 60501-60650)
ELECTRICAL SYSTEM (1/4) (WIRING HARNESS AND LAMPS) 11A 1-139
(SERIAL NO. 60651-)
ELECTRICAL SYSTEM (2/4) (CHASSIS WIRING DIAGRAM) 712 1-136
ELECTRICAL SYSTEM (3/4) (BATTERY AND BATTERY RELAY) 715 1-138
(SERIAL NO. 60501-60650)
ELECTRICAL SYSTEM (3/4) (BATTERY AND BATTERY RELAY) 715A 1 -140

(SERIAL NO. 60651-)




[tem FIG. No.| PAGE
ELECTRICAL SYSTEM (4/4) (BATTERY WIRING DIAGRAM) 716 1-142
MARKS AND PLATES (JAPANESE) 801 1-144
MARKS AND PLATES (ENGLISH) 811 1-146
NUMERICAL INDEX — 9-1

0-3




MST-600VD



FIG.101 ENGINE RELATED PARTS (ENGINE MOUNTING PARTS
AND RADIATOR) (SERIAL NO. 60501-60650)

To Drain 8 35 PV93350A



FIG.101

INDEX|  PART No. DESCRIPTION QTY SERIAL NO.

1 | 1-50100-3000 E(Egg\lgf:s\%;m—m—TEsB) 1 60501 ~ 60650

2 | 1-s0110-3110 FRONT SIDE BRACKET 2 60501 ~ 60650

3 | 0-1000-31430 BOLT (M14X30) 8 60501 ~ 60650

4 | 0-1100-01435 SPRING WASHER (M14) 8 60501 ~ 60650

5 | 1-50110-3120 REAR SIDE BRACKET 2 60501 ~ 60650

6 | 0-1000-31230 BOLT (M12X30) 8 60501 ~ 60650

7 | 0-1100-01230 SPRING WASHER (M12) 8 60501 ~ 60650

8 | 1-11110-1110 CUSHON 4 60501 ~ 60650

9 | 0-1000-31235 BOLT (M12X35) 8 60501 ~ 60650
10 | 0-1200-01210 NUT (M12) 12 | 60501 ~ 60650
11 | 0-1100-01230 SPRING WASHER (M12) 12 | 60501 ~ 60650
12 | 0-1120-01223 PLANE WASHER (M12) 12 | 60501 ~ 60650
13 | 1-50140-0030 RADIATOR ASS'Y 1 60501 ~ 60650
14 | 1-50140-3110 RADIATOR GUARD (ME049385) 1 60501 ~ 60650
15 | 0-1000-00616 BOLT (M6X16) 4 60501 ~ 60650
16 | 0-1100-00615 SPRING WASHER (M6) 4 60501 ~ 60650
17 | o-1120-00616 PLANE WASHER (M6) 4 60501 ~ 60650
18 | 1-50140-3180 FAN GUARD 1 60501 ~ 60650
19 | 0-1000-01020 BOLT (M10X20) 4 60501 ~ 60650
20 | 0-1100-01025 SPRING WASHER (M10) 4 60501 ~ 60650
21 | 0-1120-01020 PLANE WASHER (M10) 4 60501 ~ 60650
22 | 1-50140-3120 RADIATOR TOP COVER 1 60501 ~ 60650
23 | 1-50140-3130 RADIATOR BOTTOM COVER 1 60501 ~ 60650
24 | 1-50140-3140 CUSHON RUBBER (34070-16030) 4 60501 ~ 60650
25 | 1-31140-1210 OIL COOLER ASS'Y (N86041000) 1 60501 ~ 60650
26 | 1-50140-3250 LEFT SIDE BRACKET 1 60501 ~ 60650
27 | 1-50140-3260 RIGHT SIDE BRACKET 1 60501 ~ 60650
28 | 0-1000-00820 BOLT (M8X20) 8 60501 ~ 60650
29 | 0-1100-00820 SPRING WASHER (M8) 8 60501 ~ 60650
30 | 0-1120-00816 PLANE WASHER (M8) 8 60501 ~ 60650
31 | 1-50140-3310 INLET HOSE (929080-2) 1 60501 ~ 60650
32 | 1-50140-3320 OUTLET HOSE (929080-1) 1 60501 ~ 60650
33 | 0-2710-00056 CLAMP 4 60501 ~ 60650
34 | 1-50140-3270 STAY 2 60501 ~ 60650
35 | 0-1000-00835 BOLT (M8X35) 2 60501 ~ 60650
36 | 0-1200-00806 NUT (M) 2 60501 ~ 60650
37 | 0-1100-00820 SPRING WASHER (M8) 2 60501 ~ 60650
38 | 0-1120-00816 PLANE WASHER (M8) 2 60501 ~ 60650
39 | 0-1000-01030 BOLT (M10X30) 2 60501 ~ 60650
40 | 0-1100-01025 SPRING WASHER (M10) 2 60501 ~ 60650

1-3



FIG.101 ENGINE RELATED PARTS (ENGINE MOUNTING PARTS
AND RADIATOR) (SERIAL NO. 60501-60650)

To Drain 8 35 PV93350A



FIG.101

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
41 0-1120-01020 PLANE WASHER (M10) 2 60501 ~ 60650
42 0-1000-01030 BOLT (M10X30) 4 60501 ~ 60650
43 0~-1200-01008 NUT (M10) 4 60501 ~ 60650
44 0-1100-01025 SPRING WASHER (M10) 4 60501 ~ 60650
45 0-1120-01020 PLANE WASHER (M10) 4 60501 ~ 60650
46 NKS042-00392 RESERVE TANK 1 60501 ~ 60650
47 NKS402-00900 BRACKET 1 60501 ~ 60650
48 NKS042-00914 STAY 1 60501 ~ 60650
49 0-1000-00616 BOLT (M6X16) 2 60501 ~ 60650
50 0-1100-00615 SPRING WASHER (M6) 2 60501 ~ 60650
51 0-1120-00616 PLANE WASHER (M6) 2 60501 ~ 60650




FIG.101A ENGINE RELATED PARTS (ENGINE MOUNTING PARTS
AND RADIATOR) (SERIAL NO. 60651-)

To Drain PV93581



FIG.101A

INDEX|  PART NO. DESCRIPTION QTY SERIAL NO.
1| 1-50100-3000 E(ﬂﬁg\lgTis\%gm—Dl—TEsB) ! 60651 ~
2 | 1-50110-3110 FRONT SIDE BRACKET 2 60651 ~
3 | 0-1000-31430 BOLT (M14X30) 8 60651 ~
4 | 0-1100-01435 SPRING WASHER (M14) 8 60651 ~
5 | 1-50110-3120 REAR SIDE BRACKET 2 60651 ~
6 | 0-1000-31230 BOLT (M12X30) 8 60651 ~
7 | 0-1100-01225 SPRING WASHER (M12) 8 60651 ~
8 | 1-11110-1110 CUSHON 4 60651 ~
9 | 0-1000-31235 BOLT (M12X35) 8 60651 ~
10 | 0-1100-01230 SPRING WASHER (M12) 8 60651 ~
11 | 0-1120-01223 PLANE WASHER (M12) 8 60651 ~
12 | 0-1200-01210 NUT (M12) 4 60651 ~
13 | 0-1100-01230 SPRING WASHER (M12) 4 60651 ~
14 | 0-1120-01223 PLANE WASHER (M12) 4 60651 ~
15 | 1-50140-0030 RADIATOR ASS'Y 1 60651 ~
16 | 1-50140-3110 RADIATOR GUARD 1 60651 ~
17 | 0-1000-00616 BOLT (M6X16) 4 60651 ~
18 | 0-1100-00615 SPRING WASHER (M6) 4 60651 ~
19 | 0-1120-00616 PLANE WASHER (M6) 4 60651 ~
20 | 1-50140-3180 RADIATOR GUARD (ME049385) 1 60651 ~
21 | 0-1000-01020 BOLT (M10X20) 4 60651 ~
22 | o0-1100-01025 SPRING WASHER (M10) 4 60651 ~
23 | 0-1120-01020 PLANE WASHER (M10) 4 60651 ~
24 | 1-50140-3120 RADIATOR TOP COVER 1 60651 ~
25 | 1-50140-3130 RADIATOR BOTTOM COVER 1 60651 ~
26 | 1-50140-3140 CUSHON RUBBER (34070-16030) 4 60651 ~
27 | Nkos13-07007 WEATHER-STRIP 1 60651 ~
28 | 1-31140-1210 OIL COOLER ASS'Y (N86041000) 1 60651 ~
29 | 1-50140-3250 LEFT SIDE BRACKET 1 60651 ~
30 | 1-50140-3260 RIGHT SIDE BRACKET 1 60651 ~
31 | 0-1000-00820 BOLT (M8X20) 8 60651 ~
32 | 0-1100-00820 SPRING WASHER (M8) 8 60651 ~
33 | o0-1120-00816 PLANE WASHER (M8) 8 60651 ~
34 | 1-50140-3310 INLET HOSE (929080-2) 1 60651 ~
35 | 1-50140-3320 OUTLET HOSE (929080-1) 1 60651 ~
36 | NKS042-00908 CLAMP 2 60651 ~
37 | NKS042-00909 CLAMP 2 60651 ~
38 | NKS042-00941 CAP 1 60651 ~
39 | 0-2710-00024 CLAMP (¢ 24) 1 60651 ~
40 | 1-50140-3270 STAY 2 60651 ~




FIG.101A ENGINE RELATED PARTS (ENGINE MOUNTING PARTS
AND RADIATOR) (SERIAL NO. 60651-)

PV93581

To Drain



FIG.101A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
41 NKS042-00938 PLATE 1 60651 ~
42 0-1000-00825 BOLT (M8X25) 1 60651 ~
42A | 0-1000-00825 BOLT (M8X25) 1 60651 ~ 60674
0-1000-00840 BOLT (M8X40) 1 60675 ~
43 0-1200-00806 NUT (M8) 1 60651 ~
44 0-1100-00820 SPRING WASHER (M8) 2 60651 ~
45 0-1120-00816 PLANE WASHER (M8) 3 60651 ~
46 0-1000-01025 BOLT (M10X25) 4 60651 ~
47 0-1100-01025 SPRING WASHER (M10) 4 60651 ~
48 0-1120-01020 PLANE WASHER (M10) 4 60651 ~
49 NKS042-00392 RESERVE TANK 1 60651 ~ 60682
NKS042-00946 RESERVE TANK 1 60683 ~
50 NKS402-00900 BRACKET 1 60651 ~
51 NKS042-00914 STAY 1 60651 ~
52 0-1000-00616 BOLT (M6X16) 2 60651 ~
53 0-1100-00615 SPRING WASHER (M6) 2 60651 ~
54 0-1120-00616 PLANE WASHER (M6) 2 60651 ~




FIG.105 ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)
(SERIAL NO. 60501-60576)

PV93351



FIG.105

NDEX|  PART NO. DESCRIPTION aTY SERIAL NO.
1 | 1-50610-0010 MAIN PUMP ASS'Y (PV4646) 1 60501 ~ 60576
2 | 1-51610-1110 COUPLING 1 60501 ~ 60576
3 | 1-50610-0020 GEAR PUMP ASS'Y (SAR1-28) 1 60501 ~ 60576
4 | 1-51610-1120 O-RING 1 60501 ~ 60576
5 | 0-1000-31050 BOLT (M10X50) 2 60501 ~ 60576
6 | 0-1200-31008 NUT (M10) 2 60501 ~ 60576
7 | 0-1100-31025 SPRING WASHER (M10) 2 60501 ~ 60576
8 | 1-s0160-1110 ng?f_%ggggﬁlg(éo) 1 60501 ~ 60576
9 | 1-11160-1120 -BOLT 4 60501 ~ 60576
10 | 1-50160-1130 BOSS 1 60501 ~ 60576
11 | 1-11160-1120 BOLT 4 60501 ~ 60576
12 | 1-50160-3210 PLATE 1 60501 ~ 60576
13 | 0-1000-31030 BOLT (M10X30) 8 60501 ~ 60576
14 | 0-1100-01025 SPRING WASHER (M10) 8 60501 ~ 60576
15 | 1-50160-3150 COVER 1 60501 ~ 60576
16 | 1-50160-3160 SPACER 1 60501 ~ 60576
17 | 0-1000-31045 BOLT (M10X45) 12 60501 ~ 60576
18 | 0-1100-01025 SPRING WASHER (M10) 12 60501 ~ 60576
19 | 0-1000-31240 BOLT (M12X40) 4 60501 ~ 60576
20 | 0-1100-31230 SPRING WASHER (M12) 4 60501 ~ 60576
21 | 0-1120-01223 PLANE WASHER (M12) 4 60501 ~ 60576




FIG.105A ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)

(SERIAL NO. 60577-60650)

PV93383

1-12



FIG.105A

NDEX|  PART NO. DESCRIPTION aTY SERIAL NO.
T | 1-50610-0200 MAIN PUMP ASS'Y (PV5151) 1 60577 ~ 60650
2 | 1-s1610-1110 COUPLING 1 60577 ~ 60650
3 | 1-50610-0020 GEAR PUMP ASS'Y (SAR1-28) 1 60577 ~ 60650
4 | 1-51610-1120 O-RING 1 60577 ~ 60650
5 | 0-1500-00838 BOLT (UNC1/2X38) 2 60577 ~ 60650
6 | 0-1700-00832 SPRING WASHER (1/2") 2 60577 ~ 60650
7 | 0-1710-00823 PLANE WASHER (1/2") 2 60577 ~ 60650
8 | 1-s0160-1110 Tg??f_%gﬁg‘;‘;’g‘éo) 1 60577 ~ 60650
9 | 1-11160-1120 -BOLT 4 60577 ~ 60650
10 | 1-50160-1130 BOSS 1 60577 ~ 60650
1 | 1-11160-1120 BOLT 4 60577 ~ 60650
12 | 1-50160-3210 PLATE 1 60577 ~ 60650
13 | 0-1000-31030 BOLT (M10X30) 8 60577 ~ 60650
14 | 0-1100-01025 SPRING WASHER (M10) 8 60577 ~ 60650
15 | 1-50160-3151 COVER 1 60577 ~ 60650
16 | 1-50160-3160 SPACER 1 60577 ~ 60650
17 | 0-1000-31045 BOLT (M10X45) 12 60577 ~ 60650
18 | 0-1100-01025 SPRING WASHER (M10) 12 60577 ~ 60650
19 | 0-1000-31435 BOLT (M14X35) 4 60577 ~ 60650
20 | 0-1100-31435 SPRING WASHER (M14) 4 60577 ~ 60650
21 | 0-1120-01425 PLANE WASHER (M14) 4 60577 ~ 60650




FIG.105B ENGINE RELATED PARTS (MAIN PUMP AND MOUNTING PARTS)

(SERIAL NO. 60651-)

PV93582

1-14



FIG.105B

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-50610-0200 MAIN PUMP ASS'Y (PV5151) 1 60651 ~
2 1-51610-1110 COUPLING 1 60651 ~
3 1-50610-0020 GEAR PUMP ASS'Y (SAR2-28) 1 60651 ~
4 1-51610-1120 O-RING 1 60651 ~
5 0-1500-00838 BOLT (UNC1/2X38) 2 60651 ~
6 0-1700-00832 SPRING WASHER (1/2") 2 60651 ~
7 0-1710-00823 PLANE WASHER (1/2") 2 60651 ~
8 NKS042-00904 RUBBER COUPLING 1 60651 ~
9 1-50160-3210 PLATE 1 60651 ~

10 0-1000-31030 BOLT (M10X30) 8 60651 ~
11 0-1100-01025 SPRING WASHER (M10) 8 60651 ~
12 1-50160-3151 COVER 1 60651 ~
13 1-50160-3160 SPACER 1 60651 ~
14 0-1000-31045 BOLT (M10X45) 12 60651 ~
15 0-1100-01025 SPRING WASHER (M10) 12 60651 ~
16 0-1000—-31435 BOLT (M14X35) 4 60651 ~
17 0-1100-31435 SPRING WASHER (M14) 4 60651 ~
18 0-1120-01425 PLANE WASHER (M14) 4 60651 ~




FIG.111 ENGINE RELATED PARTS (AIR INTAKE SYSTEM)

(SERIAL NO. 60501-60674)

PV93352

1-16



FIG.111

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-50120-0030 AIR CLEANER ASS'Y (FPG078106) 1 60501 ~ 60674
1-50120-1120 *OUTER ELEMENT (P827653) 1 60501 ~ 60674

(% 1-50120-1130) *INNER ELEMENT (P829332) 1 60501 ~ 60674

2 0-5620-00000 *DUST INDICATOR 1 60501 ~ 60674
3 0-1000-00820 BOLT (M8X20) 4 60501 ~ 60674
4 0-1100-00820 SPRING WASHER (M8) 4 60501 ~ 60674
5 0-1120-00816 PLANE WASHER (M8) 4 60501 ~ 60674
6 1-50120-3310 JOINT HOSE (929080-6) 1 60501 ~ 60674
7 1-50120-3320 JOINT PIPE 1 60501 ~ 60674
8 1-50120-3330 JOINT HOSE 1 60501 ~ 60674
9 1-50120-3340 JOINT PIPE 1 60501 ~ 60674
10 1-50120-3350 JOINT HOSE 1 60501 ~ 60674
1 0-2700-10090 CLAMP (ABA70-90) 3 60501 ~ 60674
12 0-2700-10065 CLAMP (ABA50-65) 3 60501 ~ 60674
13 1-50120-3360 INTAKE AIR HOSE 1 60501 ~ 60674
14 0-2700-10090 CLAMP (ABA70-90) 1 60501 ~ 60674
15 1-64130-3010 INSULATION COVER (MOK-5-002) 2 60501 ~ 60674




FIG.111A ENGINE RELATED PARTS (AIR INTAKE SYSTEM)

(SERIAL NO. 60675 -)

19

a\@/IK
T 39 5 R

O N

PV93610

1-18



FIG.111A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-50120-0030 AIR CLEANER ASS'Y (FPG078106) 1 60675 ~
1-50120-1120 *OUTER ELEMENT (P827653) 1 60675 ~

(3% 1-50120-1130) *INNER ELEMENT (P829332) 1 60675 ~

2 0-5620-00000 *DUST INDICATOR 1 60675 ~
3 0-1000-00820 BOLT (M8X20) 4 60675 ~
4 0-1100-00820 SPRING WASHER (M8) 4 60675 ~
5 0-1120-00816 PLANE WASHER (M8) 4 60675 ~
6 1-50120-3310 JOINT HOSE (929080-6) 1 60675 ~
7 1-50120-3321 JOINT PIPE 1 60675 ~
8 1-50120-3330 JOINT HOSE 1 60675 ~
9 1-50120-3340 JOINT PIPE 1 60675 ~
10 1-50120-3350 JOINT HOSE 1 60675 ~
1 0-2700-10080 CLAMP (ABA70-90) 3 60675 ~
12 0-2700-10065 CLAMP (ABA50-65) 3 60675 ~
13 1-50120-3360 INTAKE AIR HOSE 1 60675 ~
14 0-2700-10090 CLAMP (ABA70-90) 1 60675 ~
15 NKS043-00740 BRACKET 1 60675 ~
16 NK0205-05008 U-BOLT 1 60675 ~
17 0-1200-00806 NUT (M8) 4 60675 ~
18 0-1110-00820 PLANE WASHER (M8) 2 60675 ~
19 1-64130-3010 INSULATION COVER (MOK-S-002) 2 60675 ~




FIG.115 ENGINE RELATED PARTS (EXHAUST SYSTEM)

(SERIAL NO. 60501-60583, 60585)

A d
Detail A

1-20

PV93353B



FIG.115

INDEX PART NO. DESCRIPTION QTY (wgﬁlgs‘lf 2‘0058 4
1 1-11130-1110 EXHAUST MUFFLER 1 60501 ~ 60585
2 1-11130-1140 *GASKET (4C1677) 2 60501 ~ 60585
3 0-1000-01030 *BOLT (M10X30) 6 60501 ~ 60585
4 0-1200-01008 *NUT (M10) 6 60501 ~ 60585
5 0-1100-01025 *SPRING WASHER (M10) 6 60501 ~ 60585
6 1-50130-3120 EXHAUST PIPE 1 60501 ~ 60585
7 1-50130-3210 GASKET (ME063737) 1 60501 ~ 60585
8 1-50130-3220 BRACKET 1 60501 ~ 60585
9 1-50130-3230 NUT (M10) 3 60501 ~ 60585

10 1-50130-3240 SPRING WASHER (M10) 3 60501 ~ 60585
11 1-30130-3150 EXHAUST PIPE 1 60501 ~ 60585
12 1-30130-3210 INSULATION SHEET 1 60501 ~ 60585
13 0-2700-00070 CLAMP (JUBILEE 3) 1 60501 ~ 60585
14 0-2700-00050 CLAMP (JUBILEE 2A) 1 60501 ~ 60585
15 1-50130-1400 BAND 2 60501 ~ 60585
16 0-1000-31050 BOLT (M10X50) 2 60501 ~ 60585
17 0-1200-31008 NUT (M10) 2 60501 ~ 60585
18 0-1100-31025 SPRING WASHER (M10) 2 60501 ~ 60585
19 0-1120-31020 PLANE WASHER (M10) 4 60501 ~ 60585
20 1-30130-3110 BRACKET 1 60501 ~ 60585
21 1-30130-3210 BRACKET 1 60501 ~ 60585
22 1-14130-1130 CUSHON (EE-4005) 2 60501 ~ 60585
23 0-1200-00806 NUT (M8) 2 60501 ~ 60585
24 0-1100-00820 SPRING WASHER (M8) 2 60501 ~ 60585
25 0-1000-00825 BOLT (M8X25) 4 60501 ~ 60585
26 0-1200-00806 NUT (M8) 4 60501 ~ 60585
27 0-1100-00820 SPRING WASHER (M8) 4 60501 ~ 60585
28 1-50130-1410 LARGE PLANE WASHER (M8) 4 60501 ~ 60585
29 1-30130-3310 U-CLAMP 1 60501 ~ 60585
30 0-1200-00806 NUT (M8) 2 60501 ~ 60585
31 0-1242-00808 U-NUT (M8) 2 60501 ~ 60585
32 0-1120-00816 PLANE WASHER (M8) 2 60501 ~ 60585

1-30130-3160 CUSHON ASS'Y 1 60501 ~ 60585
33 | (3%1-30130-3130) *PLATE 1 60501 ~ 60585
34 | (x1-51130-1170) -CUSHON (EE-4004) 1 60501 ~ 60585
35 | (3%0-1000-00815) -BOLT (M8X15) 1 60501 ~ 60585
36 | (+%0-1100-00820) -SPRING WASHER (M8) 1 60501 ~ 60585
37 0-1000-00620 BOLT (M6X20) 2 60501 ~ 60585
38 0-1200-00605 NUT (M86) 2 60501 ~ 60585
39 0-1100-00615 SPRING WASHER (M6) 2 60501 ~ 60585

1-21



FIG.115 ENGINE RELATED PARTS (EXHAUST SYSTEM)
(SERIAL NO. 60501-60583, 60585)

N PV93353B

1-20



FIG.115

INDEX PART NO. DESCRIPTION QTY (w;?ﬁl(?)lﬁ# 20058 ™
40 0-1120-00616 PLANE WASHER (M6) 2 60501 ~ 60585
41 0-1000-00820 BOLT (M8X20) 2 60501 ~ 60585
42 0-1100-00820 SPRING WASHER (M8) 2 60501 ~ 60585
43 0-1120-00816 PLANE WASHER (M8) 2 60501 ~ 60585

1-22



FIG.115A ENGINE RELATED PARTS (EXHAUST SYSTEM)
(SERIAL NO. 60584, 60586-)

/' |\
N
TR
A S NSRRI S
Detail A év? f]:/}}//
A S PV93583

1-24



FIG.115A

INDEX PART NO. DESCRIPTION QTY (WI?EIF({)[G'II-' 21(?5-85)

1 1-11130-1111 EXHAUST MUFFLER 1 60584 ~ 60698
1-11130-1112 EXHAUST MUFFLER 1 60699 ~
2 1-11130-1140 *GASKET (4C1677) 2 60584 ~
3 0-1000-01030 *BOLT (M10X30) 6 60584 ~
4 0-1200-01008 *NUT (M10) 6 60584 ~
5 0-1100-01025 *SPRING WASHER (M10) 6 60584 ~
6 1-50130-3120 EXHAUST PIPE 1 60584 ~
7 1-50130-3210 GASKET (ME063737) 1 60584 ~
8 1-50130-3220 BRACKET 1 60584 ~
9 1-50130-3230 NUT (M10) 3 60584 ~
10 1-50130-3240 SPRING WASHER (M10) 3 60584 ~
1 1-30130-3150 EXHAUST PIPE 1 60584 ~
12 1-30130-3310 INSULATION SHEET 1 60584 ~
13 1-30130-3320 INSULATION SHEET 1 60584 ~
14 0-2700-00070 CLAMP (JUBILEE 3) 1 60584 ~
15 0-2700-00050 CLAMP (JUBILEE 2A) 3 60584 ~

16 1-50130-1401 BAND 2 60584 ~ 60698
1-50130-1402 BAND 2 60699 ~
17 0-1000-31050 BOLT (M10X50) 2 60584 ~
18 0-1200-31008 NUT (M10) 2 60584 ~
19 0-1100-31025 SPRING WASHER (M10) 2 60584 ~
20 0-1120-31020 PLANE WASHER (M10) 4 60584 ~
21 1-30130-3111 BRACKET 1 60584 ~
22 1-30130-3210 BRACKET 1 60584 ~
23 1-14130-1130 CUSHON (EE-4005) 2 60584 ~
24 0-1200-00806 NUT (M8) 2 60584 ~
25 0-1100-00820 SPRING WASHER (M8) 2 60584 ~
26 0-1000-00825 BOLT (M8X25) 4 60584 ~
27 0-1200-00806 NUT (M8) 4 60584 ~
28 0-1100-00820 SPRING WASHER (M8) 4 60584 ~
29 1-50130-1410 LARGE PLANE WASHER (M8) 4 60584 ~
30 1-30130-3310 U-CLAMP 1 60584 ~
31 0-1200-00806 NUT (M8) 4 60584 ~
32 1-50130-1410 LARGE PLANE WASHER (M8) 2 60584 ~
33 1-50130-3330 BRACKET 1 60584 ~
34 1-14130-1130 CUSHON (EE-4005) 1 60584 ~
35 0-1000-00825 BOLT (M8X25) 1 60584 ~
36 0-1200-00806 NUT (Mm8) 1 60584 ~
37 0-1100-00820 SPRING WASHER (M8) 1 60584 ~
38 0-1000-00825 BOLT (M8X25) 2 60584 ~

1-25



FIG.115A ENGINE RELATED PARTS (EXHAUST SYSTEM)
(SERIAL NO. 60584, 60586-)

/' |\
!
T R
A ¥ NSRRI 2 S
Detail A év? f]:/}}//
A ST PV93583

1-24



FIG.115A

INDEX PART NO. DESCRIPTION QTY (Wl?ﬁ%lc'll: 2(?5'85)
39 0-1200-00806 NUT (M8) 2 60584 ~
40 0-1100-00820 SPRING WASHER (M8) 2 60584 ~
4 1-50130-1410 LARGE PLANE WASHER (M8) 2 60584 ~
42 0-1000-00820 BOLT (M8X20) 2 60584 ~
43 0-1100-00820 SPRING WASHER (M8) 2 60584 ~
44 0-1120-00816 PLANE WASHER (M8) 2 60584 ~

1-26



FIG.121 FUEL TANK AND FUEL PIPING (SERIAL NO. 60501-60650)

PV93354B

1-28



FIG.121

NpEx|  PART NO. DESCRIPTION aTY SERIAL NO.
1-29150-0012 FUEL TANK ASS'Y 1 60501 ~ 60650

1| 1-20150-1112 -FUEL TANK 1 60501 ~ 60650
2 | 1-51150-1130 -STRAINER 1 60501 ~ 60650
3 | 1-51150-1140 ~CAP (WITH KEY) 1 60501 ~ 60650
1-51150-1180 - KEY 1 60501 ~ 60650

4 | 1-50210-3570 i‘&i‘;g&%‘;ﬁg‘sm 1 60501 ~ 60650
5 | 0-1300-00410 SCREW (M4X10) 5 60501 ~ 60650
6 | 0-1100-00410 SPRING WASHER (M4) 5 60501 ~ 60650
7 | 0-2150-01035 FUEL LEVEL GAUGE TUBE 1 60501 ~ 60650
8 | 0-2700-00012 GLAMP (JUBILEE 000) 1 60501 ~ 60650
9 | 1-31150-1150 DRAIN BOLT 1 60501 ~ 60650
10 | 0-2010-02418 O-RING (P18) 1 60501 ~ 60650
11 | 1-48150-1130 COVER 1 60501 ~ 60650
12 | 0-1000-00612 BOLT (M6X12) 4 60501 ~ 60650
13 | 0-1100-00615 SPRING WASHER (M6) 4 60501 ~ 60650
14 | 0-1000-01020 BOLT (M10X20) 6 60501 ~ 60650
15 | 0-1100-01025 SPRING WASHER (M10) 6 60501 ~ 60650
16 | 0-1120-01020 PLANE WASHER (M10) 6 60501 ~ 60650
17 | 1-50150-3210 FUEL SUPPLY HOSE (¢ 8X800) 1 60501 ~ 60650
18 | 1-50150-3220 FUEL SUPPLY HOSE (¢ 8X410) 1 60501 ~ 60650
19 | 1-50150-3230 FUEL SUPPLY HOSE (¢ 8X400) 1 60501 ~ 60650
20 | 1-50150-3240 FUEL RETURN HOSE (¢ 8X1100) 1 60501 ~ 60650
21 | 0-4380-00202 ELBOW (PT1/4XPT1/4) 2 60501 ~ 60650
22 | 1-13150-1120 JOINT 2 60501 ~ 60650
23 | 0-2700-00012 CLAMP (JUBILEE 000) 8 60501 ~ 60650
24 | 1-50150-3310 HOSE COVER (FOR SUPPLY HOSE) | 1 60501 ~ 60650
25 | 1-50150-3320 HOSE COVER (FOR SUPPLY HOSE) | 1 60501 ~ 60650
26 | 1-50150-3330 HOSE COVER (FOR SUPPLY HOSE) | 1 60501 ~ 60650
27 | 1-50150-3340 HOSE COVER (FOR RETURN HOSE) | 1 60501 ~ 60650
28 | 0-2700-00012 CLAMP (JUBILEE 000) 8 60501 ~ 60650
20 | NKS042-00395 WATER SEPARATOR 1 60501 ~ 60650
30 | NKS042-00397 FUEL SUPPLY PUMP 1 60501 ~ 60650
31 | NKS042-00448 CUSHON RUBBER 1 60501 ~ 60650
32 | 1-50520-3610 BRACKET 1 60501 ~ 60650
33 | 0-1000-00816 BOLT (M8X16) 2 60501 ~ 60650
34 | 0-1100-00820 SPRING WASHER (M8) 2 60501 ~ 60650
35 | 0-1120-00816 PLANE WASHER (M8) 2 60501 ~ 60650
36 | 0-1000-00865 BOLT (M8X65) 1 60501 ~ 60650
37 | 0-1120-00816 PLANE WASHER (M8) 1 60501 ~ 60650
38 | 0-1200-00806 NUT (M8) 1 60501 ~ 60650

1-29



FIG.121 FUEL TANK AND FUEL PIPING (SERIAL NO. 60501-60650)

PV93354B

1-28



FIG.121

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
39 0-1100-00820 SPRING WASHER (M8) 1 60501 ~ 60650
40 0-1200-00605 NUT (M6) 2 60501 ~ 60650
4 0-1100-00615 SPRING WASHER (M6) 2 60501 ~ 60650
42 0-1120-00616 PLANE WASHER (M6) 2 60501 ~- 60650
43 0-2800-00202 STRAP BAND AR 60501 ~ 60650

0-2800-00383 STRAP BAND AR 60501 ~ 60650

1-30



FIG.121A FUEL TANK AND FUEL PIPING (SERIAL NO. 60651-)

PV93584

1-32



FIG.121A

INDEX|  PART NoO. DESCRIPTION QTY SERIAL NO.

1-50150-0031 FUEL TANK ASS'Y 1 60651 ~

1| 1-s0150-3111 -FUEL TANK 1 60651 ~
2 | 1-51150-1130 -STRAINER 1 60651 ~
3 | 1-51150-1140 -CAP (WITH KEY) 1 60651 ~
1-51150-1180 -*KEY 1 60651 ~

4 | 1-50210-3570 YoM e 1 60651 ~
5 | 0-1000-00510 BOLT (M5X10) 5 60651 ~
6 | 0-1100-00513 SPRING WASHER (M5) 5 60651 ~
7 | NK0755-95035 | FUEL LEVEL GAUGE TUBE 1 60651 ~
8 | NK0750-11016 | CLAMP i 60651 ~
9 | NK0547-08000 | DRAIN BOLT (YA1126-08) 1 60651 ~
10 | 0-2010-02418 -O-RING (P18) 1 60651 ~
11 | 1-48150-1130 GCOVER 1 60651 ~
12 | 0-1000-00612 BOLT (M6X12) 4 60651 ~
13 | 0-1100-00615 SPRING WASHER (M6) 4 60651 ~
14 | 0-1000-01025 BOLT (M10X25) 6 60651 ~
15 | 0-1100-01025 SPRING WASHER (M10) 6 60651 ~
16 | 0-1120-01020 PLANE WASHER (M10) 6 60651 ~
17 | NK0753-08050 | FUEL SUPPLY HOSE (¢ 7.9X500) 1 60651 ~
18 | NKO753-08037 | FUEL SUPPLY HOSE (¢ 7.9X370) 1 60651 ~
19 | NK0753-08040 | FUEL SUPPLY HOSE (¢ 7.9X400) 1 60651 ~
| oo | kTS -
21 | NKO0750-06015 | GLAMP (MH4) 6 60651 ~
22 | NKO760-08500 | CLIP (TS-085-06-00) 2 60651 ~
23 | NK0880-15045 "('gﬁ'i._g)&\gﬁ? (FORSUPPLY HOSE) | 60651 ~
24 | NK0880-15036 "('gsi%_g%‘gﬁ'; (FOR SUPPLY HOSE) | 60651 ~
25 | NKOB80-15035 l-(igs&g)%\gﬁl)a (FOR SUPPLY HOSE) | | 60651 ~
2 | NK0880-15005 Tgﬁ%%%\gﬁl)a (FOR RETURN HOSE) | 60651 ~
27 | NKS042-00395 | WATER SEPARATOR 1 60651 ~
28 | NKS042-00397 | FUEL SUPPLY PUMP 1 60651 ~
29 | NKS042-00448 | CUSHON RUBBER 1 60651 ~
30 | 1-50520-3610 BRACKET 1 60651 ~
31 | 0-1000-00816 BOLT (M8X16) 2 60651 ~
32 | 0-1100-00820 SPRING WASHER (M8) 2 60651 ~
33 | 0-1120-00816 PLANE WASHER (M) 2 60651 ~
34| 0-1000-00865 BOLT (M8X65) 1 60651 ~

1-33



FIG.121A FUEL TANK AND FUEL PIPING (SERIAL NO. 60651-)

PV93584

1-32



FIGA21A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

35 0-1120-00816 PLANE WASHER (M8) 1 60651 ~
36 0-1200-00806 NUT (M8) 1 60651 ~
37 0-1100-00820 SPRING WASHER (M8) 1 60651 ~
38 0-1200-00605 NUT (M6) 2 60651 ~
39 0-1100-00615 SPRING WASHER (M6) 2 60651 ~
40 0-1120-00616 PLANE WASHER (M6) 2 60651 ~
4 0-2800-00202 STRAP BAND AR 60651 ~

0-2800-00383 STRAP BAND AR 60651 ~

1-34



FIG.201 FRAME RELATED PARTS (1/5)
(ENGINE BONNET AND FRONT BUMPER) (SERIAL NO. 60501-60650)

PV93356

1-36



FIG.201

INDEX PART NO. DESCRIPTION aTY SERIAL NO.
1 | 1-50510-3110 MAIN FRAME 1 60501 ~ 60650
2 | 1-50520-3110 ENGINE BONNET 1 60501 ~ 60650
3 | 1-50520-3120 LOCK ASS'Y (4648839) 1 60501 ~ 60650

1-50520-3130 “KEY (BK11-4428B) 1 60501 ~ 60650

4 | 1-50520-3150 TL’S%%?‘Z?L (ouTTNG 1 60501 ~ 60650
5 | 1-50520-3160 HINGE (B—41-2-037CH) 2 60501 ~ 60650
6 | 0-1000-00820 BOLT (M8X20) 8 60501 ~ 60650
7 | 0-1100-00820 SPRING WASHER (M8) 8 60501 ~ 60650
8 | 0-1120-00816 PLANE WASHER (M8) 8 60501 ~ 60650
9 | 1-50520-3170 CABLE (® 3x200) 1 60501 ~ 60650
10 | 0-1000-00825 BOLT (M8X25) 2 60501 ~ 60650
11 | 0-1200-00806 NUT (M8) 2 60501 ~ 60650
12 | 0-1120-00816 PLANE WASHER (M8) 4 60501 ~ 60650
13 | 1-50520-3190 RUBBER SHEET (CUTTING) 1 60501 ~ 60650
14 | 1-50520-3550 FRONT BUMPER 1 60501 ~ 60650
15 | 0-1000-01030 BOLT (M10X30) 4 60501 ~ 60650
16 | 0-1100-01025 SPRING WASHER (M10) 4 60501 ~ 60650
17 | 0-1120-01020 PLANE WASHER (M10) 4 60501 ~ 60650
18 | 1-29520-1490 RUBBER PLATE 2 60501 ~ 60650
19 | 1-29520-1480 BUFFER PLATE 2 60501 ~ 60650
20 | 1-50520-3410 BRACKET 2 60501 ~ 60650
21 | 0-1000-00820 BOLT (M8X20) 10 60501 ~ 60650
22 | 0-1100-00820 SPRING WASHER (M8) 10 60501 ~ 60850
23 | 0-1120-00816 PLANE WASHER (M8) 10 60501 ~ 60650

1-37



FIG.201A FRAME RELATED PARTS (1/5)
(ENGINE BONNET AND FRONT BUMPER) (SERIAL NO. 60651-)

PV93586

1-38



FIG.201A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-50510-3111 MAIN FRAME 1 60651 ~
2 1-50520-3110 ENGINE BONNET 1 60651 ~
3 1-50520-3120 LOCK ASS'Y (4648839) 1 60651 ~

1-50520-3130 KEY (BK11-442B) 1 60651 ~

4 1-50520-3150 ng?%ﬁss_%l_ (CUTTING 1 60651 ~
5 1-50520-3160 HINGE (B-41-2-037CH) 2 60651 ~
6 0-1000-00820 BOLT (M8X20) 8 60651 ~
7 0-1100-00820 SPRING WASHER (M8) 8 60651 ~
8 0-1120-00816 PLANE WASHER (M8) 8 60651 ~
9 1-50520-3171 CABLE (¢ 2X480) 1 60651 ~
10 0-1000-00830 BOLT (M8X30) 1 60651 ~
11 0-1120-00816 PLANE WASHER (M8) 5 60651 ~
12 0-1200-00806 NUT (M8) 4 60651 ~
13 0-1100-00820 SPRING WASHER (M8) 1 60651 ~
14 1-50520-3190 RUBBER SHEET (CUTTING) 1 60651 ~
15 1-50520-3550 FRONT BUMPER 1 60651 ~
16 0-1000-01025 BOLT (M10X25) 4 60651 ~
17 0-1100-01025 SPRING WASHER (M10) 4 60651 ~
18 0-1120-01020 PLANE WASHER (M10) 4 60651 ~
19 1-29520-1490 RUBBER PLATE 2 60651 ~
20 1-29520-1480 BUFFER PLATE 2 60651 ~
21 1-50520-3410 BRACKET 2 60651 ~
22 0-1000-00820 BOLT (M8X20) 10 60651 ~
23 0-1100-00820 SPRING WASHER (M8) 10 60651 ~
24 0-1120-00816 PLANE WASHER (M8) 10 60651 ~
25 NKS012-01646 BRACKET 1 60651 ~
26 0-1000-01025 BOLT (M10X25) 6 60651 ~
27 0-1100-01025 SPRING WASHER (M10) 6 60651 ~
28 0-1120-01020 PLANE WASHER (M10) 6 60651 ~
29 NKS012-01658 ANGLE 1 60651 ~
30 0-1000-01235 BOLT (M12X35) 2 60651 ~
31 0-1100-01230 SPRING WASHER (M12) 2 60651 ~
32 0-1120-01225 PLANE WASHER (M12) 2 60651 ~

1-39



FIG.202 FRAME RELATED PARTS (2/5) (UNDER COVER AND SAFETY BAR)
(SERIAL NO. 60501-60650)

PV93358A

1-40



FIG.202

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-29520-1540 ENGINE UNDER COVER 1 60501 ~ 60650
2 1-41520-1820 *HINGE (WELDED) (B-3-4) 2 60501 ~ 60650
3 1-50520-1550 COVER 1 60501 ~ 60650
4 0-1000-00816 BOLT (M8X16) 2 60501 ~ 60650
5 0-1100-00820 SPRING WASHER (M8) 2 60501 ~ 60650
6 0-1120-00816 PLANE WASHER (M8) 2 60501 ~ 60650
7 0-1000-01025 BOLT (M10X25) 6 60501 ~ 60650
8 0-1100-01025 SPRING WASHER (M10) 6 60501 ~ 60650
9 0-1120-01020 PLANE WASHER (M10) 6 60501 ~ 60650
10 1-50520-3710 PLATE 1 60501 ~ 60650
11 0-1000-01020 BOLT (M10X20) 4 60501 ~ 60650
12 0-1100-01025 SPRING WASHER (M10) 4 60501 ~ 60650
13 0-1120-01020 PLANE WASHER (M10) 4 60501 ~ 60650
14 1-30510-2250 STEP 1 60501 ~ 60650
15 0-1000-01220 BOLT (M12X20) 2 60501 ~ 60650
16 0-1100-01230 SPRING WASHER (M12) 2 60501 ~ 60650
17 0-1120-01225 PLANE WASHER (M12) 2 60501 ~ 60650
18 1-11510-1210 CAP 2 60501 ~ 60650
19 0-1000-00616 BOLT (M6X16) 4 60501 ~ 60650
20 0-1100-00615 SPRING WASHER (M6) 4 60501 ~ 60650
21 0-1120-00616 PLANE WASHER (M6) 4 60501 ~ 60650
22 1-57710-2610 SAFETY BAR 1 60501 ~ 60650
23 1-32710-1650 CUSHON (C-30-CS-2) 1 60501 ~ 60650
24 1-38710-1630 PIN 1 60501 ~ 60650
25 0-3220-03725 COTTER PIN (¢ 3.7X25) 1 60501 ~ 60650
26 0-1120-01630 PLANE WASHER (M16) 1 60501 ~ 60650
27 1-29510-1311 CUSHON BLOCK 2 60501 ~ 60650
28 0-1311-01010 SCREW (M10X110) 4 60501 ~ 60650
1-29520-1200 REAR VIEW MIRROR ASS'Y 1 60501 ~ 60650

29 1-29520-1220 *REAR VIEW MIRROR 1 60501 ~ 60650
30 1-29520-1230 *RUBBER SHEET 1 60501 ~ 60650
31 0-1300-00616 *SCREW (M6X16) 2 60501 ~ 60650

1-#1



FIG.202A FRAME RELATED PARTS (2/5) (UNDER COVER AND SAFETY BAR)

(SERIAL NO. 60651-)

PV93588

1-42



FIG.202A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-50520-3540 ENGINE UNDER COVER 1 60651 ~
2 1-41520-1820 *HINGE (WELDED) (B-3-4) 2 60651 ~
3 0-1000-01025 BOLT (M10X25) 6 60651 ~
4 0-1100-01025 SPRING WASHER (M10) 6 60651 ~
5 0-1160-01032 PLANE WASHER (M10) 6 60651 ~
6 1-50520-3710 PLATE 1 60651 ~
7 0-1000-01020 BOLT (M10X20) 4 60651 ~
8 0-1100-01025 SPRING WASHER (M10) 4 60651 ~
9 0-1160-01032 PLANE WASHER (M10) 4 60651 ~

10 1-30510-2250 STEP 1 60651 ~
11 0-1000-01220 BOLT (M12X20) 2 60651 ~
12 0-1100-01230 SPRING WASHER (M12) 2 60651 ~
13 0-1120-01225 PLANE WASHER (M12) 2 60651 ~
14 1-11510-1210 CAP 2 60651 ~
15 0-1000-00616 BOLT (M6X16) 4 60651 ~
16 0-1100-00615 SPRING WASHER (M6) 4 60651 ~
17 0-1120-00616 PLANE WASHER (M6) 4 60651 ~
18 1-57710-2610 SAFETY BAR 1 60651 ~
19 1-32710-1650 CUSHON (C-30-CS-2) 1 60651 ~
20 1-38710-1630 PIN 1 60651 ~
21 0-3220-03725 COTTER PIN (¢ 3.7X25) 1 60651 ~
22 0-1120-01630 PLANE WASHER (M16) 1 60651 ~
23 1-29510-1311 CUSHON BLOCK 2 60651 ~
24 0-1311-01010 SCREW (M10X110) 4 60651 ~

1-29520-1200 REAR VIEW MIRROR ASS'Y 1 60651 ~
25 1-29520-1220 *REAR VIEW MIRROR 1 60651 ~
26 1-29520-1230 *RUBBER SHEET 1 60651 ~
27 0-1300-00616 *SCREW (M6X16) 2 60651 ~

1-43



FIG.203 FRAME RELATED PARTS (3/5) (ENGINE CONPARTMENT COVER)

(SERIAL NO. 60501-60650)

AV /NN N
ANV AN\
/AN N\
VAL N/ AN

<5 PV93360

>

1-44



FIG.203

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-50520-3210 ENGINE TOP FRONT SIDE COVER 1 60501 ~ 60650
2 0-1000-01020 BOLT (M10X20) 4 60501 ~ 60650
3 0-1100-01025 SPRING WASHER (M10) 4 60501 ~ 60650
4 0-1120-01020 PLANE WASHER (M10) 4 60501 ~- 60650
5 1-50520-3220 ENGINE TOP REAR SIDE COVER 1 60501 ~ 60650
6 0-1000-01020 BOLT (M10X20) 10 60501 ~ 60650
7 0-1100-01025 SPRING WASHER (M10) 10 60501 ~ 60650
8 0-1120-01020 PLANE WASHER (M10) 10 60501 ~ 60650
9 1-50520-3230 ENGINE REAR SIDE COVER 1 60501 ~ 60650
10 0-1000-01020 BOLT (M10X20) 9 60501 ~ 60650
1 0-1100-01025 SPRING WASHER (M10) 9 60501 ~ 60650
12 0-1120-01020 PLANE WASHER (M10) 9 60501 ~ 60650

1-45



FIG.203A FRAME RELATED PARTS (3/5) (ENGINE CONPARTMENT COVER)
(SERIAL NO. 60651-)

s
>
S
o el e L e
\n% 0‘5 // /,/4;’/‘/ ,/’ /\/1 ™~

SO B g | g T
AL /x’a\, Do e .
N S s 2 (e N
) g S o
s Lo “ |

4 el . N 7 -

///=<:>z// i . ,)/: ~
=

1-46

\



FIG.203A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-50520-3211 ENGINE TOP FRONT SIDE COVER 1 60651 ~
2 NKS012-01641 BAR 1 60651 ~
3 0-1200-00806 NUT (M8) 4 60651 ~
4 0-1120-00816 PLANE WASHER (M8) 4 60651 ~
5 0-1100-00820 SPRING WASHER (M8) 2 60651 ~
6 0-1000-01020 BOLT (M10X20) 4 60651 ~
7 0-1100-01025 SPRING WASHER (M10) 4 60651 ~
8 0-1120-01020 PLANE WASHER (M10) 4 60651 ~
9 1-50520-3220 ENGINE TOP REAR SIDE COVER 1 60651 ~

10 0-1000-01020 BOLT (M10X20) 10 60651 ~
11 0-1100-01025 SPRING WASHER (M10) 10 60651 ~
12 0-1120-01020 PLANE WASHER (M10) 10 60651 ~
13 1-50520-3230 ENGINE REAR SIDE COVER 1 60651 ~
14 0-1000-01020 BOLT (M10X20) 9 60651 ~
15 0-1100-01025 SPRING WASHER (M10) 9 60651 ~
16 0-1120-01020 PLANE WASHER (M10) 9 60651 ~

1-47



FIG.204 FRAME RELATED PARTS (4/5) (MONITOR PANEL SUPPORT)

]
PV93361




FIG.204

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-50520-3510 MONITOR PANEL SUPPORT 1 60501 ~
2 0-1000-01025 BOLT (M10X25) 7 60501 ~
3 0-1100-01025 SPRING WASHER (M10) 7 60501 ~
4 0-1120-01020 PLANE WASHER (M10) 7 60501 ~
5 1-50520-3580 INSULATION COVER (CUTTING) 1 60501 ~

1-49



FIG.205 FRAME RELATED PARTS (5/5)
(OPERATOR'S SEAT AND FOOT REST)

Z %
View Z

PV93362

1-50



FIG.205

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-50520-2310 TRAVEL LEVER BOX 1 60501 ~
2 1-12520-1321 RUBBER COVER 2 60501 ~
3 0-1000-00820 BOLT (M8X20) 6 60501 ~
4 0-1100-00820 SPRING WASHER (M8) 6 60501 ~
5 0-1160-00823 PLANE WASHER (M8) 6 60501 ~
6 1-18540-0010 OPERATOR'S SEAT ASS'Y (N99841) 1 60501 ~
7 1-29540-1510 BASE 1 60501 ~
8 0-1200-00806 NUT (M8) 4 60501 ~
9 0-1100-00820 SPRING WASHER (M8) 4 60501 ~

10 0-1000-00820 BOLT (M8X20) 4 60501 ~
11 0-1120-00816 PLANE WASHER (M8) 4 60501 ~
12 0-1200-00806 NUT (M8) 4 60501 ~
13 0-1100-00820 SPRING WASHER (M8) 4 60501 ~
14 1-25540-0020 SEAT BELT ASS’Y (TKS-2N-015) 1 60501 ~
15 1-50520-3320 ROD COVER 1 60501 ~
16 0-2810-04214 GROMMET (SG-36A) 1 60501 ~
17 0-1000-00820 BOLT (M8X20) 2 60501 ~
18 0-1100-00820 SPRING WASHER (M8) 2 60501 ~
19 0-1160-00823 PLANE WASHER (M8) 2 60501 ~
20 1-29540-1620 LEFT SIDE FOOT REST 1 60501 ~
21 1-29540-1610 RIGHT SIDE FOOT REST 1 60501 ~
22 0-1000-01020 BOLT (M10X20) 6 60501 ~
23 0-1100-01025 SPRING WASHER (M10) 6 60501 ~
24 0-1120-01020 PLANE WASHER (M10) 6 60501 ~

1-51



FIG.211 CANOPY RELATED PARTS

PV93318A

1-52



FIG.211

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-30530-1130 ROOF 1 60501 ~
2 1-30530-1180 PLATE (NKS012-01703) 4 60501 ~

3 0-1000-01025 BOLT (M10X25) 4 60501 ~ 60690
0-1000-01030 BOLT (M10X30) 4 60691 ~
4 0-1100-01025 SPRING WASHER (M10) 4 60501 ~
5 0-1120-01020 PLANE WASHER (M10) 4 60501 ~
6 1-29530-1120 GATE 1 60501 ~
7 0-1000-01235 BOLT (M12X35) 4 60501 ~
8 0-1100-01230 SPRING WASHER (M12) 4 60501 ~
9 0-1120-01223 PLANE WASHER (M12) 4 60501 ~
10 1-29530-1110 REAR FRAME 1 60501 ~
11 0-1000-01235 BOLT (M12X35) 4 60501 ~
12 0-1100-01230 SPRING WASHER (M12) 4 60501 ~
13 0-1120-01223 PLANE WASHER (M12) 4 60501 ~

1-53



FIG.301 UNDER CARRIAGE RELATED PARTS (TRAVEL MOTOR AND IDLER)

PY90952

1-54



FIG.301

NpEx|  PART NO. DESCRIPTION aTY SERIAL NO.
1 | 1-50310-1110 TRACK RUBBER 2 60501 ~
2 | 1-12630-0012 (TSQX_E&\“,‘SL?E)ASSY 2 60501 ~
3 | 0-1000-31645 BOLT (M16X45) 24 60501 ~
4 | o-1100-01640 SPRING WASHER (M16) 24 60501 ~
5 | 1-12320-2110 SPROCKET 2 60501 ~
6 | 0-1000-31435 BOLT (M14X35) 2 60501 ~
7 | 0-1100-31435 SPRING WASHER (M14) 24 60501 ~

1-12330-0011 IDLER ASS'Y 2 60501 ~
8 | 1-12330-1111 -IDLER 1 60501 ~
9 | 1-12330-1120 -SHAFT 1 60501 ~
10 | 0-2000-03130 -O-RING (G30) 2 60501 ~
11 | 0-6002-30207 -ROLLER BEARING 2 60501 ~
12 | 1-11330-0020 -FLOATING SEAL ASS'Y 2 60501 ~
13 | 1-12330-1150 -CAP 2 60501 ~
14 | 0-3300-01635 -SNAP RING 2 60501 ~
15 | 1-12330-1241 SLIDE HOLDER 2 60501 ~
16 | 1-10330-1160 LOCK PLATE 4 60501 ~
17 | 0-1000-31220 BOLT (M12X20) 8 60501 ~
18 | 0-1100-01230 SPRING WASHER (M12) 8 60501 ~
19 | 0-1200-33024 NUT (M30) 4 60501 ~
20 | 0-1100-03075 SPRING WASHER (M30) 4 60501 ~
21 | 1-12330-1210 RECOIL SPRING 2 60501 ~
22 | 1-12330-1220 CYLINDER 2 60501 ~
23 | 1-11330-1230 TRACK ADJUSTMENT VALVE 2 60501 ~

1-55



FIG.311 UNDER CARRIAGE RELATED PARTS (CARRIER ROLLER)

PV90794A

1-56



FIG.311

INDEX PART NO. DESCRIPTION QTY SERIAL. NO.

1-12340-0020 CARRIER ROLLER ASS'Y 2 60501 ~

1 1-12340-2110 *CARRIER ROLLER 2 60501 ~
2 1-12340-2120 *SHAFT 1 60501 ~
3 0-6000-06207 *BALL BEARING 4 60501 ~
4 0-3310-02572 *SNAP RING 2 60501 ~
5 1-25340-1130 *CAP 2 60501 ~
6 0-2000-03130 *O-RING (G30) 2 60501 ~
7 1-11330-0020 *FLOATING SEAL ASS'Y 2 60501 ~
8 1-45340-1180 “RING NUT 2 60501 ~
9 1-45350-1190 *LOCK WASHER 2 60501 ~
10 1-12340-1140 *CAP 2 60501 ~
11 0-4010-00200 *PLUG 2 60501 ~
12 0-2000-03170 *O-RING (G70) 2 60501 ~
13 0-1000-00820 *BOLT (M8X20) 16 60501 ~
14 0-1100-00820 *SPRING WASHER (M8) 16 60501 ~
15 0-1000-31225 BOLT (M12X25) 8 60501 ~
16 0-1100-01230 SPRING WASHER (M12) 8 60501 ~

1-57



FIG.321 UNDER CARRIAGE RELATED PARTS (TRACK ROLLER)

Detail A

PV93320

1-58



FIG.321

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-16350-1210 PIVOT SHAFT 6 60501 ~
2 1-30350-1210 BUSHING 12 60501 ~
1-12350-0010 TRACK ROLLER ASS'Y 12 60501 ~
3 1-12350-1110 *TRACK ROLLER 1 60501 ~
4 1-11350-1120 *SHAFT 1 60501 ~
5 0-6000-06009 *BALL BEARING 4 60501 ~
6 0-3310-02575 *SNAP RING 2 60501 ~
7 1-11350-0020 -FLOATING SEAL ASS'Y 2 60501 ~
8 1-11350-1130 -CAP 2 60501 ~
9 0-1350-00830 *SCREW (M8X30) 2 60501 ~
10 0-2000-03145 *O-RING (G45) 2 60501 ~

11 1-50350-1140 PLATE 12 60501 ~ 60650
1-50350-1141 PLATE 12 60651 ~
12 0-1200-33024 NUT (M30) 36 60501 ~
13 0-1100-03075 SPRING WASHER (M30) 36 60501 ~
14 0-3400-00000 GREASE NIPPLE 12 60501 ~

1-59



FIG.401 STEERING CONTROL SYSTEM (1/2) (SERIAL NO. 60501-60650)

b PV92410

1-60



FI1G.401

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-12420-1111 CONTROL LEVER 1 60501 ~ 60650

2 1-12420-1120 KNOB 2 60501 ~ 60650

3 0-1220-01006 NUT (M10) 2 60501 ~ 60650

4 1-12420-1131 BOOTS 1 60501 ~ 60650

5 0-3300-01225 SNAP RING 2 60501 ~ 60650

6 0-6110-00205 PILLOW BLOCK (UCF205B0) 1 60501 ~ 60650

7 1-12420-1140 ARM 1 60501 ~ 60650

8 0-1242-02000 U-NUT (M20) 1 60501 ~ 60650

9 0-1100-02051 SPRING WASHER (M20) 1 60501 ~ 60650
10 1-12420-1150 LEFT SIDE BRACKET 1 60501 ~ 60650
11 1-12420-1160 RIGHT SIDE BRACKET 1 60501 ~ 60650
12 0-1000-01035 BOLT (M10X35) 4 60501 ~ 60650
13 0-1200-01008 NUT (M10) 4 60501 ~ 60650
14 0-1100-01025 SPRING WASHER (M10) 4 60501 ~ 60650
15 0-3010-01258 ROD (M12X580) 2 60501 ~ 60650
16 0-3101-11200 ROD END (M12, LEFT THREAD) 2 60501 ~ 60650
17 0-1201-01210 NUT (M12, LEFT THREAD) 2 60501 ~ 60650
18 0-1100-01230 SPRING WASHER (M12) 2 60501 ~ 60650
19 0-3100-11200 ROD END (M12) 2 60501 ~ 60650
20 0-1200-01210 NUT (M12) 2 60501 ~ 60650
21 0-1100-01230 SPRING WASHER (M12) 2 60501 ~ 60650
22 0-1242-01200 U-NUT (M12) 4 60501 ~ 60650
23 0-1120-01223 PLANE WASHER (M12) 2 60501 ~ 60650
24 1-23420-1310 BRACKET 1 60501 ~ 60650
25 0-1000-31060 BOLT (M10X60) 1 60501 ~ 60650
26 0-1200-01008 NUT (M10) 1 60501 ~ 60650
27 0-1000-00820 BOLT (M8X20) 2 60501 ~ 60650
28 0-1200-00806 NUT (M8) 2 60501 ~ 60650
29 0-1100-00820 SPRING WASHER (M8) 2 60501 ~ 60650
30 0-1000-01290 BOLT (M12X90) 1 60501 ~ 60650
31 0-1200-01210 NUT (M12) 1 60501 ~ 60650

1-61



FIG.401A STEERING CONTROL SYSTEM (1/2) (SERIAL NO. 60651-)

N

S w
w
()
/@%
o

b PV93591

1-62



FIG.401A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-12420-1111 CONTROL LEVER 1 60651 ~
2 1-12420-1120 KNOB 2 60651 ~
3 0-1220-01006 NUT (M10) 2 60651 ~
4 1-12420-1131 BOOTS 1 60651 ~
5 0-3300-01225 SNAP RING 2 60651 ~
6 0-6110-00205 PILLOW BLOCK (UCF205B0) 1 60651 ~
7 1-12420-1140 ARM 1 60651 ~ 60674

NKS062-01284 ARM 1 60675 ~

8 0-1200-02016 NUT (M20) 1 60651 ~
9 0-1100-02051 SPRING WASHER (M20) 1 60651 ~
10 1-12420-1150 LEFT SIDE BRACKET 1 60651 ~
11 1-12420-1160 RIGHT SIDE BRACKET 1 60651 ~
12 0-1000-01035 BOLT (M10X35) 4 60651 ~
13 0-1200-01008 NUT (M10) 4 60651 ~
14 0-1100-01025 SPRING WASHER (M10) 4 60651 ~
15 0-3010-01260 ROD (M12X600) 2 60651 ~
16 0-3101-11200 ROD END(M12, LEFT THREAD) 2 60651 ~
17 0-1201-01210 NUT (M12, LEFT THREAD) 2 60651 ~
18 0-3100-11200 ROD END (M12) 2 60651 ~
19 0-1200-01210 NUT (M12) 2 60651 ~
20 0-1200-01210 NUT (M12) 4 60651 ~
21 0-1100-01230 SPRING WASHER (M12) 4 60651 ~
22 1-23420-1310 BRACKET 1 60651 ~
23 0-1000-01260 BOLT (M12X60) 1 60651 ~
24 0-1200-01210 NUT (M12) 1 60651 ~
25 0-1000-00825 BOLT (M8X25) 2 60651 ~
26 0-1100-00820 SPRING WASHER (M8) 2 60651 ~
27 0-1120-00816 PLANE WASHER (M8) 2 60651 ~
28 0-1000-01290 BOLT (M12X90) 1 60651 ~
29 0-1200-01210 NUT (M12) 1 60651 ~

1-63



FIG.402 STEERING CONTROL SYSTEM (2/2) (SERIAL NO. 60501-60576)

N

g, Lj
N EOYw 287 O %
hydraul ic PuTD %@\ @%/32

PV93384

1-64



FIG.402

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-50420-1210 OUTER SHAFT 1 60501 ~ 60576

2 1-12420-1250 *OUTER SHAFT LEVER (WELDED) 1 60501 ~ 60576

3 1-25420-1270 BUSHING 2 60501 ~ 60576

4 1-50420-1220 INNER SHAFT 1 60501 ~ 60576

5 1-12420-1270 WASHER 1 60501 ~ 60576

6 0-3300-01218 SNAP RING 1 60501 ~ 60576

7 1-25420-1290 INNER SHAFT LEVER 1 60501 ~ 60576

8 0-3260-00663 TAPER PIN 1 60501 ~ 60576

9 0-6102-00204 PILLOW BLOCK (UCP204N) 1 60501 ~ 60576
10 1-12420-1280 GREASE NIPPLE 1 60501 ~ 60576
11 0-1000-01035 BOLT (M10X35) 2 60501 ~ 60576
12 0-1100-01025 SPRING WASHER (M10) 2 60501 ~ 60576
13 0-1120-01020 PLANE WASHER (M10) 2 60501 ~ 60576
14 0-6100-00206 PILLOW BLOCK (UCP206) 1 60501 ~ 60576
15 1-25420-1311 GREASE NIPPLE 1 60501 ~ 60576
16 0-1000-01255 BOLT (M12X55) 2 60501 ~ 60576
17 0-1120-01223 PLANE WASHER (M12) 2 60501 ~ 60576
18 0-1200-01210 NUT (M12) 2 60501 ~ 60576
19 0-1100-01230 SPRING WASHER (M12) 2 60501 ~ 60576
20 0-3000-01014 ROD (M10X140) 1 60501 ~ 60576
21 0-3000-01041 ROD (M10X410) 1 60501 ~ 60576
22 0-3100-11000 ROD END (M10) 2 60501 ~ 60576
23 0-1200-01008 NUT (M10) 4 60501 ~ 60576
24 0-1100-01025 SPRING WASHER (M10) 2 60501 ~ 60576
25 0-3130-01060 TURN BACKLE (M10X60) 2 60501 ~ 60576
26 0-3111-11000 ROD END (M10, LEFT THREAD) 2 60501 ~ 60576
27 0-1201-01008 NUT (M10, LEFT THREAD) 2 60501 ~ 60576
28 0-1200-01008 NUT (M10) 2 60501 ~ 60576
29 0-1100-01025 SPRING WASHER (M10) 2 60501 ~ 60576
30 0-3500-01010 COLLAR (¢ 10X10) 1 60501 ~ 60576
31 0-3500-01020 COLLAR (¢ 10X20) 1 60501 ~ 60576
32 0-1000-01040 BOLT (M10X40) 1 60501 ~ 60576
33 0-1000-01050 BOLT (M10X50) 1 60501 ~ 60576
34 0-1100-01025 SPRING WASHER (M10) 2 60501 ~ 60576
35 0-1220-01006 NUT (M10) 2 60501 ~ 60576

1-65



FIG.402A STEERING CONTROL SYSTEM (2/2) (SERIAL NO. 60577-60650)

1 N N\ \g,’ \; "

S

N i A
NEQUwoky 7R

Hydraulic Pump ¥

24
Y
& 21
Na
1018
!! 3
N 1
\ @/3 .
11
< 12
‘ 13
fY/gZ ° LA
% i
A7 10
= B
~

PV93386

1-66



FIG.402A

INDEX PART NO. DESCRIPTION QTY SERIAL. NO.

1 1-50420-1210 OUTER SHAFT 1 60577 ~ 60650

2 1-12420-1250 *OUTER SHAFT LEVER (WELDED) 1 60577 ~ 60650

3 1-25420-1270 BUSHING 2 60577 ~ 60650

4 1-50420-1220 INNER SHAFT 1 60577 ~ 60650

5 1-12420-1270 WASHER 1 60577 ~ 60650

6 0-3300-01218 SNAP RING 1 60577 ~ 60650

7 1-25420-1290 INNER SHAFT LEVER 1 60577 ~ 60650

8 0-3260-00663 TAPER PIN 1 60577 ~ 60650

9 0-6102-00204 PILLOW BLOCK (UCP204N) 1 60577 ~ 60650
10 1-12420-1280 GREASE NIPPLE 1 60577 ~ 60650
1 0-1000-01035 BOLT (M10X35) 2 60577 ~ 60650
12 0-1100-01025 SPRING WASHER (M10) 2 60577 ~ 60650
13 0-1120-01020 PLANE WASHER (M10) 2 60577 ~ 60650
14 0-6100-00206 PILLOW BLOCK (UCP206) 1 60577 ~ 60650
15 1-25420-1311 GREASE NIPPLE 1 60577 ~ 60650
16 0-1000-01255 BOLT (M12X55) 2 60577 ~ 60650
17 0-1120-01223 PLANE WASHER (M12) 2 60577 ~ 60650
18 0-1200-01210 NUT (M12) 2 60577 ~ 60650
19 0-1100-01230 SPRING WASHER (M12) 2 60577 ~ 60650
20 0-3000-01017 ROD (M10X170) 1 60577 ~ 60650
21 0-3000-01032 ROD (M10X320) 1 60577 ~ 60650
22 0-3100-11000 ROD END (M10) 2 60577 ~ 60650
23 0-1200-01008 NUT (M10) 4 60577 ~ 60650
24 0-1100-01025 SPRING WASHER (M10) 2 60577 ~ 60650
25 0-3130-01060 TURN BACKLE (M10X60) 2 60577 ~ 60650
26 0-3111-11000 ROD END (M10, LEFT THREAD) 2 60577 ~ 60650
27 0-1201-01008 NUT (M10, LEFT THREAD) 2 60577 ~ 60650
28 0-1200-01008 NUT (M10) 2 60577 ~ 60650
29 0-1100-01025 SPRING WASHER (M10) 2 60577 ~ 60650
30 0-3500-01010 COLLAR (¢ 10X10) 1 60577 ~ 60650
31 0-3500-01020 COLLAR (® 10X20) 1 60577 ~ 60650
32 0-1000-01040 BOLT (M10X40) 1 60577 ~ 60650
33 0-1000-01050 BOLT (M10X50) 1 60577 ~ 60650
34 0-1100-01025 SPRING WASHER (M10) 2 60577 ~ 60650
35 0-1220-01006 NUT (M10) 2 60577 ~ 60650

1-67




FIG.402B STEERING CONTROL SYSTEM (2/2) (SERIAL NO. 60651-)

N
NMEOUw 2R 7L

Hydraulic pump & 34 &26%/ %K @4

23 oﬁ”% 24 26
22 51 23 g3 %ﬁ 24
@20 5, \@M 23
8—§, b ® 21
—8 6 a
\\g/ P
</;> \t:::f\ ////ga\~9 ’ Pl o
f ? a 15~ Serﬁ?a,l;No. 60651~60683
28,4 k IR
£g 1718 N 4
eSS
28,4 < Sy 2,
16 /EQ/ 19
1 13
, 14
c//g: 10 x1$
> )
<://j:;\/// 1/&3
P 1
e

PV93592

1-68



FI1G.402B

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 NKS062-01200 OUTER SHAFT 1 60651 ~
2 1-25420-1270 *BUSHING 2 60651 ~
3 0-3400-00100 GREASE NIPPLE (A-PT1/8) 1 60651 ~ 60683
4 NKS062-01201 INNER SHAFT 1 60651 ~
5 NKS062-01279 OUTER SHAFT LEVER 1 60651 ~
6 0-1110-02040 WASHER (M20) 1 60651 ~
7 NKS062-01199 INNER SHAFT LEVER 1 60651 ~
8 0-1000-00835 BOLT (M8X35) 2 60651 ~
9 0-1200-00806 NUT (M8) 2 60651 ~

10 0-6102-00204 PILLOW BLOCK (UCP204N) 1 60651 ~
11 1-12420-1280 GREASE NIPPLE 1 60651 ~
12 0-1000-01035 BOLT (M10X35) 2 60651 ~
13 0-1100-01025 SPRING WASHER (M10) 2 60651 ~
14 0-1120-01020 PLANE WASHER (M10) 2 60651 ~
15 0-6100-00206 PILLOW BLOCK (UCP206) 1 60651 ~
16 1-25420-1311 GREASE NIPPLE 1 60651 ~
17 0-1000-01245 BOLT (M12X45) 2 60651 ~
18 0-1100-01230 SPRING WASHER (M12) 2 60651 ~
19 0-1120-01223 PLANE WASHER (M12) 2 60651 ~
20 0-3000-01015 ROD (M10X150) 1 60651 ~
21 0-3000-01033 ROD (M10X330) 1 60651 ~
22 0-3100-11000 ROD END (M10) 2 60651 ~
23 0-1200-01008 NUT (M10) 4 60651 ~
24 0-3130-01060 TURN BACKLE (M10X60) 2 60651 ~
25 0-3111-11000 ROD END (M10, LEFT THREAD) 2 60651 ~
26 0-1201-01008 NUT (M10, LEFT THREAD) 2 60651 ~
27 0-1200-01008 NUT (M10) 2 60651 ~
28 0-1100-01025 SPRING WASHER (M10) 2 60651 ~
29 0-3500-01010 COLLAR (¢ 10X10) 1 60651 ~
30 0-3500-01020 COLLAR (¢ 10X20) 1 60651 ~
31 0-1000-01045 BOLT (M10X45) 1 60651 ~
32 0-1000-01050 BOLT (M10X50) 1 60651 ~
33 0-1100-01025 SPRING WASHER (M10) 2 60651 ~
34 NKS052-01265 LEVER 2 60651 ~

1-69




FIG.411 ENGINE CONTROL SYSTEM

21IMATF172930RDT
Fuel Injeection Pump

PV93364B

1-70



FIGA411

INDEX|  PART No. DESCRIPTION QTY SERIAL NO.
1 | 1-51410-1130 i 1 60501 ~
2 | o-1000-01025 BOLT (M10X25) 2 60501 ~
3 | o-1100-01025 SPRING WASHER (M10) 2 60501 ~
4 | o-1120-01020 PLANE WASHER (M10) 2 60501 ~
5 | 1-16410-1131K | GABLE 1 60501 ~
6 | 1-11410-1210 JOINT ASSY (1500570) 2 60501 ~
7 | o0-1200-00605 NUT (M6) 2 60501 ~
8 | o-1100-00615 SPRING WASHER (M6) 2 60501 ~
9 | 1-50410-3310 CABLE BRACKET 1 60501 ~
10 | 1-50410-3320 GOLLAR 2 60501 ~
11 | 0-1000-00835 BOLT (M8X35) 2 60501 ~
12 | 0-1100-00820 SPRING WASHER (M8) 2 60501 ~

1-1



FIG.421 DUMP CONTROL SYSTEM (SERIAL NO. 60501-60650)

§y723p0-ANA7

Dump Control valve

PV92437

1-72



FIG.421

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-31620-0030 DUMP GONTROL LEVER ASS'Y 1 60501 ~ 60650

1 1-31620-1510 *BRACKET ASSY 1 60501 ~ 60650
2 1-31620-1520 »+-LEVER ASS’Y 1 60501 ~ 60650
3 1-31620-1530 *KNOB 1 60501 ~- 60650
4 0-1220-01006 *NUT (M10) 1 60501 ~ 60650
5 1-31620-1540 *E-RING 1 60501 ~ 60650
6 1-31620-1590 *LOCK ASS'Y 1 60501 ~ 60650
7 0-1000-00610 *BOLT (M6X10) 2 60501 ~ 60650
8 0-1100-00615 *SPRING WASHER (M6) 2 60501 ~ 60650
9 0-1120-00616 *PLANE WASHER (M6) 2 60501 ~ 60650
10 0-1000-00630 ~BOLT (M6X30) 1 60501 ~ 60650
11 0-1200-00605 *NUT (M6) 1 60501 ~ 60650
12 1-31620-1550 - TERMINAL 1 60501 ~ 60650
13 1-31620-1610 -CLAMP 1 60501 ~ 60650
14 0-1000-00630 *BOLT (M6X30) 2 60501 ~ 60650
15 0-1200-00605 ~NUT (M6) 2 60501 ~ 60650
16 0-1120-00616 *PLANE WASHER (M6) 2 60501 ~ 60650
17 0-1000-00825 *BOLT (M8X25) 3 60501 ~ 60650
18 0-1120-00816 *PLANE WASHER (M8) 3 60501 ~ 60650
19 0-1200-00806 NUT (M8) 3 60501 ~ 60650
20 0-1100-00820 SPRING WASHER (M8) 3 60501 ~ 60650
21 1-31410-1190 CABLE (J42BC1900-86) 1 60501 ~ 60650
22 1-36420-1171 JOINT (NF0701-15) 1 60501 ~ 60650
23 0-1220-00805 NUT (M8) 2 60501 ~ 60650
24 1-50620-1710 PIN (® 4.25X17) 1 60501 ~ 60650
25 0-1120-00510 PLANE WASHER (M5) 1 60501 ~ 60650
26 0-3220-01018 COTTER PIN (® 1.0X18) 1 60501 ~ 60650
27 0-2720-01206 CLIP 2 60501 ~ 60650
28 0-1000-00616 BOLT (M6X16) 2 60501 ~ 60650
29 0-1100-00615 SPRING WASHER (M6) 2 60501 ~ 60650
30 0-1120-00616 PLANE WASHER (M6) 2 60501 ~ 60650

1-713



FIG.421A DUMP CONTROL SYSTEM (SERIAL NO. 60651-)

¥2737r0-4NL7

Dump Control valve

PV93593

1-74



FIG421A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-31620-0030 DUMP CONTROL LEVER ASS'Y 1 60651 ~

1 1-31620-1510 *BRACKET ASSY 1 60651 ~
2 1-31620-1520 =-LEVER ASS’Y 1 60651 ~
3 1-31620-1530 *KNOB 1 60651 ~
4 0-1220-01006 *NUT (M10) 1 60651 ~
5 1-31620-1540 *E-RING 1 60651 ~
6 1-31620-1590 *LOCK ASS'Y 1 60651 ~
7 0-1000-00610 *BOLT (M6X10) 2 60651 ~
8 0-1100-00615 *SPRING WASHER (M6) 2 60651 ~
9 0-1120-00616 *PLANE WASHER (M6) 2 60651 ~
10 0-1000-00630 ~BOLT (M6X30) 1 60651 ~
11 0-1200-00605 *NUT (M6) 1 60651 ~
12 1-31620-1550 *TERMINAL 1 60651 ~
13 1-31620-1610 -CLAMP 1 60651 ~
14 0-1000-00630 *BOLT (M6X30) 2 60651 ~
15 0-1200-00605 ~NUT (M6) 2 60651 ~
16 0-1120-00616 *PLANE WASHER (M6) 2 60651 ~
17 0-1000-00825 *BOLT (M8X25) 3 60651 ~
18 0-1120-00816 *PLANE WASHER (M8) 3 60651 ~
19 0-1100-00820 SPRING WASHER (M8) 3 60651 ~
20 1-31410-1190 CABLE (J42BC1900-86) 1 60651 ~
21 1-36420-1171 JOINT (NF0701-15) 1 60651 ~
22 0-1220-00805 NUT (M8) 2 60651 ~
23 1-50620-1710 PIN (® 4.25X17) 1 60651 ~
24 0-1120-00510 PLANE WASHER (M5) 1 60651 ~
25 0-3220-01018 COTTER PIN (® 1.0X18) 1 60651 ~
26 0-2720-01206 CLIP 2 60651 ~
27 0-1000-00616 BOLT (M6X16) 2 60651 ~
28 0-1100-00615 SPRING WASHER (M6) 2 60651 ~
29 0-1120-00616 PLANE WASHER (M6) 2 60651 ~

1-75



FIG.501 HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE)
(SERIAL NO. 60501-60576)

NAKOYw 2927
Hydraul ic Tank

Y B
A EDYw 2% 7 15/& 1 19
Hydraulic Pump

10

PV93388

1-76



FIG.501

INDEX|  PART No. DESCRIPTION QTY SERIAL NO.
1| 0-2100-01487 HOSE (1-1/2"X870) 1 60501 ~ 60576
2 | o-a220-01412 NIPPLE (PT1-1/2XSLEEVE) 2 60501 ~ 60576
3 | 0-2700-10042 CLAMP (ABA32-44) 2 60501 ~ 60576
4 | 0-4360-01214 ELBOW (PT1+1/2XPT1+1/2) 1 60501 ~ 60576
5 | o0-4212-01414 NIPPLE (PT1+1/2XPT1+1/2) 1 60501 ~ 60576
6 | 0-4380-01410 ELBOW (PT1-1/2XPT1) 1 60501 ~ 60576
7 | 1-12670-1410 FLANGE 1 60501 ~ 60576
8 | 0-2000-03135 O-RING (G35) 1 60501 ~ 60576
9 | o-1020-31025 SOCKET HEAD BOLT (M10X25) 4 60501 ~ 60576

10 | 0-2410-00483 HOSE (1/2°X830) 1 60501 ~ 60576
11 | 0-4210-00404 NIPPLE (PT1/2XPF1/2) 1 60501 ~ 60576
12 | 0-4326-01404 ELBOW (UNF7/8XPF1/2) 1 60501 ~ 60576

0-2040-02520 -O-RING (910) 1 60501 ~ 60576
13 | 1-23670-1420 FLANGE 1 60501 ~ 60576
14 | 0-2000-03130 O-RING (G30) 1 60501 ~ 60576
15 | 0-1020-30825 SOCKET HEAD BOLT (M8X25) 4 60501 ~ 60576
16 | 1-18620-0013 AT ASA ey Y 1 60501 ~ 60576
17 | 0-1000-00835 BOLT (M8X35) 3 60501 ~ 60576
18 | 0-1120-00816 PLANE WASHER (M) 3 60501 ~ 60576
19 | 0-1200-00806 NUT (M8) 3 60501 ~ 60576
20 | 0-1100-00820 SPRING WASHER (M8) 3 60501 ~ 60576
21 | 0-2210-00375 HOSE (3/8”X750) 2 60501 ~ 60576
22 | 0-4326-01203 ELBOW (UNF3/4XPF3/8) 1 60501 ~ 60576

0-2040-02217 -O-RING (908) 1 60501 ~ 60576
23 | 0-4321-01203 ELBOW (UNF3/4XPF3/8) 1 60501 ~ 60576

0-2040-02217 -O-RING (908) 1 60501 ~ 60576
24 | 0-4310-00303 ELBOW (PT3/8XPF3/8) 2 60501 ~ 60576

1-71



FIG.501A HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE)
(SERIAL NO. 60577-60650)

NMEOYwD927
Hydraul ic Tank

ﬁ/I 7
PSS 18
20
DY SN D2 g 19
Hydraulic Pumo
PV93389

1-18



FIG.501A

NDEx|  PART NO. DESCRIPTION aTY SERIAL NO.
T | 0-2100-01487 HOSE (1-1/2°X870) 1 60577 ~ 60650
2 | 0-4220-01414 NIPPLE (PT1-1/2XSLEEVE) 2 60577 ~ 60650
3 | 0-2700-10044 CLAMP (ABA32-44) 2 60577 ~ 60650
4 | 0-4360-01414 ELBOW (PT1+1/2XPT1+1/2) 1 60577 ~ 60650
5 | 0-4212-01414 NIPPLE (PT1-1/2XPT1-1/2) 1 60577 ~ 60650
6 | 0-4380-01410 ELBOW (PT1-1/2XPT1) 1 60577 ~ 60650
7 | 1-12670-1410 FLANGE 1 60577 ~ 60650
8 | 0-2000-03135 O-RING (G35) 1 60577 ~ 60650
9 | 0-1020-31025 SOCKET HEAD BOLT (M10X25) 4 60577 ~ 60650

10 | 0-2420-00462 HOSE (1/2"X620) 1 60577 ~ 60650
11 | 0-4210-00404 NIPPLE (PT1/2XPF1/2) 1 60577 ~ 60650
12 | 0-4326-01404 ELBOW (UNF7/8XPF1/2) 1 60577 ~ 60650

0-2040-02520 -O-RING (910) 1 60577 ~ 60650
13 | 1-23670-1420 FLANGE 1 60577 ~ 60650
14 | 0-2000-03130 O-RING (G30) 1 60577 ~ 60650
15 | 0-1020-30825 SOCKET HEAD BOLT (M8X25) 4 60577 ~ 60650
16 | 1-18620-0013 C(ﬁﬂigk:\{(ﬁ/l_s\g)ASSY 1 60577 ~ 60650
17 | 0-1000-00835 BOLT (M8X35) 3 60577 ~ 60650
18 | 0-1120-00816 PLANE WASHER (M8) 3 60577 ~ 60650
19 | 0-1200-00806 NUT (M8) 3 60577 ~ 60650
20 | 0-1100-00820 SPRING WASHER (M8) 3 60577 ~ 60650
21 | 0-2210-00359 HOSE (3/8"X590) 1 60577 ~ 60650
22 | 0-2210-00363 HOSE (3/8"X630) 1 60577 ~ 60650
23 | 0-4326-01203 ELBOW (UNF3/4XPF3/8) 1 60577 ~ 60650

0-2040-02217 -O-RING (908) 1 60577 ~ 60650
24 | 0-4321-01203 ELBOW (UNF3/4XPF3/8) 1 60577 ~ 60650

0-2040-02217 -O-RING (908) 1 60577 ~ 60650
25 | 0-4310-00303 ELBOW (PT3/8XPF3/8) 2 60577 ~ 60650

1-79



FIG.501B HYDRAULIC PIPING (CONTROL VALVE AND DUMP CYLINDER LINE)
(SERIAL NO. 60651-)

NMEOYwD927

Hydraul ic Tank 29
ﬁ/I 7
\'@—~1 8
A EOY w7
Hydrautic Pumo
PV93594

1-80



FIG.501B

INDEX|  PART No. DESCRIPTION QTY SERIAL NO.
1| 0-2100-01483 HOSE (1-1/2"X830) 1 60651 ~
2 | o-a220-01010 NIPPLE (PTIXSLEEVE) 2 60651 ~
3 | 0-2700-00050 CLAMP (JUBILEE 2A) 2 60651 ~
4 | o0-4360-01010 ELBOW (PTIXPT1) 1 60651 ~
5 | o0-a212-01010 NIPPLE (PTIXPT1) 1 60651 ~
6 | 0-4380-01010 ELBOW (PTIXPT1) 1 60651 ~
7 | 1-12670-1410 FLANGE 1 60651 ~
8 | 0-2000-03140 O-RING (G40) 1 60651 ~
9 | o-1020-31025 SOCKET HEAD BOLT (M10X25) 2 60651 ~
10 | 0-2420-00469 HOSE (1/2°X690) 1 60651 ~
11 | 0-4210-00404 NIPPLE (PT1/2XPF1/2) 1 60651 ~
12 | 0-4326-01404 ELBOW (UNF7/8XPF1/2) 1 60651 ~

0-2040-02520 -0-RING (910) 1 60651 ~
13 | 1-23670-1420 FLANGE 1 60651 ~
14 | 0-2000-03130 O-RING (G30) 1 60651 ~
15 | 0-1020-30825 SOCKET HEAD BOLT (M8X25) 4 60651 ~
16 | 1-18620-0013 R ATASA revaeey S 1 60651 ~
17 | 0-1000-01030 BOLT (M10X30) 3 60651 ~
18 | 0-1100-01025 SPRING WASHER (M10) 3 60651 ~
19 | 0-2210-00375 HOSE (3/8"X750) 1 60651 ~
20 | 0-2210-00376 HOSE (3/8”X760) 1 60651 ~
21 | 0-4326-01203 ELBOW (UNF3/4XPF3/8) 1 60651 ~

0-2040-02217 -O~RING (908) 1 60651 ~
22 | 0-4321-01203 ELBOW (UNF3/4XPF3/8) 1 60651 ~

0-2040-02217 -O-RING (908) 1 60651 ~
23 | 0-4310-00303 ELBOW (PT3/8XPF3/8) 2 60651 ~
24 | NK0809-24083-B | SPIRAL TUBE 1 60651 ~

1-81



FIG.502 HYDRAULIC PIPING (MAIN PUMP CHARGE LINE)
(SERIAL NO. 60501-60576)

4
\ N FDYw o7

3 Hydraul ¢ Pum

22p0-dNN7
Control valve

PV93367

1-82



FIG.502

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2222-00415 HOSE (1/2"X2150) 1 60501 ~ 60576
2 0-4321-01404 ELBOW (UNF7/8XPF1/2) 1 60501 ~ 60576

0-2040-02520 *O-RING (910) 1 60501 ~ 60576
3 0-4300-00604 ELBOW (PT3/4XPF1/2) 1 60501 ~- 60576
4 1-31650-0010 OIL FILTER ASS'Y 1 60501 ~ 60576
5 0-4301-00604 ELBOW (PT3/4XPT1/2) 1 60501 ~ 60576
6 0-4470-00402 ADAPTER (PT1/2XPT1/4) 1 60501 ~ 60576
7 0-2221-00435 HOSE (1/27X1350) 1 60501 ~ 60576
8 0-4210-00404 NIPPLE (PT1/2XPF1/2) 1 60501 ~ 60576
9 0-4321-01404 ELBOW (UNF7/8XPF1/2) 1 60501 ~ 60576

0-2040-02217 ~O-RING (908) 1 60501 ~ 60576

1-83



FIG.502A HYDRAULIC PIPING (MAIN PUMP CHARGE LINE)
(SERIAL NO. 60577-60650)

3 Iy rO-ANL7
(KDY w7 Control valve

draulic Pumo

PV93392A

1-84



FIG.502A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2420-00477 HOSE (1/2"X770) 1 60577 ~ 60650
2 0-4321-01404 ELBOW (UNF7/8XPF1/2) 1 60577 ~ 60650
0-2040-02520 «O-RING (910) 1 60577 ~ 60650

3 0-4300-00604 ELBOW (PT3/4XPF1/2) 1 60577 ~ 60650
4 1-31650-0010 OIL FILTER ASS'Y 1 60577 ~ 60650
5 0-4301-00604 ELBOW (PT3/4XPT1/2) 1 60577 ~ 60650
6 0-4470-00402 ADAPTER (PT1/2XPT1/4) 1 60577 ~ 60650
7 0-2420-00440 HOSE (1/27X400) 1 60577 ~ 60650
8 0-2420-00432 HOSE (1/27X320) 1 60577 ~ 60650
9 0-4412-00404 TEE (PT1/2XPF1/2XPF1/2) 1 60577 ~ 60650
10 0-4321-00904 ELBOW (UNF9/16XPF1/2) 2 60577 ~ 60650
0-2040-02217 *O-RING (908) 1 60577 ~ 60650

1-85



FIG.502B HYDRAULIC PIPING (MAIN PUMP CHARGE LINE)
(SERIAL NO. 60651-)

3
% %2
d flfb‘/f‘f
= %‘5@7
" I 80-4N T

5 ,:; N KDY w877 Control valve
Hydraul ic Pump

&—15

15—9 &
12/§ 14
10 %/12
16 .\ >

11

PV03596

1-86



FIG.502B

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2421-00418 HOSE (1/2"X1180) 1 60651 ~
2 0-4321-01404 ELBOW (UNF7/8XPF1/2) 1 60651 ~

0-2040-02520 «O-RING (910) 1 60651 ~

3 0-4300-00604 ELBOW (PT3/4XPF1/2) 1 60651 ~
4 1-31650-0010 OIL FILTER ASS'Y 1 60651 ~
5 0-4301-00604 ELBOW (PT3/4XPT1/2) 1 60651 ~
6 0-4470-00402 ADAPTER (PT1/2XPT1/4) 1 60651 ~
7 0-2420-00440 HOSE (1/27X400) 1 60651 ~
8 0-2420-00432 HOSE (1/27X320) 1 60651 ~
9 0-4412-00404 TEE (PT1/2XPF1/2XPF1/2) 1 60651 ~
10 0-4321-00904 ELBOW (UNF9/16XPF1/2) 2 60651 ~
0-2040-02217 *O-RING (908) 1 60651 ~

1 0-2220-00660 HOSE (3/4”X600) 1 60651 ~
12 0-4210-00606 NIPPLE (PT3/4XPF3/4) 2 60651 ~
13 0-4405-00606 TEE (PT3/4XPT3/4XPT3/4) 1 60651 ~
14 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 60651 ~
15 0-4121-02106 ADAPTER (UNF1-5/16XPT3/4) 2 60651 ~
0-2040-03030 +O-RING (916) 1 60651 ~

16 0-4000-00600 PLUG (PT3/4) 1 60651 ~
17 NK0809-17040-B SPIRAL TUBE (& 17x400) 1 60651 ~

1-87



FIG.503 HYDRAULIC PIPING (HST MAIN LINE) (SERIAL NO. 60501-60576)

7 s
5
?”/’ )
Bh
N el
@Tﬁ&ﬁ B kaywsrsy
oz ' HHydraullo PUT®
U 5\@
I 6—2 B—>5
~ §\6
4
8
,//\?;F“\
4
‘\(,:/,/,4 5’7/]/
W 3
N KOy 2E-9%R) 2
Hydraulic Motor R H 8
s/:y;?izﬁkj/// 1
A
~ ’{ l/l // ! 8
W 7

NMEOQYu2E-9%5H 10 9
Hvdraul ic Motor L.H ? ﬁ/

PV93330

1-88



FIG.503

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2471-00630 HOSE (3/4"X1300) 1 60501 ~ 60576
2 0-2471-00625 HOSE (3/4”X1250) 1 60501 ~ 60576
3 1-50670-2110 HOSE (3/4”X1400) 1 60501 ~ 60576
4 1-50670-2120 HOSE (3/4”X1450) 1 60501 ~- 60576
5 0-4121-02106 ADAPTER (1-5/16XPT3/4) 4 60501 ~ 60576
0-2040-03030 *O-RING (916) 1 60501 ~ 60576

6 0-4310-00606 ELBOW (PT3/4XPF3/4) 2 60501 ~ 60576
7 0-4300-00606 ELBOW (PT3/4XPF3/4) 2 60501 ~ 60576
8 0-4211-00406 NIPPLE (PF1/2XPF3/4) 4 60501 ~ 60576
0-2010-02418 ~O-RING (P18) 1 60501 ~ 60576

9 0-2840-02013 RUBBER SHEET AR 60501 ~ 60576
0-2840-02020 RUBBER SHEET AR 60501 ~ 60576

10 0-2800-00202 STRAP BAND AR 60501 ~ 60576
0-2800-00383 STRAP BAND AR 60501 ~ 60576

1-89



FIG.503A HYDRAULIC PIPING (HST MAIN LINE) (SERIAL NO. 60577-)

A

//\,?f;\

BN A KDY IR
[/ /,\/ Hydraulic Pump
i :’//'/ o /]/
S8
Q&5£$ﬂ// 3
A KDYy 7E-958 1
Hydraulic Motor R.H

NARDYw 295N 8 i

Hydraul ic Motor L. H ? ﬁ/

PV93394A

1-90



FIG.503A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2471-00670 HOSE (3/4"X1700) 1 60577 ~
2 0-2471-00665 HOSE (3/4”X1650) 1 60577 ~
3 0-2471-00625 HOSE (3/47X1250) 1 60577 ~
4 0-2471-00632 HOSE (3/4”X1320) 1 60577 ~
5 0-4321-01706 ELBOW (1-1/16XPT3/4) 4 60577 ~

0-2040-03024 -O-RING (912) 1 60577 ~
6 0-4211-00406 NIPPLE (PF1/2XPF3/4) 4 60577 ~
0-2010-02418 =O-RING (P18) 1 60577 ~
7 0-2840-02013 RUBBER SHEET AR 60577 ~
0-2840-02020 RUBBER SHEET AR 60577 ~
8 0-2800-00202 STRAP BAND AR 60577 ~
0-2800-00383 STRAP BAND AR 60577 ~

1-91



/
\

FIG.504 HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED
SELECTOR VALVE LINE) (SERIAL NO. 60501-60576)

)](%)/‘\\ 13
¢
&) >

@\ W
A
@
AN

3
N EOQYw 29227
draulic Tank

—

Z

AAN7 (19
Oil Filter

=]
2¢

:% N
W 1 !
NEOYwPE-9ER 332
Hydraulic Motor R.H 16

N EOYw 2E-25R
Hydrautic Motor L.H
BTN
bt(f;/ LY
~ I}

i(

/o
| /

1-92

PV93369



FIG.504

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
N SOLENOID VALVE ASS'Y (FOR ~
1| 1-50620-0030 PARKING BRAKE AND H-L SPEED) | ! 60501 ~ 60576
2 | 0-1000-00820 BOLT (M8X20) 2 60501 ~ 60576
3 | 0-1100-00820 SPRING WASHER (M8) 2 60501 ~ 60576
4 | 0-1120-00816 PLANE WASHER (M8) 2 60501 ~ 60576
5 | 0-2231-00250 SUPPLY HOSE (1/4”X1500) 1 60501 ~ 60576
PARKING BRAKE HOSE
6 | 0-2231-00205 e 1 60501 ~ 60576
PARKING BRAKE HOSE
7 | o0-2430-00236 P 1 60501 ~ 60576
PARKING BRAKE HOSE
8 | 0-2430-00267 Ry 1 60501 ~ 60576
H-L SPEED SELECT HOSE
o | 0-2231-00200 Ay 1 60501 ~ 60576
H-L SPEED SELECT HOSE
10 | 0-2430-00256 Pyt 1 60501 ~ 60576
H-L SPEED SELECT HOSE
11 | 0-2430-00297 iyt 1 60501 ~ 60576
12 | 0-2231-00245 RETURN HOSE (1/4”X1450) 1 60501 ~ 60576
13 | 0-4300-00202 ELBOW (PT1/4XPF1/4) 2 60501 ~ 60576
14 | 0-4211-00202 NIPPLE (PF1/4XPF1/4) 2 60501 ~ 60576
0-2010-02411 -0-RING (P11) 1 60501 ~ 60576
15 | 0-4320-00202 ELBOW (PF1/4XPF1/4) 2 60501 ~ 60576
0-2010-02411 -0-RING (P11) 1 60501 ~ 60576
16 | 0-2410-00202 TEE (PF1/4XPF1/4XPF1/4) 2 60501 ~ 60576
17 | 0-4211-00202 NIPPLE (PF1/4XPF1/4) 2 60501 ~ 60576
0-2010-02411 -0-RING (P11) 1 60501 ~ 60576

1-93



\

__7)\

—

Phyeadd

FIG.504A HYDRAULIC PIPING (PARKING BRAKE AND H-L SPEED
SELECTOR VALVE LINE) (SERIAL NO. 60577-60650)

/__

F <N 18
Ay S,
\r::/{/] \[g
|2 : 12
5] 15\@ G 1
| L MDYy 5972 j
i ®@ %rauho Tank 6 3 <\Z
N 14 R >
el AANTZ 4D \@’ I&x\’/[af
47, o
2

Oil Filter -

7 >t<\\()
Y & '
AT
5
/\kf; %g
> %
16 1

rga

p?
Vi
-/
w\§

(178
W 1
NFOUy2E-9EN [y %
Hydraul ic Motor R.H 1 6
10 S

N FEDYw 2T -55N
Hydraulic Motor L.H

SN
~ / v

A

PV93395

1-94



FIG.504A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
- SOLENOID VALVE ASSY (FOR ~
1| 1-50620-0030 PARKING BRAKE AND H-L SPEED) | ! 60577 ~ 60650
2 | 0-1000-00820 BOLT (M8X20) 2 60577 ~ 60650
3 | 0-1100-00820 SPRING WASHER (M8) 2 60577 ~ 60650
4 | 0-1120-00816 PLANE WASHER (M8) 2 60577 ~ 60650
5 | 0-2430-00260 SUPPLY HOSE (1/4”X600) 1 60577 ~ 60650
PARKING BRAKE HOSE
6 | 0-2230-00295 e 1 60577 ~ 60650
PARKING BRAKE HOSE
7 | 0-2430-00236 P 1 60577 ~ 60650
PARKING BRAKE HOSE
8 | 0-2430-00267 Poyrioers 1 60577 ~ 60650
H-L SPEED SELECT HOSE
9 | 0-2231-00200 Ay 1 60577 ~ 60650
H-L SPEED SELECT HOSE
10 | 0-2430-00256 iyt 1 60577 ~ 60650
H-L SPEED SELECT HOSE
11 | 0-2430-00296 iyt 1 60577 ~ 60650
12 | 0-2431-00245 RETURN HOSE (1/4”X1450) 1 60577 ~ 60650
13 | 0-4210-00202 NIPPLE (PT1/4XPF1/4) 1 60577 ~ 60650
14 | 0-4211-00202 NIPPLE (PF1/4XPF1/4) 2 60577 ~ 60650
0-2010-02411 -0-RING (P11) 1 60577 ~ 60650
15 | 0-4320-00202 ELBOW (PF1/4XPF1/4) 2 60577 ~ 60650
0-2010-02411 -O-RING (P11) 1 60577 ~ 60650
16 | 0-4410-00202 TEE (PF1/4XPF1/4XPF1/4) 2 60577 ~ 60650
17 | 0-4211-00202 NIPPLE (PF1/4XPF1/4) 2 60577 ~ 60650
0-2010-02411 -0-RING (P11) 1 60577 ~ 60650
18 | 0-4300-00202 ELBOW (PT1/4XPF1/4) 1 60577 ~ 60650

1-95



mEIER 51X
NUMERICAL INDEX

9-1



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1000-00430 711 24 0-1000-01030 101 39
0-1000-00610 421 07 0-1000-01030 101 42
0-1000-00612 121 12 0-1000-01030 115 03
0-1000-00616 101 15 0-1000-01030 201 15
0-1000-00616 202 19 0-1000-01035 401 12
0-1000-00616 421 28 0-1000-01035 402 11
0-1000-00616 705 07 0-1000-01035 402A 11
0-1000-00620 115 37 0-1000-01040 402 32
0-1000-00630 421 10 0-1000-01040 402A 32
0-1000-00630 421 14 0-1000-01050 402 33
0-1000-00812 504 02 0-1000-01050 402A 33
0-1000-00812 504A 02 0-1000-01220 202 15
0-1000-00815 115 35 0-1000-01235 211 06
0-1000-00816 121 30 0-1000-01235 211 10
0-1000-00816 202 04 0-1000-01255 402 16
0-1000-00816 551 06 0-1000-01255 402A 16
0-1000-00820 101 28 0-1000-01290 401 30
0-1000-00820 115 41 0-1000-31030 105 13
0-1000-00820 201 06 0-1000-31030 105A 13
0-1000-00820 201 21 0-1000-31050 105 05
0-1000-00820 205 03 0-1000-31050 105A 05
0-1000-00820 205 10 0-1000-31050 115 16
0-1000-00820 205 17 0-1000-31050 411 09
0-1000-00820 311 13 0-1000-31060 105 17
0-1000-00820 401 217 0-1000-31060 105A 17
0-1000-00820 555 04 0-1000-31060 401 25
0-1000-00820 711 217 0-1000-31220 301 17
0-1000-00825 111 03 0-1000-31225 311 15
0-1000-00825 201 10 0-1000-31230 101 06
0-1000-00825 421 17 0-1000-31235 101 09
0-1000-00830 115 25 0-1000-31240 105 19
0-1000-00830 715 14 0-1000-31240 105A 19
0-1000-00830 715 17 0-1000-31290 601 12
0-1000-00835 101 35 0-1000-31430 101 03
0-1000-00835 501 17 0-1000-31435 301 06
0-1000-00835 501A 17 0-1000-31645 301 03
0-1000-00865 121 33 0-1020-30825 501 15
0-1000-01020 101 19 0-1020-30825 501A 15
0-1000-01020 121 14 0-1020-31025 501 09
0-1000-01020 202 11 0-1020-31025 501A 09
0-1000-01020 203 02 0-1100-00410 121 06
0-1000-01020 203 06 0-1100-00410 705 22
0-1000-01020 203 10 0-1100-00410 711 25
0-1000-01020 204 02 0-1100-00615 101 16
0-1000-01020 205 22 0-1100-00615 115 39
0-1000-01025 202 07 0-1100-00615 121 13
0-1000-01025 211 02 0-1100-00615 121 38
0-1000-01025 411 02 0-1100-00615 202 20
0-1000-01025 551 17 0-1100-00615 421 08
0-1000-01025 555 07 0-1100-00615 421 29

9-2



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1100-00615 711 37 0-1100-01025 401 14
0-1100-00820 101 29 0-1100-01025 402 12
0-1100-00820 101 37 0-1100-01025 402 24
0-1100-00820 111 04 0-1100-01025 402 29
0-1100-00820 115 24 0-1100-01025 402 34
0-1100-00820 115 21 0-1100-01025 402A 12
0-1100-00820 115 36 0-1100-01025 402A 24
0-1100-00820 115 42 0-1100-01025 402A 29
0-1100-00820 121 31 0-1100-01025 402A 34
0-1100-00820 121 36 0-1100-01025 411 03
0-1100-00820 201 07 0-1100-01025 411 10
0-1100-00820 201 22 0-1100-01025 551 18
0-1100-00820 202 05 0-1100-01025 555 08
0-1100-00820 205 04 0-1100-01025 711 07
0-1100-00820 205 09 0-1100-01230 101 11
0-1100-00820 205 13 0-1100-01230 202 16
0-1100-00820 205 18 0-1100-01230 211 07
0-1100-00820 311 14 0-1100-01230 211 11
0-1100-00820 401 29 0-1100-01230 301 18
0-1100-00820 421 20 0-1100-01230 311 16
0-1100-00820 501 20 0-1100-01230 401 18
0-1100-00820 501A 20 0-1100-01230 401 21
0-1100-00820 504 03 0-1100-01230 402 19
0-1100-00820 504A 03 0-1100-01230 402A 19
0-1100-00820 551 07 0-1100-01230 601 14
0-1100-00820 555 05 0-1100-01435 101 04
0-1100-00820 705 03 0-1100-01640 301 04
0-1100-00820 705 11 0-1100-02051 401 09
0-1100-00820 711 28 0-1100-03075 301 20
0-1100-00820 715 15 0-1100-03075 321 13
0-1100-00820 715 18 0-1100-31025 105 07
0-1100-01025 101 07 0-1100-31025 105A 06
0-1100-01025 101 20 0-1100-31025 115 18
0-1100-01025 101 40 0-1100-31230 105 20
0-1100-01025 101 44 0-1100-31230 105A 20
0-1100-01025 105 14 0-1100-31435 301 07
0-1100-01025 105 18 0-1110-01020 715 11
0-1100-01025 105A 14 0-1120-00616 101 17
0-1100-01025 105A 18 0-1120-00616 115 40
0-1100-01025 115 05 0-1120-00616 121 39
0-1100-01025 121 15 0-1120-00616 202 21
0-1100-01025 201 16 0-1120-00616 421 09
0-1100-01025 202 08 0-1120-00616 421 16
0-1100-01025 202 12 0-1120-00616 421 30
0-1100-01025 203 03 0-1120-00616 705 08
0-1100-01025 203 07 0-1120-00816 101 30
0-1100-01025 203 11 0-1120-00816 101 38
0-1100-01025 204 03 0-1120-00816 111 05
0-1100-01025 205 23 0-1120-00816 115 32
0-1100-01025 211 03 0-1120-00816 115 43

9-3



FIG.505 HYDRAULIC PIPING (OIL COOLER AND RETURN LINE)
(SERIAL NO. 60501-60576)

’!!ﬂ'f KOQUw 999
AAno-3 ! Hydraul ic Tank ;
0il Ccooler |

NMEQUy IR T
Hydraul ic Pump

NEOUw2E-F5f
Hydraulic Motor L.H PV93370

1-98



FIG.505

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2430-00690 HOSE (3/4"X900) 1 60501 ~ 60576
2 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 60501 ~ 60576
3 0-4121-01706 ADAPTER (UNF1-1/16XPT3/4) 1 60501 ~ 60576
0-2040-03024 *O-RING (912) 1 60501 ~ 60576

4 0-4210-00606 NIPPLE (PT3/4XPF3/4) 1 60501 ~ 60576
5 0-4450-00606 CROSS (PT3/4) 2 60501 ~ 60576
6 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 60501 ~ 60576
7 0-2230-00347 HOSE (3/87X470) 1 60501 ~ 60576
8 0-2230-00383 HOSE (3/8"X830) 1 60501 ~ 60576
9 0-4210-00603 NIPPLE (PT3/4XPF3/8) 2 60501 ~ 60576
10 0-4211-00303 NIPPLE (PF3/8XPF3/8) 2 60501 ~ 60576
0-2010-02414 *O-RING (P14) 1 60501 ~ 60576

1 0-2230-00427 HOSE (1/27X270) 1 60501 ~ 60576
12 0-2230-00463 HOSE (1/27X630) 1 60501 ~ 60576
13 0-4210-00604 NIPPLE (PT3/4XPF1/2) 2 60501 ~ 60576
14 0-4320-00404 ELBOW (PF1/2XPF1/2) 2 60501 ~ 60576
0-2010-02418 *O-RING (P18) 1 60501 ~ 60576

15 0-2230-01029 HOSE (17X290) 1 60501 ~ 60576
16 0~2231-01000 HOSE (1”X1000) 1 60501 ~ 60576
17 0-4210-00610 NIPPLE (PT3/4XPF1) 1 60501 ~ 60576
18 0-4300-01010 ELBOW (PT1XPF1) 2 60501 ~ 60576
19 0-4370-01010 ELBOW (PT1XPT1) 4 60501 ~ 60576
20 0-4200-01010 NIPPLE (PT1) 2 60501 ~ 60576
21 0-4130-01010 ADAPTER (PT1XPF1) 2 60501 ~ 60576
22 0-4210-01010 NIPPLE (PT1XPF1) 2 60501 ~ 60576
23 0-4400-01006 TEE (PTIXPT1XPT3/4) 2 60501 ~ 60576
24 0-4212-01010 NIPPLE (PT1XPT1) 2 60501 ~ 60576
25 1-21670-1210 CHECK VALVE (ICVO6RC-1.7) 1 60501 ~ 60576
26 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 60501 ~ 60576
27 0-2100-00630 HOSE (3/47X300) 1 60501 ~ 60576
28 0-4220-00606 NIPPLE (PT3/4XSLEEVE3/4") 2 60501 ~ 60576
29 0-2700-00035 CLAMP (JUBILEE 1A) 2 60501 ~ 60576
30 0-4210-01010 NIPPLE (PT1XPF1) 1 60501 ~ 60576
31 0-4360-01010 ELBOW (PT1XPT1) 1 60501 ~ 60576
32 1-29670-1110 JOINT (L=120) 1 60501 ~ 60576

1-99



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1220-01006 402 35 0-2040-02012 502A 10
0-1220-01006 402A 35 0-2040-02217 501 22
0-1220-01006 421 04 0-2040-02217 501 23
0-1220-01408 601 07 0-2040-02217 501A 23
0-1242-00808 115 31 0-2040-02217 501A 24
0-1242-01200 401 22 0-2040-02520 501 12
0-1242-02000 401 08 0-2040-02520 501A 12
0-1260-00404 705 24 0-2040-02520 502 02
0-1260-00606 705 09 0-2040-02520 502 09
0-1260-00606 705 19 0-2040-02520 502A 02
0-1260-00606 705 26 0-2040-03024 503A 05
0-1260-00606 711 18 0-2040-03024 505 03
0-1260-00808 711 15 0-2040-03030 503 05
0-1260-00808 711 20 0-2040-03030 505A 03
0-1300-00410 121 05 0-2040-03030 505A 05
0-1300-00416 705 21 0-2040-03030 506 02
0-1300-00616 202 31 0-2040-03030 506 05
0-1300-00616 701 23 0-2100-00630 505 21
0-1300-00616 701A 23 0-2100-00630 505A 32
0-1310-00870 202 28 0-2100-01487 501 01
0-1320-00420 701 12 0-2100-01487 501A 01
0-1320-00420 701A 12 0-2150-01035 121 07
0-1320-00616 701 02 0-2210-00359 501A 21
0-1320-00616 701 10 0-2210-00363 501A 22
0-1320-00616 701 15 0-2210-00375 501 21
0-1320-00616 701A 02 0-2220-00482 506 08
0-1320-00616 701A 10 0-2220-00655 505A 01
0-1320-00616 701A 15 0-2220-01060 506 01
0-1350-00830 321 09 0-2221-00435 502 07
0-2000-03130 301 10 0-2222-00415 502 01
0-2000-03130 311 06 0-2230-00295 504A 06
0-2000-03130 501 14 0-2230-00347 505 07
0-2000-03130 501A 14 0-2230-00347 505A 12
0-2000-03135 501 08 0-2230-00383 505 08
0-2000-03135 501A 08 0-2230-00384 505A 13
0-2000-03145 321 10 0-2230-00427 505 11
0-2000-03170 311 12 0-2230-00427 505A 16
0-2010-02411 504 14 0-2230-00463 505 12
0-2010-02411 504 15 0-2230-00463 505A 17
0-2010-02411 504 17 0-2230-01029 505 15
0-2010-02411 504A 14 0-2230-01035 505A 20
0-2010-02411 504A 15 0-2231-00200 504 09
0-2010-02411 504A 17 0-2231-00200 504A 09
0-2010-02414 505 10 0-2231-00205 504 06
0-2010-02414 505A 15 0-2231-00245 504 12
0-2010-02418 121 10 0-2231-00250 504 05
0-2010-02418 503 08 0-2231-01000 505 16
0-2010-02418 503A 06 0-2231-01000 505A 02
0-2010-02418 505 14 0-2231-01000 505A 21
0-2010-02418 505A 19 0-2410-00483 501 10

9-5



FIG.505A HYDRAULIC PIPING (OIL COOLER AND RETURN LINE)
(SERIAL NO. 60577-60650)

FAN2-3
Oil Cooler

2

N KOy
i1 Hydraul ic Tan

99|
ki
|

24 25

LR

=,

NAROYn2%,7
Hydraul ic Pume

@,/
8—:26
E—24 13

///

N EOYyPE-9EM

Hydraul ic Motor L. H PV93396

1-100



FIG.505A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2220-00655 HOSE (3/4”X550) 1 60577 ~ 60650
2 0-2231-01000 HOSE (1”X1000) 1 60577 ~ 60650
3 0-4321-02106 ELBOW (UNF1-5/16XPT3/4) 1 60577 ~ 60650
0-2040-03030 *O-RING (916) 1 60577 ~ 60650

4 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 60577 ~ 60650
5 0-4326-02106 ELBOW (UNF1-5/16XPF3/4) 1 60577 ~ 60650
0-2040-03030 -O-RING (916) 1 60577 ~ 60650

6 0-4130-00606 ADAPTER (PT3/4XPF3/4) 1 60577 ~ 60650
7 0-4405-00606 TEE (PT3/4XPT3/4XPT3/4) 1 60577 ~ 60650
8 0-4300-00610 ELBOW (PT3/4XPF1) 1 60577 ~ 60650
9 0-4210-00610 NIPPLE (PT3/4XPF1) 1 60577 ~ 60650
10 0-4450-00606 CROSS (PT3/4) 2 60577 ~ 60650
1 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 60577 ~ 60650
12 0-2230-00347 HOSE (3/87X470) 1 60577 ~ 60650
13 0-2230-00384 HOSE (3/8”X840) 1 60577 ~ 60650
14 0-4210-00603 NIPPLE (PT3/4XPF3/8) 2 60577 ~ 60650
15 0-4211-00303 NIPPLE (PF3/8XPF3/8) 2 60577 ~ 60650
0-2010-02414 *O-RING (P14) 1 60577 ~ 60650

16 0-2230-00427 HOSE (1/2"X270) 1 60577 ~ 60650
17 0-2230-00463 HOSE (1/2”X630) 1 60577 ~ 60650
18 0-4210-00604 NIPPLE (PT3/4XPF1/2) 2 60577 ~ 60650
19 0-4320-00404 ELBOW (PF1/2XPF1/2) 2 60577 ~ 60650
0-2010-02418 O-RING (P18) 1 60577 ~ 60650

20 0-2230-01035 HOSE (17X350) 1 60577 ~ 60650
21 0-2231-01000 HOSE (17X1000) 1 60577 ~ 60650
22 0-4210-00610 NIPPLE (PT3/4XPF1) 1 60577 ~ 60650
23 0-4300-01010 ELBOW (PT1XPF1) 2 60577 ~ 60650
24 0-4370-01010 ELBOW (PT1XPT1) 4 60577 ~ 60650
25 0-4200-01010 NIPPLE (PT1) 2 60577 ~ 60650
26 0-4130-01010 ADAPTER (PT1XPF1) 2 60577 ~ 60650
27 0-4210-01010 NIPPLE (PT1XPF1) 2 60577 ~ 60650
28 0-4400-01006 TEE (PTIXPT1XPT3/4) 2 60577 ~ 60650
29 0-4212-01010 NIPPLE (PT1XPT1) 2 60577 ~ 60650
30 1-21670-1210 CHECK VALVE (ICVO6RC-1.7) 1 60577 ~ 60650
31 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 60577 ~ 60650
32 0-2100-00630 HOSE (3/4”X300) 1 60577 ~ 60650
33 0-4220-00606 NIPPLE (PT3/4XSLEEVE3/4") 2 60577 ~ 60650
34 0-2700-00035 CLAMP (JUBILEE 1A) 2 60577 ~ 60650
35 0-4210-01010 NIPPLE (PT1XPF1) 1 60577 ~ 60650
36 0-4360-01010 ELBOW (PT1XPT1) 1 60577 ~ 60650

1-101



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-4210-00603 505 09 0-4310-00606 503 06
0-4210-00603 505A 14 0-4320-00202 504 15
0-4210-00604 505 13 0-4320-00202 504A 15
0-4210-00604 505A 18 0-4320-00404 505 14
0-4210-00606 505 04 0-4320-00404 505A 19
0-4210-00610 505 17 0-4321-00904 502A 10
0-4210-00610 505A 09 0-4321-01203 501 23
0-4210-00610 505A 22 0-4321-01203 501A 24
0-4210-00610 506 03 0-4321-01404 502 02
0-4210-01006 506 06 0-4321-01404 502 09
0-4210-01010 505 22 0-4321-01404 502A 02
0-4210-01010 505 30 0-4321-01706 503A 05
0-4210-01010 505A 21 0-4321-02106 505A 03
0-4210-01010 505A 35 0-4321-02110 506 02
0-4211-00202 504 14 0-4326-01203 501 22
0-4211-00202 504 17 0-4326-01203 501A 23
0-4211-00202 504A 14 0-4326-01404 501 12
0-4211-00202 504A 17 0-4326-01404 501A 12
0-4211-00303 505 10 0-4326-02106 505A 05
0-4211-00303 505A 15 0-4360-01010 505 31
0-4211-00406 503 08 0-4360-01010 505A 36
0-4211-00406 503A 06 0-4360-01414 501 04
0-4212-00606 505 06 0-4360-01414 501A 04
0-4212-00606 505 26 0-4370-01010 505 19
0-4212-00606 505A 11 0-4370-01010 505A 24
0-4212-00606 505A 31 0-4380-00202 121 21
0-4212-01010 505 24 0-4380-01410 501 06
0-4212-01010 505A 29 0-4380-01410 501A 06
0-4212-01414 501 05 0-4400-01006 505 23
0-4212-01414 501A 05 0-4400-01006 505A 28
0-4220-00606 505 28 0-4405-00606 505A 07
0-4220-00606 505A 33 0-4405-00606 506 04
0-4220-01414 501 02 0-4410-00202 504 16
0-4220-01414 501A 02 0-4410-00202 504A 16
0-4300-00202 504 13 0-4412-00404 502A 09
0-4300-00202 504A 18 0-4460-00606 505 05
0-4300-00604 502 03 0-4460-00606 505A 10
0-4300-00604 502A 03 0-4470-00402 502 06
0-4300-00604 506 09 0-4470-00402 502A 06
0-4300-00606 503 07 0-5000-01002 715 01
0-4300-00606 505 02 0-5000-01002 716 06
0-4300-00606 505A 04 0-5010-00000 715 02
0-4300-00610 505A 08 0-5011-00000 715 03
0-4300-01010 505 18 0-5060—-00015 701 21
0-4300-01010 505A 23 0-5060—-00015 701A 21
0-4301-00404 506 12 0-5120-01200 711 11
0-4301-00604 502 05 0-5120-01200 712 07
0-4301-00604 502A 05 0-5230-00012 701 05
0-4310-00303 501 24 0-5230-00012 701A 05
0-4310-00303 501A 25 0-5400-00000 701 07

9-7



FIG.505A HYDRAULIC PIPING (OIL COOLER AND RETURN LINE)
(SERIAL NO. 60577-60650)

< AN | INN,
8 >
1 \\r{;:,/{'!,
I!M Koy -fwyoi
FAN9-5 ” Hydraulic Tank 37
oil Cogler | @ ®|l
s '
All »;(/(( ~
I %

NAKDY 28,7
Hydraulic Purp

NEAT12/ ,d/ LN
M KDYy T - 958 /221018 E
Hydraul ic Motor R.H % gﬁ
19
20 16 & 12

NFOYw?2E-95H
Hydraul ic Motor L.H PV93396



FIG.505A

INDEX

PART NO.

DESCRIPTION

QTY

SERIAL NO.

37

1-29670-1110

JOINT (L=120)

60577 ~ 60650

1-102



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-12330-1241 301 15 1-18620-0013 501A 16
1-12340-0020 311 01 1-21670-1210 505 25
1-12340-1140 311 10 1-21670-1210 505A 30
1-12340-2110 311 01 1-23420-1310 401 24
1-12340-2120 311 02 1-23670-1420 501 13
1-12350-0010 321 03 1-23670-1420 501A 13
1-12350-1110 321 03 1-25340-1130 311 05
1-12420-1111 401 01 1-25420-1270 402 03
1-12420-1120 401 02 1-25420-1270 402A 03
1-12420-1131 401 04 1-25420-1290 402 07
1-12420-1140 401 07 1-25420-1290 402A 07
1-12420-1150 401 10 1-25420-1311 402 15
1-12420-1160 401 11 1-25420-1311 402A 15
1-12420-1250 402 02 1-25540-0020 205 14
1-12420-1250 402A 02 1-25670-1220 506 11
1-12420-1270 402 05 1-28210-1520 711 19
1-12420-1270 402A 05 1-29120-1120 111 01
1-12420-1280 402 10 1-29150-0012 121 01
1-12420-1280 402A 10 1-29150-1112 121 01
1-12520-1321 205 02 1-29210-1150 701 16
1-12630-0012 301 02 1-29210-1150 701A 16
1-12640-0010 601 20 1-29210-1230 711 10
1-12670-1410 501 07 1-29210-1510 711 31
1-12670-1410 501A 07 1-29210-1520 705 06
1-12710-1110 601 01 1-29210-1550 711 30
1-12710-1120 601 02 1-29510-1311 202 217
1-12710-1130 601 03 1-29520-1200 202 29
1-12710-1140 601 04 1-29520-1220 202 29
1-12710-1170 601 06 1-29520-1230 202 30
1-12710-1320 601 22 1-29520-1480 201 19
1-12710-1330 601 23 1-29520-1490 201 18
1-12710-1360 601 09 1-29520-1540 202 01
1-12710-1400 601 15 1-29530-1110 211 09
1-12710-1410 601 16 1-29530-1120 211 05
1-12710-1420 601 18 1-29540-1510 205 07
1-12710-1430 601 19 1-29540-1610 205 21
1-12710-1440 601 15 1-29540-1620 205 20
1-12710-1460 601 17 1-29670-1110 505 32
1-12710-1500 601 15 1-29670-1110 505A 37
1-12710-1560 601 17 1-29710-1310 601 10
1-13150-1120 121 22 1-30120-1170 701 19
1-14130-1130 115 22 1-30130-3110 115 20
1-16110-1130 551 05 1-30130-3130 115 33
1-16210-1600 701 20 1-30130-3150 115 11
1-16210-1600 701A 20 1-30130-3160 115 33
1-16210-1690 701 22 1-30130-3210 115 12
1-16210-1690 701A 22 1-30130-3210 115 21
1-18210-1521 711 17 1-30130-3310 115 29
1-18540-0010 205 06 1-30160-1110 105 08
1-18620-0013 501 16 1-30160-1110 105A 08

9-9



FIG.505B HYDRAULIC PIPING (OIL GOOLER AND RETURN LINE)
(SERIAL NO. 60651-)

AA4N7-7 i Hydraulic Tank ,
0il Cooler ; | 38

N EQYw IR 7
Hydraulic Pump

N KDYy 2E - 55H /&221 018 })@2
Hydraul ic Motor RH % g
19
16 S 12

N KDY 2E-9%HE
Hydraulic Motor L.H PV93599



FIG.505B

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-2220-00662 HOSE (3/4"X620) 1 60651 ~
2 0-2231-00600 HOSE (3/4”X1000) 1 60651 ~
3 0-4321-02106 ELBOW (UNF1-5/16XPT3/4) 1 60651 ~

0-2040-03030 *O-RING (916) 1 60651 ~

4 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 60651 ~
5 0-4326-02106 ELBOW (UNF1-5/16XPF3/4) 1 60651 ~
0-2040-03030 *O-RING (916) 1 60651 ~

6 0-4130-00606 ADAPTER (PT3/4XPF3/4) 1 60651 ~
7 0-4405-00606 TEE (PT3/4XPT3/4XPT3/4) 1 60651 ~
8 0-4300-00606 ELBOW (PT3/4XPF3/4) 1 60651 ~
9 0-4310-00606 ELBOW (PT3/4XPF3/4) 1 60651 ~
10 0-4450-00606 CROSS (PT3/4) 2 60651 ~
1 0-4212-00606 NIPPLE (PT3/4XPT3/4) 1 60651 ~
12 0-2230-00347 HOSE (3/87X470) 1 60651 ~
13 0-2230-00384 HOSE (3/8"X840) 1 60651 ~
14 0-4210-00603 NIPPLE (PT3/4XPF3/8) 2 60651 ~
15 0-4211-00303 NIPPLE (PF3/8XPF3/8) 2 60651 ~
0-2010-02414 *O-RING (P14) 1 60651 ~

16 0-2230-00427 HOSE (1/2"X270) 1 60651 ~
17 0-2230-00464 HOSE (1/27X640) 1 60651 ~
18 0-4210-00604 NIPPLE (PT3/4XPF1/2) 2 60651 ~
19 0-4320-00404 ELBOW (PF1/2XPF1/2) 2 60651 ~
0-2010-02418 *O-RING (P18) 1 60651 ~

20 0-2230-01030 HOSE (17X300) 1 60651 ~
21 0-2231-01006 HOSE (17X1006) 1 60651 ~
22 0-4210-00610 NIPPLE (PT3/4XPF1) 1 60651 ~
23 0-4300-01010 ELBOW (PT1XPF1) 2 60651 ~
24 0-4370-01010 ELBOW (PT1XPT1) 4 60651 ~
25 0-4212-01010 NIPPLE (PT1XPT1) 2 60651 ~
26 0-4130-01010 ADAPTER (PT1XPF1) 2 60651 ~
27 0-4210-01010 NIPPLE (PT1XPF1) 2 60651 ~
28 0-4400-01010 TEE (PTIXPTIXPT1) 2 60651 ~
29 0-4212-00610 NIPPLE (PT1XPT3/4) 2 60651 ~
30 1-21670-1210 CHECK VALVE (ICVO6RC-1.7) 1 60651 ~
31 0-4212-00610 NIPPLE (PT1XPT3/4) 1 60651 ~
32 0-2100-00629 HOSE (3/4”X290) 1 60651 ~
33 0-4220-00606 NIPPLE (PT3/4XSLEEVE3/4") 2 60651 ~
34 0-2700-00035 CLAMP (JUBILEE 1A) 2 60651 ~
35 0-4100-01006 ADAPTER (PT1XPT3/4) 1 60651 ~
36 0-4210-01010 NIPPLE (PT1XPF1) 1 60651 ~

1-105



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-50210-3120 701 09 1-50210-3920 716 05
1-50210-3120 701A 09 1-50310-1110 301 01
1-50210-3130 701 14 1-50350-1140 321 11
1-50210-3130 701A 14 1-50350-1210 321 01
1-50210-3150 711 16 1-50410-3120 411 05
1-50210-3160 701 03 1-50410-3310 411 07
1-50210-3160 701A 03 1-50410-3320 411 08
1-50210-3210 701 11 1-50420-1210 402 01
1-50210-3210 701A 11 1-50420-1210 402A 01
1-50210-3250 701 13 1-50420-1220 402 04
1-50210-3250 701A 13 1-50420-1220 402A 04
1-50210-3310 715 04 1-50510-3110 201 01
1-50210-3320 715 05 1-50520-1550 202 03
1-50210-3350 715 13 1-50520-2310 205 01
1-50210-3410 711 01 1-50520-3110 201 02
1-50210-3410 712 01 1-50520-3120 201 03
1-50210-3410 715 20 1-50520-3130 201 03
1-50210-3410 716 03 1-50520-3150 201 04
1-50210-3420 711 02 1-50520-3160 201 05
1-50210-3420 712 02 1-50520-3170 201 09
1-50210-3430 711 03 1-50520-3190 201 13
1-50210-3430 712 03 1-50520-3210 203 01
1-50210-3440 711 04 1-50520-3220 203 05
1-50210-3440 712 04 1-50520-3230 203 09
1-50210-3450 715 12 1-50520-3320 205 15
1-50210-3450 716 02 1-50520-3410 201 20
1-50210-3460 715 09 1-50520-3510 204 01
1-50210-3460 716 01 1-50520-3550 201 14
1-50210-3510 705 01 1-50520-3580 204 05
1-50210-3520 712 09 1-50520-3610 121 29
1-50210-3530 712 10 1-50520-3710 202 10
1-50210-3550 712 15 1-50520-3810 555 03
1-50210-3560 712 16 1-50610-0010 105 01
1-50210-3570 121 04 1-50610-0020 105 03
1-50210-3570 711 32 1-50610-0020 105A 03
1-50210-3570 712 17 1-50610-0200 105A 01
1-50210-3580 711 33 1-50620-0030 504 01
1-50210-3580 712 14 1-50620-0030 504A 01
1-50210-3590 711 34 1-50620-0030 712 12
1-50210-3590 712 13 1-50660-0030 551 01
1-50210-3620 705 12 1-50660-3110 551 01
1-50210-3630 705 13 1-50670-2110 503 03
1-50210-3640 705 14 1-50670-2120 503 04
1-50210-3650 705 15 1-50710-1640 202 22
1-50210-3660 705 16 1-51130-1170 115 34
1-50210-3670 705 17 1-51150-1130 121 02
1-50210-3680 705 18 1-51150-1140 121 03
1-50210-3910 715 21 1-51150-1180 121 03
1-50210-3910 716 04 1-51410-1130 411 01
1-50210-3920 715 22 1-51610-1110 105 02




FIG.505B HYDRAULIC PIPING (OIL GOOLER AND RETURN LINE)
(SERIAL NO. 60651-)

A4N7-7 i Hydraulic Tank ,
0il Cooler ; | 38

N EQYw IR 7
Hydraulic Pump

N KDYy 7E - 55H /&221 018 })@2
Hydraul ic Motor RH % g
19
16 S 12

N KDY 2E-9%5H
Hydraulic Motor L.H PV93599



FIG.505B

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
37 0-4360-01010 ELBOW (PT1XPT1) 1 60651 ~
38 NK0564-16150-L NIPPLE (PT1XPT1, L=150) 1 60651 ~

1-106



FIG.506 HYDRAULIC PIPING (MAIN PUMP RETURN LINE)
(SERIAL NO. 60577-60650)

N KOYwI999
Hydraulic Tank
/‘\

NAROUwI¥LZ
Hydraulic Pumo ..

—
—

§
W
AL

//’r

——‘—7
wN \;)

AN
—_—
\

A
_é____.,
@ >

/

A

‘Q\_\
\

PV93397

1-108



FIG.506

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 0-2220-01060 HOSE (17X600) 1 60577 ~ 60650
2 0-4321-02110 ELBOW (UNF1-5/16XPT1) 1 60577 ~ 60650
0-2040-03030 *O-RING (916) 1 60577 ~ 60650

3 0-4210-00610 NIPPLE (PT3/4XPF1) 1 60577 ~ 60650
4 0-4405-00606 TEE (PT3/4XPT3/4XPT3/4) 1 60577 ~ 60650
5 0-4121-02110 ADAPTER (UNF1-5/16XPT1) 1 60577 ~ 60650
0-2040-03030 *O-RING (916) 1 60577 ~ 60650

6 0-4210-01006 NIPPLE (PT1XPF3/4) 1 60577 ~ 60650
7 0-4130-00606 ADAPTER (PT3/4XPF3/4) 1 60577 ~ 60650
8 0-2220-00482 HOSE (1/27X820) 1 60577 ~ 60650
9 0-4300-00604 ELBOW (PT3/4XPF1/2) 1 60577 ~ 60650
10 0-4210-00404 NIPPLE (PT1/2XPF1/2) 1 60577 ~ 60650
1 1-25670-1220 CHECK VALVE (ICV04RC-35) 1 60577 ~ 60650
12 0-4301-00404 ELBOW (PT1/2XPT1/2) 1 60577 ~ 60650

1-109



FIG.551 HYDRAULIC OIL TANK

13\@

117 -
— a9 > MR
: z (g Hydraulic Tank Inside

PV93372B

1-110



FIG.551

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-50660-0030 HYDRAULIC OIL TANK ASS'Y 1 60501 ~

1 1-50660-3110 *HYDRAULIC OIL TANK 1 60501 ~
2 1-11660-1230 *SUCTION FILTER (CTO8W) 1 60501 ~
3 0-4212-01010 *NIPPLE (PTIXPT1) 1 60501 ~
4 1-11660-1250 *MAGNET 1 60501 ~
5 1-11660-1120 *COVER 1 60501 ~
6 1-16110-1130 *O-RING (G155) 1 60501 ~
7 0-1000-00816 *BOLT (M8X16) 8 60501 ~
8 0-1100-00820 -SPRING WASHER (M8) 8 60501 ~
9 1-11660-1140 *BREATHER 1 60501 ~
10 1-11660-1150 *GASKET 1 60501 ~
11 1-11660-1220 *BOLT (M6X16) 3 60501 ~
12 1-11660-1170 *STRAINER 1 60501 ~
13 1-11660-1160 -CAP 1 60501 ~
1-11660-0020 *OIL LEVEL GAUGE ASS'Y 1 60501 ~

14 1-11660-1180 »*GAUGE 1 60501 ~
15 1-11660-1190 »*BOLT 2 60501 ~
16 1-11660-1210 »*GASKET 4 60501 ~
17 0-4000-00400 *DRAIN PLUG (PT1/2) 1 60501 ~
18 0-1000-01025 BOLT (M10X25) 6 60501 ~
19 0-1100-01025 SPRING WASHER (M10) 6 60501 ~
20 0-1120-01020 PLANE WASHER (M10) 6 60501 ~
21 0-4000-00400 PLUG (PT1/2) 1 60651 ~
22 0-4010-00300 PLUG (PT3/8) 1 60651 ~

1-111



FIG.555 HYDRAULIC OIL FILTER (SERIAL NO. 60501-60576)

A B
Detail A

PV93374

1-112



FIG.555

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-31650-0010 OIL FILTER ASS'Y 1 60501 ~ 60576
1 1-31650-1110 *HEAD ASS’Y 1 60501 ~ 60576
2 1-31650-1120 *ELEMENT ASS'Y 1 60501 ~ 60576
3 1-50520-3810 BRACKET 1 60501 ~ 60576
4 0-1000-00820 BOLT (M8X20) 4 60501 ~ 60576
5 0-1100-00820 SPRING WASHER (M8) 4 60501 ~ 60576
6 0-1120-00816 PLANE WASHER (M8) 4 60501 ~ 60576
7 0-1000-01020 BOLT (M10X20) 2 60501 ~ 60576
8 0-1100-01025 SPRING WASHER (M10) 2 60501 ~ 60576
9 0-1120-01020 PLANE WASHER (M10) 2 60501 ~ 60576

1-113



FIG.555A HYDRAULIC OIL FILTER (SERIAL NO. 60577-)

PV93602

1-114



FIG.555A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1-31650-0010 OIL FILTER ASS'Y 1 60577 ~
1 1-31650-1110 *HEAD ASS’Y 1 60577 ~
2 1-31650-1120 *ELEMENT ASS'Y 1 60577 ~
3 1-50520-3810 BRACKET 1 60577 ~
4 0-1000-00820 BOLT (M8X20) 4 60577 ~
5 0-1100-00820 SPRING WASHER (M8) 4 60577 ~
6 0-1120-00816 PLANE WASHER (M8) 4 60577 ~
7 0-1000-01020 BOLT (M10X20) 2 60577 ~
8 0-1100-01025 SPRING WASHER (M10) 2 60577 ~
9 0-1120-01020 PLANE WASHER (M10) 2 60577 ~

1-115



FIG.601 DUMP BODY RELATED PARTS

PV83342

1-116



FIG.601

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-12710-1110 DUMP BODY 1 60501 ~
2 1-12710-1120 LEFT SIDE DOOR 1 60501 ~
3 1-12710-1130 RIGHT SIDE DOOR 1 60501 ~
4 1-12710-1140 REAR DOOR 1 60501 ~
5 1-11710-1150 REFLECTOR 2 60501 ~
6 1-12710-1170 LEVER 2 60501 ~
7 0-1220-01408 NUT (M14) 2 60501 ~
8 0-1120-01432 PLANE WASHER (M14) 2 60501 ~
9 1-12710-1360 BUSHING 2 60501 ~

10 1-57710-1310 HINGE PIN 2 60501 ~
11 0-3400-00100 GREASE NIPPLE 2 60501 ~
12 0-1000-31290 BOLT (M12X90) 2 60501 ~
13 0-1200-01210 NUT (M12) 2 60501 ~
14 0-1100-01230 SPRING WASHER (M12) 2 60501 ~

1-12710-1400 LEFT SIDE CUSHION ASS’Y 1 60501 ~

1-12710-1500 RIGHT SIDE CUSHION ASS'Y 1 60501 ~
15 1-12710-1440 *SPRING CASE ASS'Y 1 60501 ~
16 1-12710-1410 *HOOK 1 60501 ~
17 1-12710-1460 *LEFT SIDE ARM ASS'Y 1 60501 ~

1-12710-1560 *RIGHT SIDE ARM ASS'Y 1 60501 ~
18 1-12710-1420 “PIN ASS'Y 2 60501 ~
19 1-12710-1430 =SPRING 1 60501 ~
20 1-12640-0010 DUMP CYLINDER ASS'Y 1 60501 ~
21 0-3400-00170 GREASE NIPPLE 2 60501 ~
22 1-12710-1320 CYLINDER PIN 2 60501 ~
23 1-12710-1330 WASHER 2 60501 ~
24 0-3220-05970 COTTER PIN (® 5.9X70) 2 60501 ~

1-117



FIG.701 ELECTRICAL SYSTEM (INSTRUMENT PANEL AND CONTROL BOX)

(SERIAL NO. 60501-60576)

PVO3376A

1-118



FIG.701

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-50210-3110 INSTRUMENT PANEL 1 60501 ~ 60576
2 0-1320-00616 SCREW (M6X16) 6 60501 ~ 60576
3 1-50210-3160 SLOPE WARNING LAMP (RED) 1 60501 ~ 60576
4 0-2820-01208 GROMMET 1 60501 ~ 60576
5 0-5230-00012 HOUR METER 1 60501 ~ 60576
6 1-50210-1750 TACHOMETER 1 60501 ~ 60576
7 0-5400-00000 STARTING SWITCH (98271-00270) 1 60501 ~ 60576
8 1-11210-1140 STARTING SWITCH CAP 1 60501 ~ 60576
9 1-50210-3120 MONITOR PANEL 1 60501 ~ 60576
10 0-1320-00616 SCREW (M6X16) 6 60501 ~ 60576
11 1-50210-3210 MONITOR ASS’Y 1 60501 ~ 60576
12 0-1320-00416 SCREW (M4X16) 4 60501 ~ 60576
13 1-50210-3250 PREHEATING PILOT LAMP 1 60501 ~ 60576
14 1-50210-3130 SWITCH PANEL 1 60501 ~ 60576
15 0-1320-00512 SCREW (M5X12) 4 60501 ~ 60576
16 1-29210-1150 COMBINATION SWITCH 1 60501 ~ 60576
17 1-12210-1140 PARKING BRAKE SWITCH 1 60501 ~ 60576
18 1-39210-1350 H-L SPEED SELECTOR SWITCH 1 60501 ~ 60576
19 1-30120-1170 CAP 1 60501 ~ 60576
20 1-16210-1600 FUSE BOX ASS'Y 1 60501 ~ 60576
21 0-5060-00015 *BLADE FUSE (15A) 14 60501 ~ 60576
22 1-16210-1690 -FUSE HOLDER 1 60501 ~ 60576
23 0-1300-00616 SCREW (M6X16) 2 60501 ~ 60576

1-119



FIG.701A ELECTRICAL SYSTEM (INSTRUMENT PANEL AND CONTROL BOX)

(SERIAL NO. 60577-60650)

PV93400A

1-120



FIG.701A

mpex|  PART No. DESCRIPTION QTY SERIAL NO.
1| 1-50210-3110 INSTRUMENT PANEL 1 60577 ~ 60650
2 | 0-1320-00616 SCREW (M6X16) 6 60577 ~ 60650
3 | 1-50210-3160 o bERARNING LAMP (RED) 1 60577 ~ 60650
4 | 0-2820-01208 GROMMET 1 60577 ~ 60650
5 | 0-5230-00012 HOUR METER (30554-004) 1 60577 ~ 60650
6 | 1-50210-1750 TACHOMETER 1 60577 ~ 60650
7 | 0-5400-00000 STARTING SWITCH (98271-00270) | 1 60577 ~ 60650
8 | 1-11210-1140 STARTING SWITCH CAP 1 60577 ~ 60650
9 | 1-502103120 MONITOR PANEL 1 60577 ~ 60650
10 | 0-1320-00616 SCREW (M6X16) 6 60577 ~ 60650
11 | 1-50210-3210 MONITOR ASS'Y 1 60577 ~ 60650
12 | 0-1320-00416 SCREW (M4X16) 4 60577 ~ 60650
13 | 1-50210-3250 Lot teny 1 60577 ~ 60650
14 | 1-50210-3130 SWITCH PANEL 1 60577 ~ 60650
15 | 0-1320-00512 SCREW (M5X12) 4 60577 ~ 60650
16 | 1-20210-1150 ol St 1 60577 ~ 60650
17 | 1-12210-1140 PARKING BRAKE SWITCH (FET9A) | 1 60577 ~ 60650
18 | 0-5480-00000 oo o CCTOR SWITOH 1 60577 ~ 60650
19 | 1-12210-1160 CAP (AT-402) 1 60577 ~ 60650
20 | 1-16210-1600 FUSE BOX ASSY 1 60577 ~ 60650
21 | 0-5060-00015 -BLADE FUSE (158) 14 | 60577 ~ 60650
22 | 1-16210-1690 -FUSE HOLDER 1 60577 ~ 60650
23 | 0-1300-00616 SCREW (M6X16) 2 60577 ~ 60650

1-121



FIG.701B ELECTRICAL SYSTEM (INSTRUMENT PANEL AND CONTROL BOX)
(SERIAL NO. 60651-)

PV83608

1-122



FIG.701B

mpex|  PART No. DESCRIPTION QTY SERIAL NO.
1 | 1-50210-3110 INSTRUMENT PANEL 1 60651 ~
2 | 0-1320-00616 SCREW (M6X16) 6 60651 ~
3 | 1-50210-3160 oehamnon NG HAMP (RED) 1 60651 ~
4 | 0-2820-01208 GROMMET 1 60651 ~
5 | 0-5230-00012 HOUR METER (30554-004) 1 60651 ~
6 | 1-50210-1750 TACHOMETER 1 60651 ~
7 | 0-5400-00001 STARTING SWITCH (182310-0060) | 1 60651 ~
8 | 1-11210-1140 STARTING SWITCH CAP 1 60651 ~
9 | 1-502103120 MONITOR PANEL 1 60651 ~
10 | 0-1320-00616 SCREW (M6X16) 6 60651 ~
11 | 1-50210-3210 MONITOR ASS'Y 1 60651 ~
12 | 0-1320-00416 SCREW (M4X16) 4 | 60651 ~
13 | 1-50210-3250 ELotten 1 60651 ~
14 | 1-50210-3131 SWITCH PANEL 1 60651 ~
15 | 0-1320-00512 SCREW (M5X12) 4 | 60651 ~
16 | 1-20210-1150 ol 1 60651 ~
17 | 1-12210-1140 PARKING BRAKE SWITCH (FET9A) | 1 60651 ~
18 | 0-5480-00000 oo U TOR SWITGH 1 60651 ~
19 | 1-12210-1160 CAP (AT—402) 1 60651 ~
20 | 1-16210-1600 FUSE BOX ASSY 1 60651 ~
21 | 0-5060-00015 -BLADE FUSE (15A) 14 | 60651 ~
22 | 1-16210-1690 -FUSE HOLDER 1 60651 ~
23 | 0-1300-00616 SCREW (M6X16) 2 60651 ~

1-123



FIG.705 ELECTRICAL SYSTEM (RELAYS AND FUSE BOX)

(SERIAL NO. 60501-60650)

PV93378

1-124



FIG.705

NpEx|  PART NO. DESCRIPTION aTyY SERIAL NO.
T | 1-50210-3510 PLATE 1 60501 ~ 60650
2 | 0-1200-00806 NUT (M8) 4 60501 ~ 60650
3 | 0-1100-00820 SPRING WASHER (M8) 4 60501 ~ 60650
4 | 0-1120-00816 PLANE WASHER (M8) 4 60501 ~ 60650
5 | 1-12210-1610 HST OIL TEMPERATURE UNIT 1 60501 ~ 60650
6 | 1-29210-1520 BRACKET 1 60501 ~ 60650
7 | 0-1000-00616 BOLT (M6X16) 2 60501 ~ 60650
8 | 0-1120-00616 PLANE WASHER (M6) 2 60501 ~ 60650
9 | 0-1260-00606 FLANGE NUT (M) 2 60501 ~ 60650

10 | 0-1200-00806 NUT (M8) 4 60501 ~ 60650
11 | 0-1100-00820 SPRING WASHER (M8) 4 60501 ~ 60650
12 | 1-50210-3620 REGULATOR ASS'Y 1 60501 ~ 60650
13 | 1-50210-3630 GLOW TIMER 1 60501 ~ 60650
14 | 1-50210-3640 STARTER RELAY 1 60501 ~ 60650
15 | 1-50210-3650 FLASHER RELAY (HF-612) 1 60501 ~ 60650
16 | 1-50210-3660 '?jgf_’g?R?fAKE SAFETY RELAY 1 60501 ~ 60650
17 | 1-50210-3670 RELAY (TK-1D MR5A040A1K) 1 60501 ~ 60650
18 | 1-50210-3680 ENGINE MAIN RELAY 1 60501 ~ 60650
19 | 0-1260-00606 FLANGE NUT (M6) 10 60501 ~ 60650
20 | 1-39210-1360 H-L SPEED SELEGTOR UNIT 1 60501 ~ 60576
21 | 0-1300-00416 SCREW (M4X16) 2 60501 ~ 60576
22 | 0-1100-00410 SPRING WASHER (M4) 2 60501 ~ 60576
23 | 1-46210-1520 PARKING BRAKE BUZZER (EB2122) | 1 60501 ~ 60650
24 | 0-1260-00404 FLANGE NUT (M4) 2 60501 ~ 60650
25 | 1-43210-1520 OVER-RUN BUZZER (BA319-11) 1 60501 ~ 60650
26 | 0-1260-00606 FLANGE NUT (M6) 1 60501 ~ 60650

1-125



FIG.705A ELECTRICAL SYSTEM (RELAYS AND FUSE BOX)
(SERIAL NO. 60651-)

View Z PV93603

1-126



FIG.705A

NDEX|  PART NO. DESCRIPTION QY SERIAL NO.
T | 1-50210-3510 PLATE 1 60651 ~
2 | 0-1200-00806 NUT (M8) 4 60651 ~
3 | 0-1100-00820 SPRING WASHER (M8) 4 60651 ~
4 | 0-1120-00816 PLANE WASHER (M8) 4 60651 ~
5 | 1-12210-1610 HST OIL TEMPERATURE UNIT 1 60651 ~
6 | 1-29210-1520 BRACKET 1 60651 ~
7 | 0-1000-00616 BOLT (M6X16) 2 60651 ~
8 | 0-1120-00616 PLANE WASHER (M6) 2 60651 ~
9 | 0-1200-00605 NUT (M6) 2 60651 ~
10 | 0-1200-00806 NUT (M8) 4 60651 ~
11 | 0-1100-00820 SPRING WASHER (M8) 4 60651 ~
12 | 1-50210-3620 REGULATOR ASS'Y 1 60651 ~
13 | 1-50210-3630 GLOW TIMER 1 60651 ~
14 | 1-50210-3640 STARTER RELAY 1 60651 ~
15 | 1-50210-3650 FLASHER RELAY (HF—612) 1 60651 ~
16 | 1-50210-3660 ?ﬁgﬂg?R?fAKE SAFETY RELAY 1 60651 ~
17 | 1-50210-3670 RELAY (TK-1D MR5A040A1K) 1 60651 ~
18 | 1-50210-3680 ENGINE MAIN RELAY 1 60651 ~
19 | 0-1200-00605 NUT (M6) 10 60651 ~
20 | 0-1100-00615 SPRING WASHER (M6) 10 60651 ~
21 | 1-46210-1520 PARKING BRAKE BUZZER (EB2122) | 1 60651 ~
22 | 0-1200-00403 NUT (M4) 2 60651 ~
23 | 0-1100-00410 SPRING WASHER (M4) 2 60651 ~
24 | 1-43210-1520 OVER-RUN BUZZER (BA319-11) 1 60651 ~
25 | 0-1200-00605 NUT (M6) 1 60651 ~
26 | 0-1100-00615 SPRING WASHER (M6) 1 60651 ~
27 | NK0800-25030 GROMMET 2 60651 ~

1-127



FIG.711 ELECTRICAL SYSTEM (1/4) (WIRING HARNESS AND LAMPS)
(SERIAL NO. 60501-60650)

PV9337T7A

,
s
N \
,/ % (w;\/fmdm/- A
y

—() — A,\.A N\ /T <€ .\x L} -
V p —5N X X y 2
A YV O ’
o ¥ T
( TF .
< Ty
ol /\% < X ™ p
N, N 3 % \\\ &v \
M /
o 7 < N
// \\ 3 J‘WVF// 14\@ = ﬁw_
/ s © ~ W =N 2
\ \ﬂ\%ﬂwﬂ,\ /4 ) - ,,\@ N>

1-128



FIG.711

INDEX|  PART No. DESCRIPTION QTY SERIAL NO.
1| 1-50210-3410 WIRING HARNESS (D208R029) 1 60501 ~ 60650
2 | 1-50210-3420 WIRING HARNESS (D208R030) 1 60501 ~ 60650
3 | 1-50210-3430 WIRING HARNESS (D208R031) 1 60501 ~ 60650
4 | 1-50210-3440 WIRING HARNESS (D208R032) 1 60501 ~ 60650
5 | 1-50210-1420 GROUND GONNECTION GABLE 1 60501 ~ 60650
6 | 0-1200-01008 NUT (M10) 1 60501 ~ 60650
7 | o-1100-01025 SPRING WASHER (M10) 1 60501 ~ 60650
8 | o0-1120-01020 PLANE WASHER (M10) 1 60501 ~ 60650
9 | 1-50210-0010 HALOGEN HEAD LAMP ASS'Y 2 60501 ~ 60650

10 | 1-50210-1830 -HALOGEN BULB (12V, 60/55W) 1 60501 ~ 60650
11 | 1-50210-0020 TURN SIGNAL LAMP ASS'Y 2 60501 ~ 60650
12 | 0-5600-01200 HORN 1 60501 ~ 60650
13 | 0-1200-00806 NUT (M8) 1 60501 ~ 60650
14 | o-1120-00816 PLANE WASHER (M8) 1 60501 ~ 60650
15 | 0-1260-00808 FLANGE NUT (M8) 1 60501 ~ 60650
16 | 1-50210-3150 SLOPE ALARM UNIT 1 60501 ~ 60650
17 | 1-18210-1521 GUSHON 1 60501 ~ 60650
18 | 0-1260-00606 FLANGE NUT (M6) 4 60501 ~ 60650
19 | 1-28210-1520 BACK-UP BUZZER (BA-47) 1 60501 ~ 60650
20 | 0-1260-00808 FLANGE NUT (M8) 1 60501 ~ 60650
21 | 1-12210-1460 oy T SWITCH 1 60501 ~ 60650
22 | 1-12210-1470 BRACKET (WELDED) 1 60501 ~ 60650
23 | 1-12210-1480 PLATE 1 60501 ~ 60650
24 | 0-1000-00430 BOLT (M4X30) 2 60501 ~ 60650
25 | 0-1100-00410 SPRING WASHER (M4) 2 60501 ~ 60650
26 | 0-1130-00408 PLANE WASHER (M4) 2 60501 ~ 60650
27 | 0-1000-00820 BOLT (M8X20) 1 60501 ~ 60650
28 | 0-1100-00820 SPRING WASHER (M8) 1 60501 ~ 60650
29 | 1-12210-14%0 WIRING HARNESS 1 60501 ~ 60650
30 | 1-29210-1550 orarirgy T ohoH 1 60501 ~ 60650
a1 | 1-20210-1510 HST OIL TEMPERATURE SENSOR | 1 60501 ~ 60650
32 | 1-50210-3570 FUEL LEVEL SENSOR 1 60501 ~ 60650
33 | 1-50210-3580 ENGINE OIL PRESSURE SWITGH 1 60501 ~ 60650
3 | 1-50210-35%0 oyl b 1 60501 ~ 60650
35 | 0-2720-01206 CLIP (SMALL) AR | 60501 ~ 60650
35 | 0-2720-02506 CLIP (LARGE) AR | 60501 ~ 60650
36 | 0-1200-00605 NUT (M6) AR | 60501 ~ 60650
37 | 0-1100-00615 SPRING WASHER (M6) AR | 60501 ~ 60650

1-129



FIG.711 ELECTRICAL SYSTEM (1/4) (WIRING HARNESS AND LAMPS)
(SERIAL NO. 60501-60650)

PV9337T7A

,
,
\ Vi PR

Ve S TR <
» N N v
A E R ) WY
N 4 B X R, /
N = e \
4 X N\ > ‘ \b,...\
‘= ’

el
13_
N
P
~N
;]

View Z

1-128



FIG.711

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
38 0-2800-00202 STRAP BAND AR 60501 ~ 60650
0-2800-00383 STRAP BAND AR 60501 ~ 60650

1-130



FIG.711A ELECTRICAL SYSTEM (1/4) (WIRING HARNESS AND LAMPS)
(SERIAL NO. 60651-)

PV93604

1-132



FIGTIA

moex|  PART No. DESCRIPTION QTY SERIAL NO.

1 | 1-50210-3410 | WIRING HARNESS (D208R029) 1 60651 ~
2 | 1-502103420 | WIRING HARNESS (D208R030) 1 60651 ~
3 | 1-50210-3430 | WIRING HARNESS (D208RO31) 1 60651 ~
4 | 1-50210-3440 | WIRING HARNESS (D208R032) 1 60651 ~
5 | NK905-00140 GROUND GONNECTION CABLE 1 60651 ~
6 | o-1150-01010 Oy WASHER (M10) 1 60651 ~
7 | 0-1200-01008 NUT (M10) 1 60651 ~
8 | 0-1100-01025 SPRING WASHER (M10) 1 60651 ~
9 | o-1120-01020 PLANE WASHER (M10) 1 60651 ~
10 | 1-50210-0010 HALOGEN HEAD LAMP ASSY 2 60651 ~
11 | 1-50210-1830 “HALOGEN BULB (12V, 60/55W) 1 60651 ~
12 | 1-50210-0020 TURN SIGNAL LAMP ASS'Y 2 60651 ~
13 | 0-5600-01200 HORN 1 60651 ~
14 | NKS012-01628 | WIRING HARNESS 1 60651 ~
15 | 0-1200-00806 NUT (M8) 1 60651 ~
16 | 0-1150-00808 LOCK WASHER (M8) 1 60651 ~
17 | 0-1200-00806 NUT (M8) 1 60651 ~
18 | 0-1100-00820 SPRING WASHER (M8) 1 60651 ~
19 | 0-1120-00816 PLANE WASHER (M8) 1 60651 ~
20 | 1-50210-3150 SLOPE ALARM UNIT 1 60651 ~
21 | 1-18210-1521 CUSHON 1 60651 ~
22 | NK0294-06000-a | U-NUT (M) 4 | 60651 ~
23 | 0-1120-00616 PLANE WASHER (M6) 4 | 60651 ~
24 | 1-28210-1520 BAGK-UP BUZZER 1 60651 ~
25 | 0-1150-00808 LOCK WASHER (M8) 1 60651 ~
26 | 0-1200-00806 NUT (M8) 1 60651 ~
27 | 0-1100-00820 SPRING WASHER (M8) 1 60651 ~
28 | 0-1120-00816 PLANE WASHER (M8) 1 60651 ~
29 | NKSO12-01611 | BACK-UP BUZZER SWITCH 1 60651 ~
30 | NKS012-01657 | BRACKET 1 60651 ~
31 | 1-12210-1480 PLATE 1 60651 ~
32 | 0-1000-00420 BOLT (M4X20) 2 60651 ~
33 | 0-1100-00410 SPRING WASHER (M4) 2 60651 ~
3 | 0-1130-00408 PLANE WASHER (M4) 2 60651 ~
35 | 0-1000-00620 BOLT (M6X20) 2 60651 ~
36 | 0-1100-00615 SPRING WASHER (M6) 2 | 60651 ~
37 | o0-1120-00616 PLANE WASHER (M6) 2 60651 ~
38 | 1-12210-1490 | WIRING HARNESS 1 60651 ~
39 | 1-29210-1550 oparsn gy e SWITOH 1 60651 ~
20 | 1-20210-1510 HST OIL TEMPERATURE SENSOR | 1 60651 ~

1-133



FIG.711A ELECTRICAL SYSTEM (1/4) (WIRING HARNESS AND LAMPS)
(SERIAL NO. 60651-)

PV93604

1-132



FIGT1A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

41 1-50210-3570 FUEL LEVEL SENSOR 1 60651 ~

ENGINE WATER TEMP. SENSOR

42 1-50210-3590 (51400-KA1200) 1 60651 ~
43 1-50210-3580 ENGINE OIL PRESSURE SWITCH 1 60651 ~
44 0-2720-00606 CLIP (¢ 6) 4 60651 ~
0-2720-01206 CLIP (9 12) 5 60651 ~
0-2720-01506 CLIP (@ 15) 1 60651 ~
0-2720-01806 CLIP (¢ 18) 2 60651 ~
0-2720-02206 CLIP (¢ 22) 5 60651 ~
0-2720-03006 CLIP (¢ 30) 1 60651 ~
45 0-1000-00616 BOLT (M6X16) 18 60651 ~
46 0-1100-00615 SPRING WASHER (M6) 18 60651 ~

1-134



FIG.712 ELECTRICAL SYSTEM (2/4) (CHASSIS WIRING DIAGRAM)

7 6 8 1 6 7
2 r ]
_ NuFY
au i 5J1-9 ’ Battery
< Radlator | °
- 13
Yl —%—F z
l Relay Boad ANIE—F EHy7
. Alternator Fuel tank 17
EZ9NRNB LU \ {i
RAwFARA |
To Monitor Panel -
& Switch Panel 14 LJT___’ _____ _
H AP=%
m starter 97
ShO=REy By
jégn[%rc)}TTBf)xox .3 T Hydraul ic tank
5 11 16
H
m I'l
—
XA 72V -4 ! ! 15
Main frame ~
IYUT-AN- 12 ‘\
Engine rear cover 10
74774073
Line filter
~ 4
I= 9
PV93346

1-136



FIG.712

INDEX PART NO. DESCRIPTION QTY SERIAL NO.

1 1-50210-3410 WIRING HARNESS (D208R029) 1 60501 ~
2 1-50210-3420 WIRING HARNESS (D208R030) 1 60501 ~
3 1-50210-3430 WIRING HARNESS (D208R031) 1 60501 ~
4 1-50210-3440 WIRING HARNESS (D208R032) 1 60501 ~

5 1-50210-1420 GROUND CONNECTION CABLE 1 60501 ~ 60650
NK905-00140 GROUND CONNECTION CABLE 1 60651 ~
6 1-50210-0010 HALOGEN HEAD LAMP ASS'Y 2 60501 ~
7 1-50210-0020 TURN SIGNAL LAMP ASS'Y 2 60501 ~
8 0-5600-01200 HORN 1 60501 ~
9 1-50210-3520 BACK-UP BUZZER 1 60501 ~
10 1-50210-3530 BACK-UP BUZZER SWITCH 1 60501 ~
11 1-12210-1490 WIRING HARNESS 1 60501 ~
12 1-50620-0030 SOLENOID VALVE ASS'Y 1 60501 ~
13 1-50210-3590 ENGINE WATER TEMP. SENSOR 1 60501 ~

(51400-KA1200)

14 1-50210-3580 ENGINE OIL PRESSURE SWITCH 1 60501 ~

HST OIL PRESSURE SWITCH

15 1-29210-1550 (20PS757-3) 1 60501 ~
16 1-29210-1510 HST OIL TEMPERATURE SENSOR 1 60501 ~
17 1-50210-3570 FUEL LEVEL SENSOR 1 60501 ~

1-137



FIG.715 ELECTRICAL SYSTEM (3/4) (BATTERY AND BATTERY RELAY)
(SERIAL NO. 60501-60650)

PV93379

1-138



FIG.715

pex|  PART No. DESCRIPTION QTY SERIAL NO.
1 | 0-5000-01002 BATTERY (105D31R) 1 60501 ~ 60650
2 | 0-5010-00000 -TERMINAL (+) 2 60501 ~ 60650
3 | 0-5011-00000 -TERMINAL () 2 | 60501 ~ 60650
4 | 1-50210-3310 BOARD 2 | 60501 ~ 60650
5 | 1-50210-3320 BATTERY HOLDER 1 60501 ~ 60650
6 | 1-30210-2730 ROD 2 | 60501 ~ 60650
7 | 0-1200-00806 NUT (M8) 4 | 60501 ~ 60650
8 | o-1120-00816 PLANE WASHER (M8) 2 | 60501 ~ 60650
o | 1-50210-3460 Conaroas FOTION CABLE 1 60501 ~ 60650
10 | 0-1200-01008 NUT (M10) 1 60501 ~ 60650
11 | 0-1110-01020 PLANE WASHER (M10) 1 60501 ~ 60650
12 | 1-50210-3450 BATTERY CABLE (D408R033) 1 60501 ~ 60650
13 | 1-50210-3350 BATTERY RELAY 1 60501 ~ 60650
14 | 0-1000-00830 BOLT (M8X30) 2 60501 ~ 60650
15 | 0-1100-00820 SPRING WASHER (M8) 2 60501 ~ 60650
16 | 0-1120-00816 PLANE WASHER (M8) 2 60501 ~ 60650
17 | 0-1000-00830 BOLT (M8X30) 2 60501 ~ 60650
18 | 0-1100-00820 SPRING WASHER (M8) 2 60501 ~ 60650
19 | 0-1120-00816 PLANE WASHER (M8) 2 60501 ~ 60650
20 | 1-50210-3410 | WIRING HARNESS (D208R029) 1 60501 ~ 60650
21 | 1-50210-3910 -SLOW BLOW FUSE (75A) 1 60501 ~ 60650
22 | 1-50210-3920 -SLOW BLOW FUSE (65A) 1 60501 ~ 60650

1-139



FIG.715A ELECTRICAL SYSTEM (3/4) (BATTERY AND BATTERY RELAY)
(SERIAL NO. 60651-)

PV93606

1-140



FIG.715A

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 0-5000-01002 BATTERY (105D31R) 1 60651 ~
2 0-5010-00000 *TERMINAL (+) 2 60651 ~
3 0-5011-00000 *TERMINAL (-) 2 60651 ~
4 1-50210-3310 BOARD 2 60651 ~
5 1-50210-3320 BATTERY HOLDER 1 60651 ~
6 1-30210-2730 ROD 2 60651 ~
7 0-1200-00806 NUT (M8) 4 60651 ~
8 0-1120-00816 PLANE WASHER (M8) 2 60651 ~
9 NKS012-01626 GROUND CONNECTION CABLE 1 60651 ~

10 0-1200-01008 NUT (M10) 1 60651 ~
11 0-1110-01020 PLANE WASHER (M10) 1 60651 ~
12 NKS012-01626 BATTERY CABLE 1 60651 ~
13 1-50210-3350 BATTERY RELAY 1 60651 ~
14 NKS012-01627 WIRING HARNESS 1 60651 ~
15 0-1000-00830 BOLT (M8X30) 2 60651 ~
16 0-1100-00820 SPRING WASHER (M8) 2 60651 ~
17 0-1120-00818 PLANE WASHER (M8) 2 60651 ~
18 0-1000-00830 BOLT (M8X30) 2 60651 ~
19 0-1100-00820 SPRING WASHER (M8) 2 60651 ~
20 0-1120-00816 PLANE WASHER (M8) 2 60651 ~
21 NKS012-01647 BRACKET 1 60651 ~
22 0-1000-00820 BOLT (M8X20) 2 60651 ~
23 0-1100-00820 SPRING WASHER (M8) 2 60651 ~
24 0-1120-00816 PLANE WASHER (M8) 2 60651 ~
25 1-50210-3410 WIRING HARNESS (D208R029) 1 60651 ~
26 1-50210-3910 -SLOW BLOW FUSE (75A) 1 60651 ~
27 1-50210-3920 *SLOW BLOW FUSE (65A) 1 60651 ~

1-141



FIG.716 ELECTRICAL SYSTEM (4/4) (BATTERY WIRING DIAGRAM)

5
- - )

2__-——-»

RP=F, TNPEK=9A
To starter and alternator

PV93347

1-142



FIG.716

INDEX|  PART NO. DESCRIPTION aTY SERIAL NO.
1| 1-50210-3460 c(‘gfo%';'gﬁf NNECTION CABLE 1 60501 ~ 60650
NKS012-01626 GROUND CONNECTION CABLE 1 60651 ~
2 | 1-50210-3450 BATTERY CABLE (D408R033) 1 60501 ~ 60650
NKS012-01625 BATTERY CABLE 1 60651 ~
3 | 1-50210-3410 WIRING HARNESS (D208R029) 1 60501 ~
4 | 1-50210-3910 SLOW BLOW FUSE (75A) 1 60501 ~
5 | 1-50210-3920 SLOW BLOW FUSE (65A) 1 60501 ~
6 | 0-5000-01002 BATTERY (105D31R) 1 60501 ~

1-143



FIG.801 MARKS AND PLATES (JAPANESE)

1V 23
AN
%o
5]
4_r“::::g

O _OF
4 8
HASH
Serial No.60577~
11 13 14
]
27
w R
Vieww
20 22 23 24
L\ 28 Viewx
=looo| [ L
21 m 29
%%ETT
26 25
Jiew*s 6@3 PV93380A



FIG.801

INDEX PART NO. DESCRIPTION Q1Y SERIAL NO.
1 [ 1-12020-1090 CAUTION PLATE (DIESEL FUEL) 1 60501 ~
2 | 1-12020-1190 CAUTION PLATE (FUEL) 1 60501 ~
3 | 1-12020-1030 CAUTION PLATE (HYDRAULIC OIL) 1 60501 ~
4 | 1-12020-1130 CAUTION PLATE (FAN AND PULLEY) | 1 60501 ~
5 | 1-12020-1120 CAUTION PLATE (RADIATOR) 1 60501 ~
6 | 0-7120-00602 MARK PLATE (MST-600VD) 2 60501 ~

GAUTION PLATE
7| 1-12020-1140 (TRACK ADJUSTING VALVE) 2 60501 ~
8 | 0-7110-00000 MARK PLATE (MOROOKA) 1 60501 ~
9 | 1-12020-1020 CAUTION PLATE (MUFFLER) 1 60501 ~
GAUTION PLATE
10 | 1-12020-1150 (RUBBER CRAWLER) 1 60501
OPERATING PLATE
11 | 0-7220-00000 (ENGINE THROTTLE) 1 60501
~ NAME PLATE (H-L. TRAVEL SPEED N
12 | 1-12020-1160 SELEGT SWITGH) 1 60501
~ OPERATING PLATE (H-L TRAVEL N
12A | 1-50020-3210 SPEED SELEGT SWITGH) 1 60577
13 | 1-12020-1040 CAUTION PLATE (SEAT BELT) 1 60501 ~
14 | 1-12020-1050 CAUTION PLATE (WARM-UP) 1 60501 ~
15 | 0-7210-03000 OPERATING PLATE (NEUTRAL) 2 60501 ~
16 | 0-7210-01000 OPERATING PLATE (FORWARD) 1 60501 ~
17 | 0-7210-02000 OPERATING PLATE (REVERSE) 1 60501 ~
18 | 0-7200-00000 OPERATING PLATE (DUMP LEVER) 1 60501 ~
OPERATING PLATE
19| 1-12020-1160 (DUMP LEVER LOCK) 1 60501 ~
20 | 0-7000-00604 NAME PLATE (SERIAL NO.) 1 60501 ~
21 | 0-7010-00604 NAME PLATE (SPECIFICATIONS) 1 60501 ~
22 | 1-57010-3180 CAUTION PLATE (ENGINE START) 1 60501 ~
CAUTION PLATE
23 | 1-12020-1081 (SLOPE TRAVELING) 1 60501
~ CAUTION PLATE (OPERATING AND N
24 | 1-12020-1060 MAINTENANGE) 1 60501
~ CAUTION PLATE (PERIODICAL N
25 | 1-12020-1180 REPLAGEMENT PARTS) 1 60501
_ CAUTION PLATE (STARTING AND N
26 | 1-12020-1070 TRAVELING) 1 60501
27 | 0-7130-03300 MARK PLATE (3300KG) 1 60501 ~
28 | 1-12020-1170 CAUTION PLATE (INCLINATION) 1 60501 ~
29 | 1-12020-1010 TAG (DO NOT OPERATE) 1 60501 ~

1-145



FIG.811 MARKS AND PLATES (ENGLISH)

1V 23
AN
%o
5
4__.>E.

O _OF
7 8
HEASH
Serial No.60577~
11 13 14
]
25
w R
Vieww
20 21 22
\ ! 26 6&;5
L_JoC)O -
| 27
/ o7y
24 23
Jiew*s 5ie.f§ PV93381A

1-146



FIG811

INDEX PART NO. DESCRIPTION QTY SERIAL NO.
1 1-41010-1280 CAUTION PLATE (DIESEL FUEL) 1 60501 ~
2 1-12020-1310 CAUTION PLATE (FUEL) 1 60501 ~
3 1-41010-1250 CAUTION PLATE (HYDRAULIC OIL) 1 60501 ~
4 1-41010-1260 CAUTION PLATE (FAN AND PULLEY) | 1 60501 ~
5 1-41010-1300 CAUTION PLATE (RADIATOR) 1 60501 ~
6 0-7120-00602 MARK PLATE (MST-600VD) 2 60501 ~

CAUTION PLATE
! 1-410101270 (TRACK ADJUSTING VALVE) 2 60501 ~
8 0-7110-00000 MARK PLATE (MOROOKA) 1 60501 ~
9 1-41010-1220 CAUTION PLATE (MUFFLER) 1 60501 ~
CAUTION PLATE
10 1-41010-1240 (RUBBER CRAWLER) 1 60501
OPERATING PLATE
1 0-7220-10000 (ENGINE THROTTLE) 1 60501
_ NAME PLATE (H-L TRAVEL SPEED ~
12 1-12020-1160 SELECT SWITCH) 1 60501
_ OPERATING PLATE (H-L TRAVEL -
12A | 1-50010-3210 SPEED SELECT SWITCH) 1 60577
13 1-41010-1310 CAUTION PLATE (SEAT BELT) 1 60501 ~
14 1-41010-1230 CAUTION PLATE (WARM-UP) 1 60501 ~
15 0-7210-13000 OPERATING PLATE (NEUTRAL) 2 60501 ~
16 0-7210-11000 OPERATING PLATE (FORWARD) 1 60501 ~
17 0-7210-12000 OPERATING PLATE (REVERSE) 1 60501 ~
18 0-7200-10000 OPERATING PLATE (DUMP LEVER) 1 60501 ~
19 1-41010-1350 OPERATING PLATE (DUMP LEVER 1 60501 ~
LOCK)
20 0-7000-10603 NAME PLATE (SERIAL NO.) 1 60501 ~
CAUTION PLATE
21 1-41010-1290 (SLOPE TRAVELING) 1 60501
_ CAUTION PLATE (OPERATING AND ~
22 1-41010-1330 MAINTENANCE) 1 60501
_ CAUTION PLATE (PERIODICAL ~
23 1-12020-1210 REPLACEMENT PARTS) 1 60501
_ CAUTION PLATE (STARTING AND ~
24 1-41010-1320 TRAVELING) 1 60501
25 0-7130-13300 MARK PLATE (3300KG) 1 60501 ~
26 1-41010-1360 CAUTION PLATE (INCLINATION) 1 60501 ~
27 1-41010-1210 TAG (DO NOT OPERATE) 1 60501 ~

1-147



mEBEIERSI®
NUMERICAL INDEX

9-1



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1000-00420 T11A 32 0-1000-00820 715A 22
0-1000-00430 711 24 0-1000-00825 101A 42
0-1000-00510 121A 05 0-1000-00825 101A 42A
0-1000-00610 421 07 0-1000-00825 115 25
0-1000-00610 421A 07 0-1000-00825 115A 26
0-1000-00612 121 12 0-1000-00825 115A 35
0-1000-00612 121A 12 0-1000-00825 115A 38
0-1000-00616 101 15 0-1000-00825 201 10
0-1000-00616 101 49 0-1000-00825 401A 25
0-1000-00616 101A 17 0-1000-00825 421 17
0-1000-00616 101A 52 0-1000-00825 421A 17
0-1000-00616 202 19 0-1000-00830 201A 10
0-1000-00616 202A 15 0-1000-00830 715 14
0-1000-00616 421 28 0-1000-00830 715 17
0-1000-00616 421A 27 0-1000-00830 715A 15
0-1000-00616 705 07 0-1000-00830 715A 18
0-1000-00616 705A 07 0-1000-00835 101 35
0-1000-00616 T11A 45 0-1000-00835 402B 08
0-1000-00620 115 37 0-1000-00835 411 11
0-1000-00620 T11A 35 0-1000-00835 501 17
0-1000-00630 421 10 0-1000-00835 501A 17
0-1000-00630 421 14 0-1000-00840 101A 42A
0-1000-00630 421A 10 0-1000-00865 121 36
0-1000-00630 421A 14 0-1000-00865 121A 34
0-1000-00815 115 35 0-1000-01020 101 19
0-1000-00816 121 33 0-1000-01020 101A 21
0-1000-00816 121A 31 0-1000-01020 121 14
0-1000-00816 202 04 0-1000-01020 202 11
0-1000-00816 551 07 0-1000-01020 202A 07
0-1000-00820 101 28 0-1000-01020 203 02
0-1000-00820 101A 31 0-1000-01020 203 06
0-1000-00820 111 03 0-1000-01020 203 10
0-1000-00820 111A 03 0-1000-01020 203A 06
0-1000-00820 115 41 0-1000-01020 203A 10
0-1000-00820 115A 42 0-1000-01020 203A 14
0-1000-00820 201 06 0-1000-01020 205 22
0-1000-00820 201 21 0-1000-01020 555 07
0-1000-00820 201A 06 0-1000-01020 555A 07
0-1000-00820 201A 22 0-1000-01025 101A 46
0-1000-00820 205 03 0-1000-01025 121A 14
0-1000-00820 205 10 0-1000-01025 201A 16
0-1000-00820 205 17 0-1000-01025 201A 26
0-1000-00820 311 13 0-1000-01025 202 07
0-1000-00820 401 27 0-1000-01025 202A 03
0-1000-00820 504 02 0-1000-01025 204 02
0-1000-00820 504A 02 0-1000-01025 211 03
0-1000-00820 504B 02 0-1000-01025 411 02
0-1000-00820 555 04 0-1000-01025 551 18
0-1000-00820 555A 04 0-1000-01030 101 39
0-1000-00820 711 27 0-1000-01030 101 42

9-2



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1000-01030 115 03 0-1000-31645 301 03
0-1000-01030 115A 03 0-1020-30825 501 15
0-1000-01030 201 15 0-1020-30825 501A 15
0-1000-01030 211 03 0-1020-30825 501B 15
0-1000-01030 501B 17 0-1020-31025 501 09
0-1000-01035 401 12 0-1020-31025 501A 09
0-1000-01035 401A 12 0-1020-31025 501B 09
0-1000-01035 402 11 0-1100-00410 121 06
0-1000-01035 402A 11 0-1100-00410 705 22
0-1000-01035 402B 12 0-1100-00410 705A 23
0-1000-01040 402 32 0-1100-00410 711 25
0-1000-01040 402A 32 0-1100-00410 T11A 33
0-1000-01045 402B 31 0-1100-00513 121A 06
0-1000-01050 402 33 0-1100-00615 101 16
0-1000-01050 402A 33 0-1100-00615 101 50
0-1000-01050 402B 32 0-1100-00615 101A 18
0-1000-01220 202 15 0-1100-00615 101A 53
0-1000-01220 202A 11 0-1100-00615 115 39
0-1000-01235 201A 30 0-1100-00615 121 13
0-1000-01235 211 07 0-1100-00615 121 41
0-1000-01235 211 11 0-1100-00615 121A 13
0-1000-01245 402B 17 0-1100-00615 121A 39
0-1000-01255 402 16 0-1100-00615 202 20
0-1000-01255 402A 16 0-1100-00615 202A 16
0-1000-01260 401A 23 0-1100-00615 411 08
0-1000-01290 401 30 0-1100-00615 421 08
0-1000-01290 401A 28 0-1100-00615 421 29
0-1000-31030 105 13 0-1100-00615 421A 08
0-1000-31030 105A 13 0-1100-00615 421A 28
0-1000-31030 105B 10 0-1100-00615 705A 20
0-1000-31045 105 17 0-1100-00615 705A 26
0-1000-31045 105A 17 0-1100-00615 711 37
0-1000-31045 105B 14 0-1100-00615 T11A 36
0-1000-31050 105 05 0-1100-00615 T11A 46
0-1000-31050 115 16 0-1100-00820 101 29
0-1000-31050 115A 17 0-1100-00820 101 37
0-1000-31060 401 25 0-1100-00820 101A 32
0-1000-31220 301 17 0-1100-00820 101A 44
0-1000-31225 311 15 0-1100-00820 111 04
0-1000-31230 101 06 0-1100-00820 111A 04
0-1000-31230 101A 06 0-1100-00820 115 24
0-1000-31235 101 09 0-1100-00820 115 27
0-1000-31235 101A 09 0-1100-00820 115 36
0-1000-31240 105 19 0-1100-00820 115 42
0-1000-31290 601 12 0-1100-00820 115A 25
0-1000-31430 101 03 0-1100-00820 115A 28
0-1000-31430 101A 03 0-1100-00820 115A 37
0-1000-31435 105A 19 0-1100-00820 115A 40
0-1000-31435 105B 16 0-1100-00820 115A 43
0-1000-31435 301 06 0-1100-00820 121 34

9-3



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1100-00820 121 39 0-1100-01025 105B 15
0-1100-00820 121A 32 0-1100-01025 115 05
0-1100-00820 121A 37 0-1100-01025 115A 05
0-1100-00820 201 07 0-1100-01025 121 15
0-1100-00820 201 22 0-1100-01025 121A 15
0-1100-00820 201A 07 0-1100-01025 201 16
0-1100-00820 201A 13 0-1100-01025 201A 17
0-1100-00820 201A 23 0-1100-01025 201A 27
0-1100-00820 202 05 0-1100-01025 202 08
0-1100-00820 203A 05 0-1100-01025 202 12
0-1100-00820 205 04 0-1100-01025 202A 04
0-1100-00820 205 09 0-1100-01025 202A 08
0-1100-00820 205 13 0-1100-01025 203 03
0-1100-00820 205 18 0-1100-01025 203 07
0-1100-00820 311 14 0-1100-01025 203 11
0-1100-00820 401 29 0-1100-01025 203A 07
0-1100-00820 401A 26 0-1100-01025 203A 11
0-1100-00820 411 12 0-1100-01025 203A 15
0-1100-00820 421 20 0-1100-01025 204 03
0-1100-00820 421A 19 0-1100-01025 205 23
0-1100-00820 501 20 0-1100-01025 211 04
0-1100-00820 501A 20 0-1100-01025 401 14
0-1100-00820 504 03 0-1100-01025 401A 14
0-1100-00820 504A 03 0-1100-01025 402 12
0-1100-00820 504B 03 0-1100-01025 402 24
0-1100-00820 551 08 0-1100-01025 402 29
0-1100-00820 555 05 0-1100-01025 402 34
0-1100-00820 555A 05 0-1100-01025 402A 12
0-1100-00820 705 03 0-1100-01025 402A 24
0-1100-00820 705 11 0-1100-01025 402A 29
0-1100-00820 705A 03 0-1100-01025 402A 34
0-1100-00820 705A 11 0-1100-01025 402B 13
0-1100-00820 711 28 0-1100-01025 402B 28
0-1100-00820 T11A 18 0-1100-01025 402B 33
0-1100-00820 T11A 27 0-1100-01025 411 03
0-1100-00820 715 15 0-1100-01025 501B 18
0-1100-00820 715 18 0-1100-01025 551 19
0-1100-00820 715A 16 0-1100-01025 555 08
0-1100-00820 715A 19 0-1100-01025 555A 08
0-1100-00820 T715A 23 0-1100-01025 711 07
0-1100-01025 101 20 0-1100-01025 T11A 08
0-1100-01025 101 40 0-1100-01225 101A 07
0-1100-01025 101 44 0-1100-01230 101 07
0-1100-01025 101A 22 0-1100-01230 101 11
0-1100-01025 101A 47 0-1100-01230 101A 10
0-1100-01025 105 14 0-1100-01230 101A 13
0-1100-01025 105 18 0-1100-01230 201A 31
0-1100-01025 105A 14 0-1100-01230 202 16
0-1100-01025 105A 18 0-1100-01230 202A 12
0-1100-01025 105B 11 0-1100-01230 211 08

9-4



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1100-01230 211 12 0-1120-00816 101 38
0-1100-01230 301 18 0-1120-00816 101A 33
0-1100-01230 311 16 0-1120-00816 101A 45
0-1100-01230 401 18 0-1120-00816 111 05
0-1100-01230 401 21 0-1120-00816 111A 05
0-1100-01230 401A 21 0-1120-00816 115 32
0-1100-01230 402 19 0-1120-00816 115 43
0-1100-01230 402A 19 0-1120-00816 115A 44
0-1100-01230 402B 18 0-1120-00816 121 35
0-1100-01230 601 14 0-1120-00816 121 37
0-1100-01435 101 04 0-1120-00816 121A 33
0-1100-01435 101A 04 0-1120-00816 121A 35
0-1100-01640 301 04 0-1120-00816 201 08
0-1100-02051 401 09 0-1120-00816 201 12
0-1100-02051 401A 09 0-1120-00816 201 23
0-1100-03075 301 20 0-1120-00816 201A 08
0-1100-03075 321 13 0-1120-00816 201A 11
0-1100-31025 105 07 0-1120-00816 201A 24
0-1100-31025 115 18 0-1120-00816 202 06
0-1100-31025 115A 19 0-1120-00816 203A 04
0-1100-31230 105 20 0-1120-00816 205 11
0-1100-31435 105A 20 0-1120-00816 401A 27
0-1100-31435 105B 17 0-1120-00816 421 18
0-1100-31435 301 07 0-1120-00816 421A 18
0-1110-00820 111A 18 0-1120-00816 501 18
0-1110-01020 715 11 0-1120-00816 501A 18
0-1110-01020 715A 11 0-1120-00816 504 04
0-1110-02040 402B 06 0-1120-00816 504A 04
0-1120-00510 421 25 0-1120-00816 504B 04
0-1120-00510 421A 24 0-1120-00816 555 06
0-1120-00616 101 17 0-1120-00816 555A 06
0-1120-00616 101 51 0-1120-00816 705 04
0-1120-00616 101A 19 0-1120-00816 705A 04
0-1120-00616 101A 54 0-1120-00816 711 14
0-1120-00616 115 40 0-1120-00816 T11A 19
0-1120-00616 121 42 0-1120-00816 T11A 28
0-1120-00616 121A 40 0-1120-00816 715 08
0-1120-00616 202 21 0-1120-00816 715 16
0-1120-00616 202A 17 0-1120-00816 715 19
0-1120-00616 421 09 0-1120-00816 T715A 08
0-1120-00616 421 16 0-1120-00816 T15A 17
0-1120-00616 421 30 0-1120-00816 715A 20
0-1120-00616 421A 09 0-1120-00816 T15A 24
0-1120-00616 421A 16 0-1120-01020 101 21
0-1120-00616 421A 29 0-1120-01020 101 41
0-1120-00616 705 08 0-1120-01020 101 45
0-1120-00616 705A 08 0-1120-01020 101A 23
0-1120-00616 T11A 23 0-1120-01020 101A 48
0-1120-00616 T11A 37 0-1120-01020 121 16
0-1120-00816 101 30 0-1120-01020 121A 16

9-5



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1120-01020 201 17 0-1160-01032 202A 05
0-1120-01020 201A 18 0-1160-01032 202A 09
0-1120-01020 201A 28 0-1200-00403 705A 22
0-1120-01020 202 09 0-1200-00605 115 38
0-1120-01020 202 13 0-1200-00605 121 40
0-1120-01020 203 04 0-1200-00605 121A 38
0-1120-01020 203 08 0-1200-00605 411 07
0-1120-01020 203 12 0-1200-00605 421 11
0-1120-01020 203A 08 0-1200-00605 421 15
0-1120-01020 203A 12 0-1200-00605 421A 11
0-1120-01020 203A 16 0-1200-00605 421A 15
0-1120-01020 204 04 0-1200-00605 705A 09
0-1120-01020 205 24 0-1200-00605 705A 19
0-1120-01020 211 05 0-1200-00605 705A 25
0-1120-01020 402 13 0-1200-00605 711 36
0-1120-01020 402A 13 0-1200-00806 101 36
0-1120-01020 402B 14 0-1200-00806 101A 43
0-1120-01020 411 04 0-1200-00806 111A 17
0-1120-01020 551 20 0-1200-00806 115 23
0-1120-01020 555 09 0-1200-00806 115 26
0-1120-01020 555A 09 0-1200-00806 115 30
0-1120-01020 711 08 0-1200-00806 115A 24
0-1120-01020 T11A 09 0-1200-00806 115A 27
0-1120-01223 101 12 0-1200-00806 115A 31
0-1120-01223 101A 11 0-1200-00806 115A 36
0-1120-01223 101A 14 0-1200-00806 115A 39
0-1120-01223 105 21 0-1200-00806 121 38
0-1120-01223 211 09 0-1200-00806 121A 36
0-1120-01223 211 13 0-1200-00806 201 11
0-1120-01223 401 23 0-1200-00806 201A 12
0-1120-01223 402 17 0-1200-00806 203A 03
0-1120-01223 402A 17 0-1200-00806 205 08
0-1120-01223 402B 19 0-1200-00806 205 12
0-1120-01225 201A 32 0-1200-00806 401 28
0-1120-01225 202 17 0-1200-00806 402B 09
0-1120-01225 202A 13 0-1200-00806 421 19
0-1120-01425 105A 21 0-1200-00806 501 19
0-1120-01425 105B 18 0-1200-00806 501A 19
0-1120-01432 601 08 0-1200-00806 705 02
0-1120-01630 202 26 0-1200-00806 705 10
0-1120-01630 202A 22 0-1200-00806 705A 02
0-1120-31020 115 19 0-1200-00806 705A 10
0-1120-31020 115A 20 0-1200-00806 711 13
0-1130-00408 711 26 0-1200-00806 T11A 15
0-1130-00408 T11A 34 0-1200-00806 T11A 17
0-1150-00808 T11A 16 0-1200-00806 T11A 26
0-1150-00808 T11A 25 0-1200-00806 715 07
0-1150-01010 T11A 06 0-1200-00806 T15A 07
0-1160-00823 205 05 0-1200-01008 101 43
0-1160-00823 205 19 0-1200-01008 115 04

9-6



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-1200-01008 115A 04 0-1260-00606 705 19
0-1200-01008 401 13 0-1260-00606 705 26
0-1200-01008 401 26 0-1260-00606 711 18
0-1200-01008 401A 13 0-1260-00808 711 15
0-1200-01008 402 23 0-1260-00808 711 20
0-1200-01008 402 28 0-1300-00410 121 05
0-1200-01008 402A 23 0-1300-00416 705 21
0-1200-01008 402A 28 0-1300-00616 202 31
0-1200-01008 402B 23 0-1300-00616 202A 27
0-1200-01008 402B 27 0-1300-00616 701 23
0-1200-01008 711 06 0-1300-00616 701A 23
0-1200-01008 T11A 07 0-1300-00616 701B 23
0-1200-01008 715 10 0-1311-01010 202 28
0-1200-01008 715A 10 0-1311-01010 202A 24
0-1200-01210 101 10 0-1320-00416 701 12
0-1200-01210 101A 12 0-1320-00416 701A 12
0-1200-01210 401 20 0-1320-00416 701B 12
0-1200-01210 401 31 0-1320-00512 701 15
0-1200-01210 401A 19 0-1320-00512 701A 15
0-1200-01210 401A 20 0-1320-00512 701B 15
0-1200-01210 401A 24 0-1320-00616 701 02
0-1200-01210 401A 29 0-1320-00616 701 10
0-1200-01210 402 18 0-1320-00616 701A 02
0-1200-01210 402A 18 0-1320-00616 701A 10
0-1200-01210 601 13 0-1320-00616 701B 02
0-1200-02016 401A 08 0-1320-00616 701B 10
0-1200-31008 105 06 0-1350-00830 321 09
0-1200-31008 115 17 0-1500-00838 105A 05
0-1200-31008 115A 18 0-1500-00838 105B 05
0-1200-33024 301 19 0-1700-00832 105A 06
0-1200-33024 321 12 0-1700-00832 105B 06
0-1201-01008 402 27 0-1710-00823 105A 07
0-1201-01008 402A 27 0-1710-00823 105B 07
0-1201-01008 402B 26 0-2000-03130 301 10
0-1201-01210 401 17 0-2000-03130 311 06
0-1201-01210 401A 17 0-2000-03130 501 14
0-1220-00805 421 23 0-2000-03130 501A 14
0-1220-00805 421A 22 0-2000-03130 501B 14
0-1220-01006 401 03 0-2000-03135 501 08
0-1220-01006 401A 03 0-2000-03135 501A 08
0-1220-01006 402 35 0-2000-03140 501B 08
0-1220-01006 402A 35 0-2000-03145 321 10
0-1220-01006 421 04 0-2000-03170 311 12
0-1220-01006 421A 04 0-2010-02411 504 14
0-1220-01408 601 07 0-2010-02411 504 15
0-1242-00808 115 31 0-2010-02411 504 17
0-1242-01200 401 22 0-2010-02411 504A 14
0-1242-02000 401 08 0-2010-02411 504A 15
0-1260-00404 705 24 0-2010-02411 504A 17
0-1260-00606 705 09 0-2010-02411 504B 14

9-7



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-2010-02411 504B 15 0-2220-00655 505A 01
0-2010-02411 504B 17 0-2220-00660 502B 11
0-2010-02414 505 10 0-2220-00662 505B 01
0-2010-02414 505A 15 0-2220-01060 506 01
0-2010-02414 505B 15 0-2221-00435 502 07
0-2010-02418 121 10 0-2222-00415 502 01
0-2010-02418 121A 10 0-2230-00295 504A 06
0-2010-02418 503 08 0-2230-00295 504B 06
0-2010-02418 503A 06 0-2230-00347 505 07
0-2010-02418 505 14 0-2230-00347 505A 12
0-2010-02418 505A 19 0-2230-00347 505B 12
0-2010-02418 505B 19 0-2230-00383 505 08
0-2040-02217 501 22 0-2230-00384 505A 13
0-2040-02217 501 23 0-2230-00384 505B 13
0-2040-02217 501A 23 0-2230-00427 505 11
0-2040-02217 501A 24 0-2230-00427 505A 16
0-2040-02217 501B 21 0-2230-00427 505B 16
0-2040-02217 501B 22 0-2230-00463 505 12
0-2040-02217 502 09 0-2230-00463 505A 17
0-2040-02217 502A 10 0-2230-00464 505B 17
0-2040-02217 502B 10 0-2230-01029 505 15
0-2040-02520 501 12 0-2230-01030 505B 20
0-2040-02520 501A 12 0-2230-01035 505A 20
0-2040-02520 501B 12 0-2231-00200 504 09
0-2040-02520 502 02 0-2231-00200 504A 09
0-2040-02520 502A 02 0-2231-00200 504B 09
0-2040-02520 502B 02 0-2231-00205 504 06
0-2040-03024 503A 05 0-2231-00245 504 12
0-2040-03024 505 03 0-2231-00250 504 05
0-2040-03030 502B 15 0-2231-00600 505B 02
0-2040-03030 503 05 0-2231-01000 505 16
0-2040-03030 505A 03 0-2231-01000 505A 02
0-2040-03030 505A 05 0-2231-01000 505A 21
0-2040-03030 505B 03 0-2231-01006 505B 21
0-2040-03030 505B 05 0-2410-00483 501 10
0-2040-03030 506 02 0-2420-00432 502A 08
0-2040-03030 506 05 0-2420-00432 502B 08
0-2100-00629 505B 32 0-2420-00440 502A 07
0-2100-00630 505 27 0-2420-00440 502B 07
0-2100-00630 505A 32 0-2420-00462 501A 10
0-2100-01483 501B 01 0-2420-00469 501B 10
0-2100-01487 501 01 0-2420-00477 502A 01
0-2100-01487 501A 01 0-2421-00418 502B 01
0-2150-01035 121 07 0-2430-00236 504 07
0-2210-00359 501A 21 0-2430-00236 504A 07
0-2210-00363 501A 22 0-2430-00236 504B 07
0-2210-00375 501 21 0-2430-00256 504 10
0-2210-00375 501B 19 0-2430-00256 504A 10
0-2210-00376 501B 20 0-2430-00256 504B 10
0-2220-00482 506 08 0-2430-00260 504A 05

9-8



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-2430-00260 504B 05 0-2800-00202 503A 08
0-2430-00267 504 08 0-2800-00202 711 38
0-2430-00267 504A 08 0-2800-00383 121 43
0-2430-00267 504B 08 0-2800-00383 121A 41
0-2430-00296 504A 11 0-2800-00383 503 10
0-2430-00296 504B 11 0-2800-00383 503A 08
0-2430-00297 504 11 0-2800-00383 711 38
0-2430-00690 505 01 0-2810-04214 205 16
0-2431-00245 504A 12 0-2820-01208 701 04
0-2431-00245 504B 12 0-2820-01208 701A 04
0-2471-00625 503 02 0-2820-01208 701B 04
0-2471-00625 503A 03 0-2840-02013 503 09
0-2471-00630 503 01 0-2840-02013 503A 07
0-2471-00632 503A 04 0-2840-02020 503 09
0-2471-00665 503A 02 0-2840-02020 503A 07
0-2471-00670 503A 01 0-3000-01014 402 20
0-2700-00012 121 08 0-3000-01015 402B 20
0-2700-00012 121 23 0-3000-01017 402A 20
0-2700-00012 121 28 0-3000-01032 402A 21
0-2700-00035 505 29 0-3000-01033 402B 21
0-2700-00035 505A 34 0-3000-01041 402 21
0-2700-00035 505B 34 0-3010-01258 401 15
0-2700-00050 115 14 0-3010-01260 401A 15
0-2700-00050 115A 15 0-3100-11000 402 22
0-2700-00050 501B 03 0-3100-11000 402A 22
0-2700-00070 115 13 0-3100-11000 402B 22
0-2700-00070 115A 14 0-3100-11200 401 19
0-2700-10044 501 03 0-3100-11200 401A 18
0-2700-10044 501A 03 0-3101-11200 401 16
0-2700-10065 111 12 0-3101-11200 401A 16
0-2700-10065 111A 12 0-3111-11000 402 26
0-2700-10090 111 11 0-3111-11000 402A 26
0-2700-10090 111 14 0-3111-11000 402B 25
0-2700-10090 111A 11 0-3130-01060 402 25
0-2700-10090 111A 14 0-3130-01060 402A 25
0-2710-00024 101A 39 0-3130-01060 402B 24
0-2710-00056 101 33 0-3220-01018 421 26
0-2720-00606 T11A 44 0-3220-01018 421A 25
0-2720-01206 421 27 0-3220-03725 202 25
0-2720-01206 421A 26 0-3220-03725 202A 21
0-2720-01206 711 35 0-3220-05970 601 24
0-2720-01206 T11A 44 0-3260-00663 402 08
0-2720-01506 T11A 44 0-3260-00663 402A 08
0-2720-01806 T11A 44 0-3300-01218 402 06
0-2720-02206 T11A 44 0-3300-01218 402A 06
0-2720-02506 711 35 0-3300-01225 401 05
0-2720-03006 T11A 44 0-3300-01225 401A 05
0-2800-00202 121 43 0-3300-01635 301 14
0-2800-00202 121A 41 0-3310-02572 311 04
0-2800-00202 503 10 0-3310-02575 321 06

9-9



PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-3400-00000 321 14 0-4210-01010 505A 27
0-3400-00100 402B 03 0-4210-01010 505A 35
0-3400-00100 601 11 0-4210-01010 505B 27
0-3400-00170 601 21 0-4210-01010 505B 36
0-3500-01010 402 30 0-4211-00202 504 14
0-3500-01010 402A 30 0-4211-00202 504 17
0-3500-01010 402B 29 0-4211-00202 504A 14
0-3500-01020 402 31 0-4211-00202 504A 17
0-3500-01020 402A 31 0-4211-00202 504B 14
0-3500-01020 402B 30 0-4211-00202 504B 17
0-4000-00400 551 17 0-4211-00303 505 10
0-4000-00400 551 21 0-4211-00303 505A 15

0-40001-00600 502B 16 0-4211-00303 505B 15
0-4010-00200 311 11 0-4211-00406 503 08
0-4010-00300 551 22 0-4211-00406 503A 06
0-4100-01006 505B 35 0-4212-00606 502B 14
0-4121-01706 505 03 0-4212-00606 505 06
0-4121-02106 502B 15 0-4212-00606 505 26
0-4121-02106 503 05 0-4212-00606 505A 11
0-4121-02110 506 05 0-4212-00606 505A 31
0-4130-00606 505A 06 0-4212-00606 505B 11
0-4130-00606 505B 06 0-4212-00610 505B 29
0-4130-00606 506 07 0-4212-00610 505B 31
0-4130-01010 505 21 0-4212-01010 501B 05
0-4130-01010 505A 26 0-4212-01010 505 24
0-4130-01010 505B 26 0-4212-01010 505A 29
0-4200-01010 505 20 0-4212-01010 505B 25
0-4200-01010 505A 25 0-4212-01010 551 03
0-4210-00202 504A 13 0-4212-01414 501 05
0-4210-00404 501 11 0-4212-01414 501A 05
0-4210-00404 501A 11 0-4220-00606 505 28
0-4210-00404 501B 11 0-4220-00606 505A 33
0-4210-00404 502 08 0-4220-00606 505B 33
0-4210-00404 506 10 0-4220-01010 501B 02
0-4210-00603 505 09 0-4220-01414 501 02
0-4210-00603 505A 14 0-4220-01414 501A 02
0-4210-00603 505B 14 0-4300-00202 504 13
0-4210-00604 505 13 0-4300-00202 504A 18
0-4210-00604 505A 18 0-4300-00202 504B 13
0-4210-00604 505B 18 0-4300-00202 504B 18
0-4210-00606 502B 12 0-4300-00604 502 03
0-4210-00606 505 04 0-4300-00604 502A 03
0-4210-00610 505 17 0-4300-00604 502B 03
0-4210-00610 505A 09 0-4300-00604 506 09
0-4210-00610 505A 22 0-4300-00606 503 07
0-4210-00610 505B 22 0-4300-00606 505 02
0-4210-00610 506 03 0-4300-00606 505A 04
0-4210-01006 506 06 0-4300-00606 505B 04
0-4210-01010 505 22 0-4300-00606 505B 08
0-4210-01010 505 30 0-4300-00610 505A 08




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-4300-01010 505 18 0-4380-01410 501 06
0-4300-01010 505A 23 0-4380-01410 501A 06
0-4300-01010 505B 23 0-4400-01006 505 23
0-4301-00404 506 12 0-4400-01006 505A 28
0-4301-00604 502 05 0-4400-01010 505B 28
0-4301-00604 502A 05 0-4405-00606 502B 13
0-4301-00604 502B 05 0-4405-00606 505A 07
0-4310-00303 501 24 0-4405-00606 505B 07
0-4310-00303 501A 25 0-4405-00606 506 04
0-4310-00303 501B 23 0-4410-00202 504 16
0-4310-00606 503 06 0-4410-00202 504A 16
0-4310-00606 505B 09 0-4410-00202 504B 16
0-4320-00202 504 15 0-4412-00404 502A 09
0-4320-00202 504A 15 0-4412-00404 502B 09
0-4320-00202 504B 15 0-4450-00606 505 05
0-4320-00404 505 14 0-4450-00606 505A 10
0-4320-00404 505A 19 0-4450-00606 505B 10
0-4320-00404 505B 19 0-4470-00402 502 06
0-4321-00904 502A 10 0-4470-00402 502A 06
0-4321-00904 502B 10 0-4470-00402 502B 06
0-4321-01203 501 23 0-5000-01002 715 01
0-4321-01203 501A 24 0-5000-01002 715A 01
0-4321-01203 501B 22 0-5000-01002 716 06
0-4321-01404 502 02 0-5010-00000 715 02
0-4321-01404 502 09 0-5010-00000 715A 02
0-4321-01404 502A 02 0-5011-00000 715 03
0-4321-01404 502B 02 0-5011-00000 715A 03
0-4321-01706 503A 05 0-5060-00015 701 21
0-4321-02106 505A 03 0-5060-00015 701A 21
0-4321-02106 505B 03 0-5060-00015 701B 21
0-4321-02110 506 02 0-5120-01200 712 07
0-4326-01203 501 22 0-5230-00012 701 05
0-4326-01203 501A 23 0-5230-00012 701A 05
0-4326-01203 501B 21 0-5230-00012 701B 05
0-4326-01404 501 12 0-5400-00000 701 07
0-4326-01404 501A 12 0-5400-00000 701A 07
0-4326-01404 501B 12 0-5400-00001 701B 07
0-4326-02106 505A 05 0-5480-00000 701A 18
0-4326-02106 505B 05 0-5480-00000 701B 18
0-4360-01010 501B 04 0-5600-01200 711 12
0-4360-01010 505 31 0-5600-01200 T11A 13
0-4360-01010 505A 36 0-5600-01200 712 08
0-4360-01010 505B 37 0-5620-00000 111 02
0-4360-01414 501 04 0-5620-00000 111A 02
0-4360-01414 501A 04 0-6000-06009 321 05
0-4370-01010 505 19 0-6000-06207 311 03
0-4370-01010 505A 24 0-6002-30207 301 11
0-4370-01010 505B 24 0-6100-00206 402 14
0-4380-00202 121 21 0-6100-00206 402A 14
0-4380-01010 501B 06 0-6100-00206 402B 15




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
0-6102-00204 402 09 1-11660-1140 551 09
0-6102-00204 402A 09 1-11660-1150 551 10
0-6102-00204 402B 10 1-11660-1160 551 13
0-6110-00205 401 06 1-11660-1170 551 12
0-6110-00205 401A 06 1-11660-1180 551 14
0-7000-00604 801 20 1-11660-1190 551 15
0-7000-10603 811 20 1-11660-1210 551 16
0-7010-00604 801 21 1-11660-1220 551 11
0-7110-00000 801 08 1-11660-1230 551 02
0-7110-00000 811 08 1-11660-1250 551 04
0-7120-00602 801 06 1-11710-1150 601 05
0-7120-00602 811 06 1-12020-1010 801 29
0-7130-03300 801 27 1-12020-1020 801 09
0-7130-13300 811 25 1-12020-1030 801 03
0-7200-00000 801 18 1-12020-1040 801 13
0-7200-10000 811 18 1-12020-1050 801 14
0-7210-01000 801 16 1-12020-1060 801 24
0-7210-02000 801 17 1-12020-1070 801 26
0-7210-03000 801 15 1-12020-1081 801 23
0-7210-11000 811 16 1-12020-1090 801 01
0-7210-12000 811 17 1-12020-1120 801 05
0-7210-13000 811 15 1-12020-1130 801 04
0-7220-00000 801 11 1-12020-1140 801 07
0-7220-10000 811 11 1-12020-1150 801 10
1-10330-1160 301 16 1-12020-1160 801 12
1-11110-1110 101 08 1-12020-1160 801 19
1-11110-1110 101A 08 1-12020-1170 801 28
1-11130-1110 115 01 1-12020-1180 801 25
1-11130-1111 115A 01 1-12020-1190 801 02
1-11130-1112 115A 01 1-12020-1210 811 23
1-11130-1140 115 02 1-12020-1310 811 02
1-11130-1140 115A 02 1-12210-1140 701 17
1-11160-1120 105 09 1-12210-1140 701A 17
1-11160-1120 105 11 1-12210-1140 701B 17
1-11160-1120 105A 09 1-12210-1160 701A 19
1-11160-1120 105A 11 1-12210-1160 701B 19
1-11210-1140 701 08 1-12210-1460 711 21
1-11210-1140 701A 08 1-12210-1470 711 22
1-11210-1140 701B 08 1-12210-1480 711 23
1-11330-0020 301 12 1-12210-1480 T11A 31
1-11330-0020 311 07 1-12210-1490 711 29
1-11330-1230 301 23 1-12210-1490 T11A 38
1-11350-0020 321 07 1-12210-1490 712 11
1-11350-1120 321 04 1-12210-1610 705 05
1-11350-1130 321 08 1-12210-1610 705A 05
1-11410-1210 411 06 1-12320-2110 301 05
1-11510-1210 202 18 1-12330-0011 301 08
1-11510-1210 202A 14 1-12330-1111 301 08
1-11660-0020 551 14 1-12330-1120 301 09
1-11660-1120 551 05 1-12330-1150 301 13




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-12330-1210 301 21 1-13150-1120 121 22
1-12330-1220 301 22 1-14130-1130 115 22
1-12330-1241 301 15 1-14130-1130 115A 23
1-12340-0020 311 01 1-14130-1130 115A 34
1-12340-1140 311 10 1-16110-1130 551 06
1-12340-2110 311 01 1-16210-1600 701 20
1-12340-2120 311 02 1-16210-1600 701A 20
1-12350-0010 321 03 1-16210-1600 701B 20
1-12350-1110 321 03 1-16210-1690 701 22
1-12420-1111 401 01 1-16210-1690 701A 22
1-12420-1111 401A 01 1-16210-1690 701B 22
1-12420-1120 401 02 1-16350-1210 321 01
1-12420-1120 401A 02 1-16410-1131K 411 05
1-12420-1131 401 04 1-18210-1521 711 17
1-12420-1131 401A 04 1-18210-1521 T11A 21
1-12420-1140 401 07 1-18540-0010 205 06
1-12420-1140 401A 07 1-18620-0013 501 16
1-12420-1150 401 10 1-18620-0013 501A 16
1-12420-1150 401A 10 1-18620-0013 501B 16
1-12420-1160 401 11 1-21670-1210 505 25
1-12420-1160 401A 11 1-21670-1210 505A 30
1-12420-1250 402 02 1-21670-1210 505B 30
1-12420-1250 402A 02 1-23420-1310 401 24
1-12420-1270 402 05 1-23420-1310 401A 22
1-12420-1270 402A 05 1-23670-1420 501 13
1-12420-1280 402 10 1-23670-1420 501A 13
1-12420-1280 402A 10 1-23670-1420 501B 13
1-12420-1280 402B 11 1-25340-1130 311 05
1-12520-1321 205 02 1-25420-1270 402 03
1-12630-0012 301 02 1-25420-1270 402A 03
1-12640-0010 601 20 1-25420-1270 402B 02
1-12670-1410 501 07 1-25420-1290 402 07
1-12670-1410 501A 07 1-25420-1290 402A 07
1-12670-1410 501B 07 1-25420-1311 402 15
1-12710-1110 601 01 1-25420-1311 402A 15
1-12710-1120 601 02 1-25420-1311 402B 16
1-12710-1130 601 03 1-25540-0020 205 14
1-12710-1140 601 04 1-25670-1220 506 11
1-12710-1170 601 06 1-28210-1520 711 19
1-12710-1320 601 22 1-28210-1520 T11A 24
1-12710-1330 601 23 1-29150-0012 121 01
1-12710-1360 601 09 1-29150-1112 121 01
1-12710-1400 601 15 1-29210-1150 701 16
1-12710-1410 601 16 1-29210-1150 701A 16
1-12710-1420 601 18 1-29210-1150 701B 16
1-12710-1430 601 19 1-29210-1510 711 31
1-12710-1440 601 15 1-29210-1510 T11A 40
1-12710-1460 601 17 1-29210-1510 712 16
1-12710-1500 601 15 1-29210-1520 705 06
1-12710-1560 601 17 1-29210-1520 705A 06




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-29210-1550 711 30 1-31150-1150 121 09
1-29210-1550 T11A 39 1-31620-0030 421 01
1-29210-1550 712 15 1-31620-0030 421A 01
1-29510-1311 202 27 1-31620-1510 421 01
1-29510-1311 202A 23 1-31620-1510 421A 01
1-29520-1200 202 29 1-31620-1520 421 02
1-29520-1200 202A 25 1-31620-1520 421A 02
1-29520-1220 202 29 1-31620-1530 421 03
1-29520-1220 202A 25 1-31620-1530 421A 03
1-29520-1230 202 30 1-31620-1540 421 05
1-29520-1230 202A 26 1-31620-1540 421A 05
1-29520-1480 201 19 1-31620-1550 421 12
1-29520-1480 201A 20 1-31620-1550 421A 12
1-29520-1490 201 18 1-31620-1590 421 06
1-29520-1490 201A 19 1-31620-1590 421A 06
1-29520-1540 202 01 1-31620-1610 421 13
1-29530-1110 211 10 1-31620-1610 421A 13
1-29530-1120 211 06 1-31650-0010 502 04
1-29540-1510 205 07 1-31650-0010 502A 04
1-29540-1610 205 21 1-31650-0010 502B 04
1-29540-1620 205 20 1-31650-0010 555 01
1-29670-1110 505 32 1-31650-0010 555A 01
1-29670-1110 505A 37 1-31650-1110 555 01
1-30120-1170 701 19 1-31650-1110 555A 01
1-30130-3110 115 20 1-31650-1120 555 02
1-30130-3111 115A 21 1-31650-1120 555A 02
1-30130-3130 115 33 1-32710-1650 202 23
1-30130-3150 115 11 1-32710-1650 202A 19
1-30130-3150 115A 11 1-36420-1171 421 22
1-30130-3160 115 33 1-36420-1171 421A 21
1-30130-3210 115 12 1-38710-1630 202 24
1-30130-3210 115 21 1-38710-1630 202A 20
1-30130-3210 115A 22 1-39210-1350 701 18
1-30130-3310 115 29 1-39210-1360 705 20
1-30130-3310 115A 12 1-41010-1210 811 27
1-30130-3310 115A 30 1-41010-1220 811 09
1-30130-3320 115A 13 1-41010-1230 811 14
1-30160-1110 105 08 1-41010-1240 811 10
1-30160-1110 105A 08 1-41010-1250 811 03
1-30210-2730 715 06 1-41010-1260 811 04
1-30210-2730 715A 06 1-41010-1270 811 07
1-30350-1210 321 02 1-41010-1280 811 01
1-30410-1190 421 21 1-41010-1290 811 21
1-30410-1190 421A 20 1-41010-1300 811 05
1-30510-2250 202 14 1-41010-1310 811 13
1-30510-2250 202A 10 1-41010-1320 811 24
1-30530-1130 211 01 1-41010-1330 811 22
1-30530-1180 211 02 1-41010-1350 811 12
1-31140-1210 101 25 1-41010-1350 811 19
1-31140-1210 101A 28 1-41010-1360 811 26




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-41520-1820 202 02 1-50130-3230 115A 09
1-41520-1820 202A 02 1-50130-3240 115 10
1-43210-1520 705 25 1-50130-3240 115A 10
1-43210-1520 705A 24 1-50130-3330 115A 33
1-45340-1180 311 08 1-50140-0030 101 13
1-45350-1190 311 09 1-50140-0030 101A 15
1-46210-1520 705 23 1-50140-3110 101 14
1-46210-1520 705A 21 1-50140-3110 101A 16
1-48150-1130 121 11 1-50140-3120 101 22
1-48150-1130 121A 11 1-50140-3120 101A 24
1-50010-3210 801 12A 1-50140-3130 101 23
1-50010-3210 811 12A 1-50140-3130 101A 25
1-50100-3000 101 01 1-50140-3140 101 24
1-50100-3000 101A 01 1-50140-3140 101A 26
1-50110-3110 101 02 1-50140-3180 101 18
1-50110-3110 101A 02 1-50140-3180 101A 20
1-50110-3120 101 05 1-50140-3250 101 26
1-50110-3120 101A 05 1-50140-3250 101A 29
1-50120-0030 111 01 1-50140-3260 101 27
1-50120-0030 111A 01 1-50140-3260 101A 30
1-50120-1120 111 01 1-50140-3270 101 34
1-50120-1120 111A 01 1-50140-3270 101A 40
1-50120-1130 111 01 1-50140-3310 101 31
1-50120-1130 111A 01 1-50140-3310 101A 34
1-50120-3310 111 06 1-50140-3320 101 32
1-50120-3310 111A 06 1-50140-3320 101A 35
1-50120-3320 111 07 1-50150-0031 121A 01
1-50120-3321 111A 07 1-50150-3111 121A 01
1-50120-3330 111 08 1-50150-3210 121 17
1-50120-3330 111A 08 1-50150-3220 121 18
1-50120-3340 111 09 1-50150-3230 121 19
1-50120-3340 111A 09 1-50150-3240 121 20
1-50120-3350 111 10 1-50150-3310 121 24
1-50120-3350 111A 10 1-50150-3320 121 25
1-50120-3360 111 13 1-50150-3330 121 26
1-50120-3360 111A 13 1-50150-3340 121 27
1-50130-1400 115 15 1-50160-1130 105 10
1-50130-1401 115A 16 1-50160-1130 105A 10
1-50130-1402 115A 16 1-50160-3150 105 15
1-50130-1410 115 28 1-50160-3151 105A 15
1-50130-1410 115A 29 1-50160-3151 105B 12
1-50130-1410 115A 32 1-50160-3160 105 16
1-50130-1410 115A 41 1-50160-3160 105A 16
1-50130-3120 115 06 1-50160-3160 105B 13
1-50130-3120 115A 06 1-50160-3210 105 12
1-50130-3210 115 07 1-50160-3210 105A 12
1-50130-3210 115A 07 1-50160-3210 105B 09
1-50130-3220 115 08 1-50210-0010 711 09
1-50130-3220 115A 08 1-50210-0020 711 11
1-50130-3230 115 09 1-50210-0020 T11A 12




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-50210-1420 711 05 1-50210-3450 716 02
1-50210-1420 712 05 1-50210-3460 715 09
1-50210-1750 701 06 1-50210-3460 716 01
1-50210-1750 701A 06 1-50210-3510 705 01
1-50210-1750 701B 06 1-50210-3510 705A 01
1-50210-1810 712 06 1-50210-3520 712 09
1-50210-1830 711 10 1-50210-3530 712 10
1-50210-1830 T11A 11 1-50210-3570 121 04
1-50210-3110 701 01 1-50210-3570 121A 04
1-50210-3110 701A 01 1-50210-3570 711 32
1-50210-3110 701B 01 1-50210-3570 T11A 41
1-50210-3120 701 09 1-50210-3570 712 17
1-50210-3120 701A 09 1-50210-3580 711 33
1-50210-3120 701B 09 1-50210-3580 T11A 43
1-50210-3130 701 14 1-50210-3580 712 14
1-50210-3130 701A 14 1-50210-3590 711 34
1-50210-3131 701B 14 1-50210-3590 T11A 42
1-50210-3150 711 16 1-50210-3590 712 13
1-50210-3150 T11A 20 1-50210-3620 705 12
1-50210-3160 701 03 1-50210-3620 705A 12
1-50210-3160 701A 03 1-50210-3630 705 13
1-50210-3160 701B 03 1-50210-3630 705A 13
1-50210-3210 701 11 1-50210-3640 705 14
1-50210-3210 701A 11 1-50210-3640 705A 14
1-50210-3210 701B 11 1-50210-3650 705 15
1-50210-3250 701 13 1-50210-3650 705A 15
1-50210-3250 701A 13 1-50210-3660 705 16
1-50210-3250 701B 13 1-50210-3660 705A 16
1-50210-3310 715 04 1-50210-3670 705 17
1-50210-3310 715A 04 1-50210-3670 705A 17
1-50210-3320 715 05 1-50210-3680 705 18
1-50210-3320 715A 05 1-50210-3680 705A 18
1-50210-3350 715 13 1-50210-3910 715 21
1-50210-3350 T15A 13 1-50210-3910 T15A 26
1-50210-3410 711 01 1-50210-3910 716 04
1-50210-3410 T11A 01 1-50210-3920 715 22
1-50210-3410 712 01 1-50210-3920 T15A 27
1-50210-3410 715 20 1-50210-3920 716 05
1-50210-3410 715A 25 1-50310-1110 301 01
1-50210-3410 716 03 1-50350-1140 321 11
1-50210-3420 711 02 1-50350-1141 321 11
1-50210-3420 T11A 02 1-50410-3310 411 09
1-50210-3420 712 02 1-50410-3320 411 10
1-50210-3430 711 03 1-50420-1210 402 01
1-50210-3430 T11A 03 1-50420-1210 402A 01
1-50210-3430 712 03 1-50420-1220 402 04
1-50210-3440 711 04 1-50420-1220 402A 04
1-50210-3440 T11A 04 1-50510-3110 201 01
1-50210-3440 712 04 1-50510-3111 201A 01
1-50210-3450 715 12 1-50520-1550 202 03




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
1-50520-2310 205 01 1-50670-2120 503 04
1-50520-3110 201 02 1-51130-1170 115 34
1-50520-3110 201A 02 1-51150-1130 121 02
1-50520-3120 201 03 1-51150-1130 121A 02
1-50520-3120 201A 03 1-51150-1140 121 03
1-50520-3130 201 03 1-51150-1140 121A 03
1-50520-3130 201A 03 1-51150-1180 121 03
1-50520-3150 201 04 1-51150-1180 121A 03
1-50520-3150 201A 04 1-51410-1130 411 01
1-50520-3160 201 05 1-51610-1110 105 02
1-50520-3160 201A 05 1-51610-1110 105A 02
1-50520-3170 201 09 1-51610-1110 105B 02
1-50520-3171 201A 09 1-51610-1120 105 04
1-50520-3190 201 13 1-51610-1120 105A 04
1-50520-3190 201A 14 1-51610-1120 105B 04
1-50520-3210 203 01 1-57010-3180 801 22
1-50520-3211 203A 01 1-57710-1310 601 10
1-50520-3220 203 05 1-57710-2610 202 22
1-50520-3220 203A 09 1-57710-2610 202A 18
1-50520-3230 203 09 1-64130-3010 111 15
1-50520-3230 203A 13 1-64130-3010 111A 19
1-50520-3320 205 15 NK0205-05008 111A 16
1-50520-3410 201 20 NK0294-06000-a T11A 22
1-50520-3410 201A 21 NK0547-08000-0 121A 09
1-50520-3510 204 01 NK0564-16150-L 505B 38
1-50520-3540 202A 01 NK0750-06015-0 121A 21
1-50520-3550 201 14 NK0750-11016-0 121A 08
1-50520-3550 201A 15 NK0753-08037-0 121A 18
1-50520-3580 204 05 NK0753-08040-0 121A 19
1-50520-3610 121 32 NK0753-08050-0 121A 17
1-50520-3610 121A 30 NK0755-95035-0 121A 07
1-50520-3710 202 10 NK0760-08500-0 121A 22
1-50520-3710 202A 06 NK0800-25030-0 705A 27
1-50520-3810 555 03 NK0805-50250 504B 21
1-50520-3810 555A 03 NK0809-17040-B 502B 17
1-50610-0010 105 01 NK0809-24083-B 501B 24
1-50610-0020 105 03 NK0813-07007 101A 27
1-50610-0020 105A 03 NK0827-45020 504B 19
1-50610-0020 105B 03 NK0827-45020 504B 19
1-50610-0200 105A 01 NK0827-60020 504B 20
1-50610-0200 105B 01 NK0827-60050 504B 20
1-50620-0030 504 01 NK0880-15035-0 121A 25
1-50620-0030 504A 01 NK0880-15036-0 121A 24
1-50620-0030 504B 01 NK0880-15045-0 121A 23
1-50620-0030 712 12 NK0880-15095-0 121A 26
1-50620-1710 421 24 NK905-00140 T11A 05
1-50620-1710 421A 23 NK905-00140 712 05
1-50660-0030 551 01 NKS012-01611 T11A 29
1-50660-3110 551 01 NKS012-01625 715A 12
1-50670-2110 503 03 NKS012-01625 716 02




PARTS No. FIG. No. INDEX PARTS No. FIG. No. INDEX
NKS012-01626 715A 09
NKS012-01626 716 01
NKS012-01627 715A 14
NKS012-01628 T11A 14
NKS012-01641 203A 02
NKS012-01646 201A 25
NKS012-01647 715A 21
NKS012-01657 T11A 30
NKS012-01658 201A 29
NKS012-01675 T11A 10
NKS012-01675 712 06
NKS042-00392 101 46
NKS042-00392 101A 49
NKS042-00395 121 29
NKS042-00395 121A 27
NKS042-00397 121 30
NKS042-00397 121A 28
NKS042-00448 121 31
NKS042-00448 121A 29
NKS042-00904 105B 08
NKS042-00906 121A 20
NKS042-00908 101A 36
NKS042-00909 101A 37
NKS042-00914 101 48
NKS042-00914 101A 51
NKS042-00938 101A 41
NKS042-00941 101A 38
NKS042-00946 101A 49
NKS043-00740 111A 15
NKS052-01265 402B 34
NKS062-01199 402B 07
NKS062-01200 402B 01
NKS062-01201 402B 04
NKS062-01279 402B 05
NKS062-01284 401A 07
NKS402-00900 101 47
NKS402-00900 101A 50




RUBBER CRAWLER CARRIER MST—600VD PARTS LIST

Document No.PE10600VD3-04
Fourth edition: July 15, 2013

Issued by Morooka Co., Ltd.

358 Shoubeisindencho, Ryugasaki,
Ibaraki 301-0034,
Japan

No part of this manual can be reproduced in any from without permission




